


FCC Test Report Report No. : FR681228-03

1

11
1.2
1.3
1.4

2

21
2.2
2.3
2.4
2.5
2.6

3

3.1
3.2
3.3
3.4
3.5

4

Table of Contents

GENERAL DESCRIPTION ...coiiiitiiiiiitiiee ittt sttt e e e e s e e s e e nnnne e e e nnneeas

) (0] 4 a =11 o] o FO OO U PP PPPP TSR
TestiNg APPHET STANUAITS .......eeiiiiiiieee et e et e e sttt e e s aab e e e e s anbb e e e sabreeeeanenes
Testing LoCation INfOrMIALION .........ccoi i e e s e e e e e e s e et e e e e e e e e e e e nrebnereeaeeas
MEASUIEMENT UNCEITAINTY .....ceiiuiiiiiiiiiiie ettt ettt ettt e e ettt e e e st b e e e sabb e e e e abbe e e e sabbeeesanbeeeenes

TEST CONFIGURATION OF EUT ...ttt

=IO g = T 1= 1Y o o = PP
The Worst Case Measurement ConfigUration..............ceeeeiiiiiiiiiiiiee e icsiiieiee e e e e s siiireee e e e e e s e s snnreeeeeee s
EUT OPeration AUINNG TEST ...cciiiiiee ittt ittt ettt ettt sttt e e sttt e e e sbb e e e sbb e e e e e abbe e e e s abbeeesanbeeeeeans
AACCESSONES tteiee i eiteee e e ettt e e e sttt e e e st e e e sabee e e e aaba e e e e aabeeee e aabaeeeeaateeee e e b be e e e e s be e e e et beeeeeasbeeeansbeeeeennbeeeeeneee
10 o] o o]l =o [N 1] o]0 T=] o | SO PP OTTPPO PP PUPRPOPP
RIS RS T=L (0] o BT To = o PRI

TRANSMITTER TEST RESULT ....oiiiiiiieii ettt

EMISSION BANAWIAIN .....ooiiiiiiii ettt e e st e e s st e e s snba e e e s seeeeesnbaeeeeans
Maximum Conducted OULPUL POWET ..........ueiiiiiiiiiee ittt e et e e e s nbbe e e e ssbe e e e s sabneeees
Peak POWETr SPECIIAl DENSILY ......cc.viiiiiiee e ittt e e e e e s e e e e e s e st e e e e e e s e sanb e e e e e e e s e santraeeeaeeesnnsrnreees
UNWANTEA EMISSIONS .....ueiiiiiie ittt ee et e e e s e e e e e e e s s sttt e e aeeeaasnasbaaeaeeeeesaasnseneeeeeeesnnnsnnnees
L =0 01T ooy VRS = o111 oY/ ERRR

TEST EQUIPMENT AND CALIBRATION DATA ...ttt

APPENDIX A. TEST RESULTS OF EMISSION BANDWIDTH

APPENDIX B. TEST RESULTS OF MAXIMUM CONDUCTED OUTPUT POWER

APPENDIX C. TEST RESULTS OF PEAK POWER SPECTRAL DENSITY

APPENDIX D. TEST RESULTS OF UNWANTED EMISSIONS

APPENDIX E. TEST RESULTS OF FREQUENCY STABILITY

APPENDIX F. TEST PHOTOS

SPORTON INTERNATIONAL INC. Page No. :20f29
TEL : 886-3-3273456 Report Version : Rev. 01
FAX : 886-3-3270973 Issued Date : Nov. 22, 2016

FCC ID: SK6-XDR240



FCC Test Report Report No. : FR681228-03

Summary of Test Result

Conformance Test Specifications

gfapuosré Régf;g' Description Result
1.1.2 15.203 Antenna Requirement Complied
3.1 15.407(a) |Emission Bandwidth Complied
3.2 15.407(a) |Maximum Conducted Output Power Complied
3.3 15.407(a) |Peak Power Spectral Density Complied
3.4 15.407(b) |Unwanted Emissions Complied
3.5 15.407(g) |Frequency Stability Complied
Note 1: The EUT is a limited module which only limited to the Wireless Access Point (brand: XIRRUS / model:
irﬁféto'l)'.was installed to the Wireless Access Point (brand: XIRRUS / model: XA4240) to perform all
the tests.

Note 2: These four radios will be operated in different bands. If they are used in the same band, the output
power of each radio will be reduced to make sure that total power is equal to max output power of
single radio module
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FCC Test Report

Report No. : FR681228-03

1 General Description

1.1 Information
1.1.1 RF General Information
Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
5250-5350 a, n (HT20), ac (VHT20) 5260-5320 52-64 [4]
5470-5725 5500-5720 100-144 [12]
5250-5350 n (HT40), ac (VHT40) 5270-5310 54-62 [2]
5470-5725 5510-5710 102-142 [6]
5250-5350 ac (VHT80) 5290 58 [1]
5470-5725 5530-5690 106-138 [3]
Band Mode BWch (MHz) Nant
5.3G 1lla 20 4
5.6G 11a 20 4
5.8G 1lla 20 4
5.3G HT20 20 4
5.6G HT20 20 4
5.8G HT20 20 4
5.3G HT20,BF 20 4
5.6G HT20,BF 20 4
5.8G HT20,BF 20 4
5.3G VHT20 20 4
5.6G VHT20 20 4
5.8G VHT20 20 4
5.3G VHT20,BF 20 4
5.6G VHT20,BF 20 4
5.8G VHT20,BF 20 4
5.3G HT40 40 4
5.6G HT40 40 4
5.8G HT40 40 4
5.3G HT40,BF 40 4
5.6G HT40,BF 40 4
5.8G HT40,BF 40 4
5.3G VHT40 40 4
5.6G VHT40 40 4
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Band Mode BWch (MHz) Nant
5.8G VHT40 40 4
5.3G VHT40,BF 40 4
5.6G VHT40,BF 40 4
5.8G VHT40,BF 40 4
5.3G VHT80 80 4
5.6G VHT80 80 4
5.8G VHT80 80 4
5.3G VHT80,BF 80 4
5.6G VHT80,BF 80 4
5.8G VHT80,BF 80 4

Note:

. 5.3G/5.3G-I(IC) is the 5.3GHz Band (5.25-5.35GHz).

5.6G is the 5.6GHz Band (5.47-5.725GHz) or w/o TDWR (5.47-5.6GHz and 5.65-5.725GHz).
5.6G-I(IC) is the 5.6GHz IC Band w/o TDWR (5.47-5.6GHz and 5.65-5.725GHz).

11a, HT20 and HT40 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM modulation.
VHT20, VHT40 and VHT80 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM, 256QAM,
1024QAM modulation.

BWoch is the nominal channel bandwidth.

Nss-Min is the minimum number of spatial streams.

Nant is the number of outputs. e.g., 2(2,3) means have 2 outputs for port 2 and port 3. 2 means have 2
outputs for port 1 and port 2.

* 6 o o

1.1.2 Antenna Information

Gain (dBi)
Ant. Brand Model Name Antenna Type Connector
2.4GHz | 5GHz
1 |EMBEDDED WORKS EW2458-02 Dipole Antenna Reversed-SMA 2 3
Gain (dBi)
Ant. Brand P/N Antenna Type Connector
2.4GHz | 5GHz
2 Laird PDQ24499 Directional Antenna |Reversed-SMA| 8.6 9.4

Note: The EUT has two type antennas.
The system will install four modules (Radio 1(FCC ID: SK6-XDR240), Radio 2~ Radio 4(FCC ID:
SK6-XDR241).
The radio 2~4 single radio is same with each other.
Each Radio could connect to 4 chains.
For IEEE 802.11a/n/ac mode (4TX/4RX):
Chain 1, Chain 2, Chain 3 and Chain 4 can be used as transmitting/receiving antenna.
Chain 1, Chain 2, Chain 3 and Chain 4 could transmit/receive simultaneously.
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1.1.3 Mode Test Duty Cycle

Mode DC T(s) VBW(Hz) 2 1T
1la 0.991 n/a (DC>=0.98) n/a (DC>=0.98)
VHT20 0.99 n/a (DC>=0.98) n/a (DC>=0.98)
VHT20,BF 0.991 n/a (DC>=0.98) n/a (DC>=0.98)
VHT40 0.982 n/a (DC>=0.98) n/a (DC>=0.98)
VHT40,BF 0.981 n/a (DC>=0.98) n/a (DC>=0.98)
VHT80 0.962 461.25u 3k
VHT80,BF 0.962 461.25u 3k
1.1.4 EUT Operational Condition
EUT Power Type From Host System
Beamforming Function |[X] | With beamforming ] |Without beamforming
Weather Band X | With 5600~5650MHz [] | without 5600~5650MHz

Note:
The product has beamforming function for 802.11n in 5GHz band / 802.11ac in 2.4GHz band and 5GHz band.

1.1.5 Table for Class Il Change

This product is an extension of original one reported under Sporton project number: FR681228-02

Below is the table for the change of the product with respect to the original one.

Modifications Performance Checking

1. Emission Bandwidth

) 2. Maximum Conducted Output Power
Adding 5GHz Band 2 and Band 3 (5250~5350

MHz, 5470~5725 MHz) for this device.

3. Peak Power Spectral Density
4. Frequency Stability

5. Unwanted Emissions
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1.2 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

47 CFR FCC Part 15

ANSI C63.10-2013

FCC KDB 789033 D02 v01r03

FCC KDB 644545 D03 v01

FCC KDB 662911 D01 v02r01

*

* o o o

1.3 Testing Location Information

Testing Location

O |HWAYA ADD No. 52, Hwa Ya 1st Rd., Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL ©  886-3-327-3456 FAX 886-3-318-0055
X |JHUBEI ADD No.8, Lane 724, Bo-ai St., Jhubei City, HsinChu County 302, Taiwan, R.O.C.
TEL .  886-3-656-9065 FAX 886-3-656-9085
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THO1-CB Wen Chao 25°C /1 61% Oct. 13, 2016
‘ Nyle Chang, . Oct. 07, 2016
Radiated 03CHO01-CB Steven Liang 26°C /59% |
Oct. 12, 2016

Test site Designation No. TW0006 with FCC
Test site registered number IC 4086D with Industry Canada.

1.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test Items Uncertainty Remark

dRadiated Emission (1GHz ~ 18GHz) 3.7dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 3.5dB Confidence levels of 95%
Conducted Emission 1.7dB Confidence levels of 95%
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2 Test Configuration of EUT
2.1 Test Channel Mode

For Dipole Antenna

Band Mode I(Bl\\/ll}l_iczr; Nss-Min Nant (,\%E'Z) Range geot\:ilr?(;
5.3G 1la 20 1 4 5260 L 60
5.3G 1la 20 1 4 5300 M 60
5.3G 1la 20 1 4 5320 H 60
5.3G VHT20 20 1,(MO) 4 5260 L 60
5.3G VHT20 20 1,(MO) 4 5300 M 61
5.3G VHT20 20 1,(MO) 4 5320 H 61
5.3G VHT40 40 1,(M0) 4 5270 L 73
5.3G VHT40 40 1,(M0) 4 5310 H 54
5.3G VHT80 80 1,(M0) 4 5290 S 53
5.6G 1la 20 1 4 5500 L 58
5.6G 1la 20 1 4 5580 M 59
5.6G 1la 20 1 4 5700 H 59
5.6G 1la 20 1 4 5720 C 70
5.6G VHT20 20 1,(M0) 4 5500 L 59
5.6G VHT20 20 1,(M0) 4 5580 M 60
5.6G VHT20 20 1,(MO) 4 5700 H 60
5.6G VHT20 20 1,(MO) 4 5720 C 70
5.6G VHT40 40 1,(MO) 4 5510 L 57
5.6G VHT40 40 1,(M0) 4 5550 M 71
5.6G VHT40 40 1,(M0) 4 5670 H 71
5.6G VHT40 40 1,(M0) 4 5710 C 69
5.6G VHT80 80 1,(MO) 4 5530 L 54
5.6G VHT80 80 1,(MO) 4 5610 H 74
5.6G VHT80 80 1,(MO) 4 5690 C 68
5.8G 1la 20 1 4 5720 C 70
5.8G VHT20 20 1,(M0) 4 5720 C 70
5.8G VHT40 40 1,(M0) 4 5710 C 69
5.8G VHT80 80 1,(MO) 4 5690 C 68
5.3G VHT20,BF 20 1,(MO) 4 5260 L 53
5.3G VHT20,BF 20 1,(MO) 4 5300 M 53
5.3G VHT20,BF 20 1,(MO) 4 5320 H 53
5.3G VHT40,BF 40 1,(M0) 4 5270 L 53
5.3G VHT40,BF 40 1,(M0) 4 5310 H 53
5.3G VHT80,BF 80 1,(MO) 4 5290 S 49
5.6G VHT20,BF 20 1,(MO) 4 5500 L 58
5.6G VHT20,BF 20 1,(MO) 4 5580 M 59
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Band Mode ?l\\/ll\ll-lczr; Nss-Min Nant (I\(I?Irjllz) Range g;‘gﬁé

5.6G VHT20,BF 20 1,(M0) 4 5700 H 58

5.6G VHT20,BF 20 1,(M0) 4 5720 C 70

5.6G VHT40,BF 40 1,(MO) 4 5510 L 57

5.6G VHT40,BF 40 1,(MO) 4 5550 M 58

5.6G VHT40,BF 40 1,(MO) 4 5670 H 58

5.6G VHT40,BF 40 1,(M0) 4 5710 C 71

5.6G VHT80,BF 80 1,(M0) 4 5530 L 56

5.6G VHT80,BF 80 1,(M0) 4 5610 H 59

5.6G VHT80,BF 80 1,(MO) 4 5690 C 71

5.8G VHT20,BF 20 1,(MO) 4 5720 C 70

5.8G VHT40,BF 40 1,(MO) 4 5710 C 71

5.8G VHT80,BF 80 1,(MO) 4 5690 C 71
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For Directional Antenna

Band Mode I(Bl\\/ll}l_iczr; Nss-Min Nant (,\%E'Z) Range geot\:ilr?(;
5.3G 1la 20 1 4 5260 L 39
5.3G 1lla 20 1 4 5300 M 39
5.3G 1la 20 1 4 5320 H 39
5.3G VHT20 20 1,(MO) 4 5260 L 40
5.3G VHT20 20 1,(MO) 4 5300 M 40
5.3G VHT20 20 1,(MO) 4 5320 H 40
5.3G VHT40 40 1,(M0) 4 5270 L 52
5.3G VHT40 40 1,(M0) 4 5310 H 49
5.3G VHT80 80 1,(M0) 4 5290 S 40
5.6G 1la 20 1 4 5500 L 43
5.6G 1la 20 1 4 5580 M 43
5.6G 1la 20 1 4 5700 H 44
5.6G 1lla 20 1 4 5720 C 44
5.6G VHT20 20 1,(M0) 4 5500 L 44
5.6G VHT20 20 1,(M0) 4 5580 M 45
5.6G VHT20 20 1,(MO) 4 5700 H 45
5.6G VHT20 20 1,(MO) 4 5720 C 45
5.6G VHT40 40 1,(MO) 4 5510 L 52
5.6G VHT40 40 1,(M0) 4 5550 M 56
5.6G VHT40 40 1,(M0) 4 5670 H 57
5.6G VHT40 40 1,(M0) 4 5710 C 57
5.6G VHT80 80 1,(MO) 4 5530 L 49
5.6G VHT80 80 1,(MO) 4 5610 H 65
5.6G VHT80 80 1,(MO) 4 5690 C 69
5.8G 1lla 20 1 4 5720 C 44
5.8G VHT20 20 1,(M0) 4 5720 C 45
5.8G VHT40 40 1,(M0) 4 5710 C 57
5.8G VHT80 80 1,(MO) 4 5690 C 69
5.3G VHT20,BF 20 1,(MO) 4 5260 L 37
5.3G VHT20,BF 20 1,(MO) 4 5300 M 37
5.3G VHT20,BF 20 1,(MO) 4 5320 H 37
5.3G VHT40,BF 40 1,(M0) 4 5270 L 37
5.3G VHT40,BF 40 1,(M0) 4 5310 H 38
5.3G VHT80,BF 80 1,(MO) 4 5290 S 38
5.6G VHT20,BF 20 1,(MO) 4 5500 L 41
5.6G VHT20,BF 20 1,(MO) 4 5580 M 41
5.6G VHT20,BF 20 1,(M0) 4 5700 H 42
5.6G VHT20,BF 20 1,(M0) 4 5720 C 44
5.6G VHT40,BF 40 1,(M0) 4 5510 L 42
5.6G VHT40,BF 40 1,(MO) 4 5550 M 42
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Band Mode ?,\\AA'/_'C;; Nss-Min Nant (I\(I?Irjllz) Range g;‘gﬁé
5.6G VHT40,BF 40 1,(M0) 4 5670 H 41
5.6G VHT40,BF 40 1,(M0) 4 5710 C 46
5.6G VHT80,BF 80 1,(M0) 4 5530 L 41
5.6G VHT80,BF 80 1,(M0) 4 5610 H 43
5.6G VHT80,BF 80 1,(M0) 4 5690 C 45
5.8G VHT20,BF 20 1,(M0) 4 5720 C 44
5.8G VHT40,BF 40 1,(M0) 4 5710 C 46
5.8G VHT80,BF 80 1,(M0) 4 5690 C 45

Note:

¢+  Testrange channel consist of L (Low Ch.), M (Middle Ch.), H (High Ch.), S (Single Ch.) and C (Straddle
Band Ch.).

. VHT20/VHT40 covers HT20/HT40, due to same modulation. The power setting for 802.11n HT20 and
HT40 are the same or lower than 802.11ac VHT20 and VHT40.

. There are two modes of EUT, one is beamforming mode, and the other is non-beamforming mode for
802.11n/ac. All test results were recorded in the report.
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2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item Emission Bandwidth

Maximum Conducted Output Power
Peak Power Spectral Density
Frequency Stability

Test Condition Conducted measurement at transmit chains

The Worst Case Mode for Following Conformance Tests

Tests Item Unwanted Emissions

Test Condition Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should
be performed with highest antenna gain of each antenna type.

Operating Mode > 1GHz |CTX

The EUT was performed at X axis, Y axis and Z axis position for Radiated emission above 1GHz test, and
the worst case was found at Z axis. So the measurement will follow this same test configuration.

1 EUT Z axis + Ant.1

2 EUT Z axis + Ant.2

2.3 EUT Operation during Test

For non-beamforming mode:
The EUT was programmed to be in continuously transmitting mode.

For beamforming mode:

For Conducted Mode:

The EUT was programmed to be in continuously transmitting mode.

For Radiated Mode:

During the test, the following programs under WIN 7 were executed.

The program was executed as follows:

1. During the test, the EUT operation to normal function.

2. Executed command fixed test channel under Xircon V1.0.2.25.

3. Executed "Lantest.exe " to link with the remote workstation to receive and transmit packet by RX Device
and transmit duty cycle no less 98%
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2.4 Accessories
N/A

2.5 Support Equipment

For Test Site No: 03CHO01-CB (above 1GHz)
<For Non-Beamforming Mode>

Support Equipment
No. Equipment Brand Name Model Name FCCID
1 Notebook DELL E4300 DoC
2 Host system XIRRUS XA4240 DoC
3 PoE Motorola PD-7001G N/A
<For Beamforming Mode>
Support Equipment
No. Equipment Brand Name Model Name FCCID
1 Notebook*2 DELL E4300 DoC
2 WLAN module Broadcom Bcm4366 N/A
3 PoE Motorola PD-7001G N/A
4 Host system XIRRUS XA4240 DoC
For Test Site No: THO1-CB
Support Equipment
No. Equipment Brand Name Model Name FCCID
1 Notebook DELL E4300 DoC
Host system XIRRUS XA4240 DoC
3 PoE Motorola PD-7001G N/A
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2.6 Test Setup Diagram

<For Non-Beamforming Mode>

Test Setup Diagram - Radiated Test > 1GHz
EUT
1
Host system
| ? |
PoE LAN NB
tem | Connection | Shielded Length
1 RJ-45 cable No 10m
2 RJ-45 cable No 1.5m
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<For Beamforming Mode>

Test Setup Diagram - Radiated Test > 1GHz

tem | Connection | Shielded Length
1 RJ-45 cable No 10m
2 RJ-45 cable No 1.5m
3 RJ-45 cable No 1.5m
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3

3.1

Transmitter Test Result

Emission Bandwidth

3.1.1 Emission Bandwidth Limit

Emission Bandwidth Limit

UNII Devices

[

For the 5.15-5.25 GHz band, N/A

X

For the 5.25-5.35 GHz band, the maximum conducted output power shall not exceed the lesser of 250
mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.

X

For the 5.47-5.725 GHz band, the maximum conducted output power shall not exceed the lesser of 250
mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.

[

For the 5.725-5.85 GHz band, 6 dB emission bandwidth = 500kHz.

LE-LAN Devices

[

For the band 5.15-5.25 GHz, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log B, dBm,
whichever power is less. B is the 99% emission bandwidth in MHz.

For the 5.25-5.35 GHz band, the maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log B, dBm,
whichever power is less. B is the 99% emission bandwidth in MHz

For the 5.47-5.6 GHz band and 5.65-5.725 GHz band, the maximum e.i.r.p. shall not exceed 1.0 W or
17 + 10 log B, dBm, whichever power is less. B is the 99% emission bandwidth in MHz

[
[
[]

For the 5.725-5.85 GHz band, 6 dB emission bandwidth = 500kHz.

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

For the emission bandwidth shall be measured using one of the options below:

XI Refer as FCC KDB 789033, clause C for EBW and clause D for OBW measurement.

[l Referas ANSI C63.10, clause 6.9.1 for occupied bandwidth testing.

X] Refer as IC RSS-Gen, clause 4.6 for bandwidth testing.

3.1.4 Test Setup

Emission Bandwidth

(=

Spectrum
Analyzer

3.1.5 Test Result of Emission Bandwidth

Refer as Appendix A
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3.2

Maximum Conducted Output Power

3.2.1 Maximum Conducted Output Power Limit

Maximum Conducted Output Power Limit

UNII Devices

[ 1 For the 5.15-5.25 GHz band:

= Qutdoor AP: the maximum conducted output power (Poy) shall not exceed the lesser of 1 W. If Gyx
> 6 dBi, then Py, = 30 — (Grx — 6). e.i.r.p. at any elevation angle above 30 degrees < 125mW
[21dBm]

= |ndoor AP: the maximum conducted output power (Po,;) shall not exceed the lesser of 1 W. If Gy >
6 dBi, then Pgy = 30 — (Gx — 6)

= Point-to-point AP: the maximum conducted output power (Po.) shall not exceed the lesser of 1 W
If Gyx > 23 dBi, then Pouw=30- (GTX - 23)

= Mobile or Portable Client: the maximum conducted output power (Poy) shall not exceed the lesser
of 250 mW. If G1x > 6 dBi, then Pgy; = 24 — (G1x — 6).

X For the 5.25-5.35 GHz band, the maximum conducted output power (Po.) shall not exceed the lesser of
250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If Grx > 6 dBi, then
Pout = 24 — (Grx — 6).

X For the 5.47-5.725 GHz band, the maximum conducted output power (Po.,) shall not exceed the lesser
of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If G1x > 6 dBi, then
Pout = 24 — (Grx — 6).

[ 1 Forthe 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the maximum conducted output power (Po,) shall not exceed
the lesser of 1 W. If Grx > 6 dBi, then Pgy = 30 — (G1x — 6).

= Point-to-point systems (P2P): the maximum conducted output power (Poy) shall not exceed the
lesser of 1 W.

LE-LAN Devices

[

For the 5.15-5.25 GHz band, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log B, dBm,
whichever power is less. B is the 99% emission bandwidth in MHz.

For the 5.25-5.35 GHz band, the maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log B, dBm,
whichever power is less. B is the 99% emission bandwidth in MHz

For the 5.47-5.6 GHz band and 5.65-5.725 GHz band, the maximum e.i.r.p. shall not exceed 1.0 W or
17 + 10 log B, dBm, whichever power is less. B is the 99% emission bandwidth in MHz

[
H
[

For the 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the maximum conducted output power (Po,) shall not exceed
the lesser of 1 W. If Gyx > 6 dBi, then Pgy = 30 — (G1x — 6).

= Point-to-point systems (P2P): the maximum conducted output power (Poy) shall not exceed the
lesser of 1 W.

Pout = maximum conducted output power in dBm,
G1x = the maximum transmitting antenna directional gain in dBi.
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3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

=  Maximum Conducted Output Power

[duty cycle = 98% or external video / power trigger]

X Refer as FCC KDB 789033, clause E Method SA-1 (spectral trace averaging).

[] Referas FCC KDB 789033, clause E Method SA-1 Alt. (RMS detection with slow sweep speed)

duty cycle < 98% and average over on/off periods with duty factor

[1 Referas FCC KDB 789033, clause E Method SA-2 (spectral trace averaging).

[] Referas FCC KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

Wideband RF power meter and average over on/off periods with duty factor

X] Refer as FCC KDB 789033, clause E Method PM-G (using an RF average power meter).

= For conducted measurement.

= [f the EUT supports multiple transmit chains using options given below:
Refer as FCC KDB 662911, In-band power measurements. Using the measure-and-sum
approach, measured all transmit ports individually. Sum the power (in linear power units e.g., mW)
of all ports for each individual sample and save them.

* |f multiple transmit chains, EIRP calculation could be following as methods:
Piota = P1+ Py +... + Py
(calculated in linear unit [mW] and transfer to log unit [dBm])
EIRPta = Protal + DG

3.2.4 Test Setup

For Straddle channel:

RF Output Power (Spectrum Analyzer)

=

Spectrum
Analyzer

For Other channel:

RF Output Power (Power Meter)
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3.2.5 Test Result of Maximum Conducted Output Power
Refer as Appendix B
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3.3 Peak Power Spectral Density

3.3.1 Peak Power Spectral Density Limit

Peak Power Spectral Density Limit

UNII Devices

[ 1 For the 5.15-5.25 GHz band:

= Qutdoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
Grx>6 dBi, then Pouw=17 — (GTX - 6)

= |Indoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
GTX > 6 dB|, then POut =17 — (GTX — 6)

= Point-to-point AP: the peak power spectral density (PPSD) shall not exceed the lesser of
17dBm/MHz. If G1x > 23 dBi, then Poy = 17 — (G1x — 23).

= Mobile or Portable Client: the peak power spectral density (PPSD) < 11 dBm/MHz. If G1x > 6 dBi,
then PPSD= 11 — (G+x — 6)..

X For the 5.25-5.35 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If Grx > 6 dBi,
then PPSD= 11 — (Gx — 6).

X For the 5.47-5.725 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If Grx > 6 dBi,
then PPSD= 11 — (GTX - 6)

[ 1 Forthe 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the peak power spectral density (PPSD) < 30 dBm/500kHz. If
Grx > 6 dBi, then PPSD= 30 — (G1x — 6).

= Point-to-point systems (P2P): the peak power spectral density (PPSD) < 30 dBm/500kHz.

LE-LAN Devices

[] For the 5.15-5.25 GHz band, the peak power spectral density (PPSD) < 4 dBm/MHz and the e.i.r.p.
peak power spectral density (PPSD) < 10 dBm/MHz.

[] For the 5.25-5.35 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz and the e.i.r.p.
peak power spectral density (PPSD) < 17 dBm/MHz.

= e.irp. greater than 200 mW shall comply with the following e.i.r.p. at different elevations, where 6
is the angle above the local horizontal plane (of the Earth) as shown below:
-13 dBW/MHz for 0° <86 < 8°; -13 - 0.716 (6-8) dBW/MHz for 8° < 6 < 40°
-35.9 - 1.22 (8-40) dBW/MHz for 40° < 8 < 45° ; -42 dBW/MHz for 6 > 45°

[] For the 5.47-5.6 GHz band and 5.65-5.725 GHz band, the peak power spectral density (PPSD) < 11
dBm/MHz and the e.i.r.p. peak power spectral density (PPSD) < 17 dBm/MHz.

[ ] Forthe 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the peak power spectral density (PPSD) < 30 dBm/500kHz. If
Gix>6 dBi, then PPSD= 30 — (GTX - 6)

= Point-to-point systems (P2P): the peak power spectral density (PPSD) < 30 dBm/500kHz.

PPSD = peak power spectral density that he same method as used to determine the conducted output
power shall be used to determine the power spectral density. And power spectral density in dBm/MHz
G1x = the maximum transmitting antenna directional gain in dBi.

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.3.3 Test Procedures

Test Method

Peak power spectral density procedures that the same method as used to determine the conducted
output power shall be used to determine the peak power spectral density and use the peak search
function on the spectrum analyzer to find the peak of the spectrum. For the peak power spectral density
shall be measured using below options:

[l Refer as FCC KDB 789033, F)5) power spectral density can be measured using resolution
bandwidths < 1 MHz provided that the results are integrated over 1 MHz bandwidth

[duty cycle = 98% or external video / power trigger]

X Refer as FCC KDB 789033, clause E Method SA-1 (spectral trace averaging).

[] Referas FCC KDB 789033, clause E Method SA-1 Alt. (RMS detection with slow sweep speed)

duty cycle < 98% and average over on/off periods with duty factor

X] Refer as FCC KDB 789033, clause E Method SA-2 (spectral trace averaging).

[] Referas FCC KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

For conducted measurement.

= [f the EUT supports multiple transmit chains using options given below:

X] Option 1: Measure and sum the spectra across the outputs. Refer as FCC KDB 662911,
In-band power spectral density (PSD). Sample all transmit ports simultaneously using a
spectrum analyzer for each transmit port. Where the trace bin-by-bin of each transmit port
summing can be performed. (i.e., in the first spectral bin of output 1 is summed with that in the
first spectral bin of output 2 and that from the first spectral bin of output 3, and so on up to the
NTX output to obtain the value for the first frequency bin of the summed spectrum.). Add up
the amplitude (power) values for the different transmit chains and use this as the new data
trace.

[ ] Option 2: Measure and sum spectral maxima across the outputs. With this technique, spectra
are measured at each output of the device at the required resolution bandwidth. The
maximum value (peak) of each spectrum is determined. These maximum values are then
summed mathematically in linear power units across the outputs. These operations shall be
performed separately over frequency spans that have different out-of-band or spurious
emission limits,

[] Option 3: Measure and add 10 log(N) dB, where N is the number of transmit chains. Refer as
FCC KDB 662911, In-band power spectral density (PSD). Performed at each transmit chains
and each transmit chains shall be compared with the limit have been reduced with 10 log(N).
Or each transmit chains shall be add 10 log(N) to compared with the limit.

= | If multiple transmit chains, EIRP PPSD calculation could be following as methods:
PPSD;q, = PPSD; + PPSD;, +... + PPSD,

(calculated in linear unit [mW] and transfer to log unit [dBm])

EIRPota = PPSDyo1a + DG

3.3.4 Test Setup

Power Spectral Density

(=

Spectrum
Analyzer
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3.3.5 Test Result of Peak Power Spectral Density
Refer as Appendix C
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3.4

Unwanted Emissions

3.4.1 Transmitter Radiated Unwanted Emissions Limit

Unwanted emissions below 1 GHz and restricted band emissions above 1GHz limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 43.5 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance
other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance
closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of
the EUT.

Un-restricted band emissions above 1GHz Limit

Operating Band Limit

5.15-5.25 GHz e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

5.25 - 5.35 GHz e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

5.47 - 5.725 GHz e.ir.p. -27 dBm [68.2 dBuV/m@3m]

5.725 - 5.85 GHz all emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or
below the band edge, and from 25 MHz above or below the band edge
increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band
edge, and from 5 MHz above or below the band edge increasing linearly to a

level of 27 dBm/MHz at the band edge.

Note 1: Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall
be extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of
linear distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).
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3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method

= Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. Measurements shall not be performed at a distance greater than 30 m for frequencies
above 30 MHz, unless it can be further demonstrated that measurements at a distance of 30 m or less
are impractical. When performing measurements at a distance other than that specified, the results shall
be extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).

*= The average emission levels shall be measured in [duty cycle = 98 or duty factor].

* For the transmitter unwanted emissions shall be measured using following options below:

= Refer as FCC KDB 789033, clause H)2) for unwanted emissions into non-restricted bands.

= Refer as FCC KDB 789033, clause H)1) for unwanted emissions into restricted bands.

Refer as FCC KDB 789033, H)6) Method AD (Trace Averaging).

Refer as FCC KDB 789033, H)6) Method VB (Reduced VBW).

Refer as ANSI C63.10, clause 4.2.3.2.3 (Reduced VBW). VBW = 1/T, where T is pulse time.

Refer as ANSI C63.10, clause 4.2.3.2.4 average value of pulsed emissions.

Refer as FCC KDB 789033, clause H)5) measurement procedure peak limit.

OX OO0

Refer as ANSI C63.10, clause 4.2.3.2.2 measurement procedure peak limit.

= For radiated measurement.

= Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

= Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

= Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1GHz.

= The any unwanted emissions level shall not exceed the fundamental emission level.

= All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value
has no need to be reported.
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3.4.4 Test Setup

Above 1GHz

3.4.5 Transmitter Unwanted Emissions (Below 30MHz)

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value has
no need to be reported.

3.4.6 Test Result of Transmitter Unwanted Emissions
Refer as Appendix D
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3.5 Frequency Stability
3.5.1 Frequency Stability Limit

Frequency Stability Limit

UNII Devices

* In-band emission is maintained within the band of operation under all conditions of normal operation as
specified in the user’s manual.

LE-LAN Devices
= N/A
IEEE Std. 802.11

* The transmitter center frequency tolerance shall be + 20 ppm maximum for the 5 GHz band and + 25
ppm maximum for the 2.4 GHz band.

3.5.2 Measuring Instruments
Refer a test equipment and calibration data table in this test report.

3.5.3 Test Procedures

Test Method
= Refer as ANSI C63.10, clause 6.8 for frequency stability tests

= Frequency stability with respect to ambient temperature

= Frequency stability when varying supply voltage

= Extreme temperature is 0°C~50°C.

3.5.4 Test Setup

Frequency Stability

3.5.5 Test Result of Frequency Stability
Refer as Appendix E
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4 Test Equipment and Calibration Data
Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
Horn Antenn EMCO 3115 00075790 750MHz ~ Oct. 22, 2015 Radiation
18GHz (03CHO1-CB)
Radiation
Horn Antenna Schwarzbeck BBHA 9170 BBHA9170252 15GHz ~ 40GHz Jul. 25, 2016
(03CHO01-CB)
Pre-Amplifier Agilent 8449B 3008A02310 | 1GHz ~ 26.5GHz | Jan. 18, 2016 Radiation
(03CH01-CB)
Pre-Amplifier WM TF-130N-R1 923365 26GHz ~ 40GHz | Nov. 13, 2015 Radiation
(03CH01-CB)
Spectrum R&S FSP40 100056 OkHz ~ 40GHz | Oct. 27, 2015 Radiation
Analyzer (03CH01-CB)
. ) Radiation
RF Cable-high Woken High Cable-16 N/A 1GHz ~18 GHz | Nov. 02, 2015
(03CHO01-CB)
. . Radiation
RF Cable-high Woken High Cable-17 N/A 1GHz ~18 GHz | Nov. 02, 2015
(03CHO01-CB)
. High Radiation
RF Cable-high Woken 9 N/A 18GHz ~ 40 GHz | Nov. 02, 2015
Cable-40G-1 (03CHO1-CB)
. High Radiation
RF Cable-high Woken 9 NIA 18GHz ~ 40 GHz | Nov. 02, 2015
Cable-40G-2 (03CH01-CB)
Radiation
Test Software Audix E3 6.2009-10-7 N/A N/A e
(03CH01-CB)
Spectrum R&S FSV40 100979 9kHz~40GHz | Dec. 09, 2015 Conducted
analyzer (THO1-CB)
Temp. and
o - Conducted
Humidity Ten Billion TTH-D3SP TBN-931011 -30~100 degree Jun. 03, 2016
(THO1-CB)
Chamber
. ) 1 GHz -26.5 Conducted
RF Cable-high Woken RG402 High Cable-6 Nov. 02, 2015
GHz (THO1-CB)
. ) 1 GHz -26.5 Conducted
RF Cable-high Woken RG402 High Cable-7 Nov. 02, 2015
GHz (THO1-CB)
. 1GHz-26.5 Conducted
RF Cable-high Woken RG402 High Cable-8 Nov. 02, 2015
GHz (THO1-CB)
. 1GHz-26.5 Conducted
RF Cable-high Woken RG402 High Cable-9 z Nov. 02, 2015 N
GHz (THO1-CB)
. 1GHz-26.5 Conducted
RF Cable-high Woken RG402 High Cable-10 z Nov. 02, 2015 .
GHz (THO1-CB)
. Conducted
Power Sensor Agilent U2021XA MY53410001 50MHz~18GHz Nov. 02, 2015
(THO1-CB)
. Conducted
Power Sensor Agilent U2021XA MY53410002 50MHz~18GHz Nov. 02, 2015
(THO1-CB)
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Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
. Conducted
Power Sensor Agilent U2021XA MY54320014 50MHz~18GHz Apr. 20, 2016
(THO1-CB)
. Conducted
Power Sensor Agilent U2021XA MY54320015 50MHz~18GHz Apr. 20, 2016
(THO1-CB)
Note: Calibration Interval of instruments listed above is one year.
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Antenna 1 EBW Result

Appendix A

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (H2) (H2)
5.3G;11a;Nss1;Ntx4 30.475M 16.767M 16M8D1D 21.75M 16.592M
5.3G;VHT20;Nss1,(MO);Ntx4 37.575M 17.891M 17M9D1D 28.975M 17.766M
5.3G;VHT40;Nss1,(MO);Ntx4 88.2M 39.23M 39M2D1D 39.7M 36.182M
5.3G;VHT80;Nss1,(MO);Ntx4 94.7M 75.962M 76MOD1D 81.6M 75.662M
5.6G;11a;Nss1;Ntx4 22.425M 16.642M 16M6D1D 18.825M 13.358M
5.6G;VHT20;Nss1,(MO);Ntx4 36M 17.816M 17M8D1D 21.575M 13.913M
5.6G;VHT40;Nss1,(MO);Ntx4 84.75M 48.976M 49M0D1D 39.9M 36.232M
5.6G;VHT80;Nss1,(MO);Ntx4 174.2M 76.862M 76M9D1D 81.6M 72.714M
5.8G;11a;Nss1;Ntx4 3.16M 8.116M 8M12D1D 3.14M 4.718M
5.8G;VHT20;Nss1,(MO);Ntx4 3.78M 8.736M 8M74D1D 3.76M 4.958M
5.8G;VHT40;Nss1,(MO);Ntx4 3.16M 32.704M 32M7D1D 3.14M 27.706M
5.8G;VHT80;Nss1,(MO);Ntx4 3.14M 37.281M 37M3D1D 3.14M 34.443M
5.3G;VHT20,BF;Nss1,(MO);Ntx4 3™ 17.841M 17M8D1D 21.75M 17.741IM
5.3G;VHT40,BF;Nss1,(M0);Ntx4 63.4M 36.282M 36M3D1D 40.2M 36.232M
5.3G;VHT80,BF;Nss1,(M0);Ntx4 86.7M 75.862M 75M9D1D 81.6M 75.862M
5.6G;VHT20,BF;Nss1,(M0);Ntx4 3™ 17.816M 17M8D1D 19.485M 13.928M
5.6G;VHT40,BF;Nss1,(MO);Ntx4 65.9M 36.332M 36M3D1D 39.6M 33.058M
5.6G;VHT80,BF;Nss1,(MO);Ntx4 115.05M 75.962M 76M0D1D 80.9M 72.564M
5.8G;VHT20,BF;Nss1,(MO);Ntx4 3.78M 8.716M 8M72D1D 3.76M 4.878M
5.8G;VHT40,BF;Nss1,(MO);Ntx4 3.16M 22.809M 22M8D1D 3.12M 16.532M
5.8G;VHT80,BF;Nss1,(MO);Ntx4 3.14M 35.222M 35M2D1D 3.12M 30.205M
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Result
Mode Result Limit P1-N dB P1-OBW P2-N dB P2-OBW P3-N dB P3-OBW P4-N dB P4-OBW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
5.3G;11a;Nss1;Ntx4;5260 Pass Inf 26.025M 16.667M 25.05M 16.592M 21.75M 16.592M 25.05M 16.667M
5.3G;11a;Nss1;Ntx4;5300 Pass Inf 28.2M 16.717TM 21.85M 16.642M 21.925M 16.667M 24.85M 16.592M
5.3G;11a;Nss1;Ntx4,5320 Pass Inf 30.475M 16.767TM 24.55M 16.617M 21.875M 16.642M 24.9M 16.667M
5.3G;VHT20;Nss1,(MO);Ntx4;5260 Pass Inf 35.95M 17.816M 36.3M 17.766M 33.95M 17.766M 30.5M 17.791IM
5.3G;VHT20;Nss1,(MO);Ntx4;5300 Pass Inf 37.25M 17.866M 28.975M 17.791M 30.075M 17.766M 32.475M 17.841M
5.3G;VHT20;Nss1,(MO);Ntx4;5320 Pass Inf 37.575M 17.891M 35.875M 17.766M 29.05M 17.841M 32.15M 17.791IM
5.3G;VHT40;Nss1,(MO);Ntx4;5270 Pass Inf 88.2M 39.23M 84.7M 36.932M 84.1M 36.782M 86.15M 37.331M
5.3G;VHT40;Nss1,(MO);Ntx4;5310 Pass Inf 63.2M 36.332M 39.7M 36.182M 40.55M 36.332M 41.7M 36.332M
5.3G;VHT80;Nss1,(MO);Ntx4;5290 Pass Inf 93.4M 75.762M 91.4M 75.962M 81.6M 75.662M 94.7M 75.762M
5.6G;11a;Nss1;Ntx4;5500 Pass Inf 21.85M 16.642M 21.45M 16.617M 21.525M 16.617M 21.525M 16.567M
5.6G;11a;Nss1;Ntx4;5580 Pass Inf 22.1IM 16.617M 21.75M 16.567M 21.55M 16.617M 21.625M 16.542M
5.6G;11a;Nss1;Ntx4;5700 Pass Inf 21.925M 16.567M 21.6M 16.592M 21.5M 16.542M 21.75M 16.567M
5.6G;11a;Nss1;Ntx4,5720 Pass Inf 22.425M 13.658M 21.45M 13.358M 18.825M 13.373M 21.495M 13.403M
5.6G;VHT20;Nss1,(MO);Ntx4;5500 Pass Inf 27.05M 17.766M 21.6M 17.741IM 21.85M 17.791M 21.85M 17.766M
5.6G;VHT20;Nss1,(MO);Ntx4;5580 Pass Inf 36M 17.791M 21.575M 17.741M 22.925M 17.766M 26.2M 17.816M
5.6G;VHT20;Nss1,(MO);Ntx4;5700 Pass Inf 33.8M 17.816M 22.1M 17.766M 25.25M 17.716M 25.1M 17.791M
5.6G;VHT20;Nss1,(MO);Ntx4;5720 Pass Inf 24.075M 14.108M 22.5M 13.973M 22.695M 13.913M 22.935M 14.048M
5.6G;VHT40;Nss1,(MO);Ntx4;5510 Pass Inf 59.65M 36.232M 39.9M 36.282M 40.2M 36.332M 40.1M 36.332M
5.6G;VHT40;Nss1,(MO);Ntx4;5550 Pass Inf 84.75M 36.682M 79.5M 36.432M 66.5M 36.382M 66.55M 36.332M
5.6G;VHT40;Nss1,(MO);Ntx4;5670 Pass Inf 81.55M 36.682M 76.4M 36.432M 74.M 36.432M 73.TM 36.482M
5.6G;VHT40;Nss1,(MO);Ntx4;5710 Pass Inf 67.375M 48.976M 64.89M 44.323M 60.655M 38.061M 64.505M 44.708M
5.6G;VHT80;Nss1,(MO);Ntx4;5530 Pass Inf 89.4M 75.862M 81.6M 75.862M 82.2M 75.762M 81.6M 75.862M
5.6G;VHT80;Nss1,(MO);Ntx4;5610 Pass Inf 174.2M 76.862M 156.7M 76.262M 137.7M 76.162M 156.4M 76.462M
5.6G;VHT80;Nss1,(MO);Ntx4;5690 Pass Inf 123.3M 73.838M 124.5M 73.013M 108.975M 72.714M 115.725M 72.864M
5.8G;11a;Nss1;Ntx4,5720 Pass 500k 3.16M 8.116M 3.14M 6.517M 3.16M 4.718M 3.16M 6.757TM
5.8G;VHT20;Nss1,(MO);Ntx4;5720 Pass 500k 3.76M 8.736M 3.76M 5.817M 3.78M 4.958M 3.76M 6.497M
5.8G;VHT40;Nss1,(MO);Ntx4;5710 Pass 500k 3.16M 32.704M 3.14M 30.325M 3.14M 27.706M 3.14M 31.364M
5.8G;VHT80;Nss1,(MO);Ntx4;5690 Pass 500k 3.14M 37.281M 3.14M 36.062M 3.14M 34.443M 3.14Mm 36.442M
5.3G;VHT20,BF;Nss1,(MO);Ntx4;5260 Pass Inf 31M 17.841M 21.775M 17.766M 21.75M 17.791M 22.65M 17.741M
5.3G;VHT20,BF;Nss1,(MO);Ntx4;5300 Pass Inf 28.675M 17.766M 23.425M 17.766M 21.875M 17.791M 22.05M 17.791M
5.3G;VHT20,BF;Nss1,(MO);Ntx4;5320 Pass Inf 30.25M 17.791M 21.875M 17.791M 21.825M 17.766M 21.775M 17.791M
5.3G;VHT40,BF;Nss1,(MO0);Ntx4;5270 Pass Inf 59.55M 36.282M 43.75M 36.232M 40.4M 36.232M 41.05M 36.282M
5.3G;VHT40,BF;Nss1,(MO);Ntx4;5310 Pass Inf 63.4M 36.282M 41M 36.232M 40.2M 36.282M 40.2M 36.282M
5.3G;VHT80,BF;Nss1,(M0);Ntx4;5290 Pass Inf 86.7M 75.862M 81.6M 75.862M 81.9M 75.862M 81.7M 75.862M
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5500 Pass Inf 3™ 17.816M 21.8M 17.716M 22.2M 17.716M 21.625M 17.766M
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5580 Pass Inf 30.325M 17.741M 21.55M 17.741IM 22.4M 17.741M 21.775M 17.791M
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5700 Pass Inf 29.35M 17.816M 21.85M 17.766M 21.775M 17.766M 22.65M 17.741M
5.6G;VHT20,BF;Nss1,(M0);Ntx4;5720 Pass Inf 24.15M 14.183M 22.65M 13.943M 19.485M 13.928M 24.225M 14.003M
5.6G;VHT40,BF;Nss1,(M0);Ntx4;5510 Pass Inf 65.9M 36.232M 40.75M 36.232M 39.6M 36.282M 42.15M 36.182M
5.6G;VHT40,BF;Nss1,(M0);Ntx4;5550 Pass Inf 65.35M 36.282M 40.3M 36.232M 39.85M 36.282M 40.1M 36.232M
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5670 Pass Inf 65.85M 36.332M 39.8M 36.232M 40.2M 36.332M 43.55M 36.282M
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5710 Pass Inf 56.21M 33.373M 48.93M 33.198M 45.57TM 33.058M 53.305M 33.163M
5.6G;VHT80,BF;Nss1,(MO);Ntx4;5530 Pass Inf 89.7M 75.762M 81.5M 75.762M 81.7M 75.762M 81.8M 75.862M
5.6G;VHT80,BF;Nss1,(MO0);Ntx4;5610 Pass Inf 113.4M 75.962M 89.6M 75.662M 80.9M 75.862M 92.7M 75.862M
5.6G;VHT80,BF;Nss1,(MO);Ntx4;5690 Pass Inf 115.05M 72.864M 111.825M 72.714M 94.125M 72.639M 111.375M 72.564M
5.8G;VHT20,BF;Nss1,(MO);Ntx4;5720 Pass 500k 3.76M 8.716M 3.78M 6.017M 3.76M 4.878M 3.76M 6.317M
5.8G;VHT40,BF;Nss1,(MO);Ntx4;5710 Pass 500k 3.14M 22.809M 3.14M 19.63M 3.16M 16.532M 3.12M 19.89M
5.8G;VHT80,BF;Nss1,(MO);Ntx4;5690 Pass 500k 3.14M 35.222M 3.12M 32.984M 3.14M 30.205M 3.12M 34.323M
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Antenna 1 EBW Result

Appendix A

EBW;Band:5.3G;11a;BWch:20MHz;Mss:1:Nant:4:Ch:5260MHz; TN.YN

EBW.Band:5 3G;VHT 40;BW ch:A0MHzZ;Nss:1. MO} Nant:4: Chi5270MHz; TN, ¥N

Ch Freq 10 Ch Freq ChFreq 13- Ch Freq
5.266Hz 54 5.26GHz 5.27GHz 10- 5.276Hz
Span 0 Span Span Span
SO0WHz 5 S0MHz 100MHz ] 100hHz
REW 104 REN/ REWY 0- REN
00kHz 5 200kHz Hz 5 S00kHz
B VB VW VEW
TMHz 7 IMHz Mz sy . MHz
Sweep Time =5 Sweep Time Sweep Time 15 Sweep Time
100ms =iy 100ms 100ms = 100ms
Detector Type -35-] Detector Type Detectar Type Detector Type
Peak 40} Sample Peak -5} Sarnple

- B I I I — 5 ! I I — r 30 I I ! I ' 45—, SN L — ! I '
Portl [~/ 53356 5246 5.256 5,256 5276 5.286 5.2856 5.2356 5,246 5,256 5.266 5276 5,286 5.2856 Portl [~/ 5226 5246 5.266 5.286 536 5326 5226 5.246 5,266 5,286 536 5326
Port? [ | - S ’ Port [ - - S :
parts [ || |260B(H  FI2GdB(HS) Fn26dB(z) OBW(H] | F-OBW(HA)| Fh-OBWIHZ) LimitHz | Port parts [ || |209BHY | FI36dB(E | Fn26dB(He) GBW(HD | FL-OBWIH:) Fh-OBWIHS) LimitHz) | Part
Pt [ || |20 S8 SIS l6GOIM 525196 SIG3G6  Inf 1 porta [ || | M 5225256 5313436 30.23M 5250116 5290346 Inf 1

J) 2505 s2460256 52710756 16503M 52516546 52682466 | Inf 2 ¢ 34.7M 532776 531345 36.03IM 52515096 52884416 Inf 2

JLISM 52400256 S2R0TTSG  16503M 52516706 52682716 | Inf 3 34.1M 5227456 5311556 36.J8IM 52515596 52883416 Inf 3

I505M 52450256 S2F00756  16667M 52516046 | 52682716 Inf 4 86.A5M 522726 531336 3033IM 52513596 52985016 Inf 4
EBW:Band:5.3G;11a:BWch:20MHz;Nss:1;Nant:4:Ch:5300MHz; TN.¥N EBW:Band:5.3G:VHT 40;BW ch:40MHz;Nss:1, (MO}Nant:4: Chi5310MHz: TN, ¥N

[Chreq [ [ChFreq [ 5 [Chreq 10 [Chreq [ 57
5.36Hz 5.3GHz 5.31GHz 5+ 5.316Hz
Span Span Span 0- Span
SOMHz 50hHz 100MHz 5| 100MHz
REW REW/ REW/ 4 REM
300kHz 200kHz 500kHz <5 500kHz
VB VB VW VEW
1MHz hiHz MHz Gl IMHz
Sweep Time Sweep Time Sweep Time =2 Sweep Time
100ms 100ms 100ms -30- 100ms
Detector Type Detectar Type Detectar Type -33-) Detector Type
Peak Sample Pesk 40~ Sample

[ =il N I I I I 1 I '557I I 1 I I 1 1 8 '457\ I I 1 I 1 1 I 1 1 I 1
Partl [/ 52756 5286 5.206 536 5316 5.326 53256 5.2756 5,296 5,206 536 5316 532G 5.3256 Partl [ 5.266 5,286 536 5326 5346 5.366 5,256 5.206 536 5326 5.346 5,356
Port2 [~ | - 3 ’ Port2 [ - - S :
Portd [~ || [20d80HD  FI-26dB0H7 | FhoZ6cBilHz) OBWHZ) | FI-OBWiHE)| Fn-OBWIHE) LimitiHz | Port Portd [~ || | 26B0HD | F-26dB(HE) | FhoZidB(Ha) OBW(HZ) | Fl-OBWibz) Fh-OBW(He) LimitiHz) | Port
pod [ || [28m 52837256 53118356 167LM 52815796 | 53082066 | Inf 1 pod [ || | 522 5277456 5340856 36.333M | 52017596 53280816 Inf 1

L Jl [aLesm sz 530856 1664IM 52016206 53082716 Inf H ¢ 30.7M 520016 532086 36.183M 52018596 53280416 Inf H

JLO2SM 52880256 5310856 16667M 52016296 53082066 Inf 3 055N 528386 5330356 36.03IM 52017596 53200916 Inf 3
2485M 2860756 53100256 16503M 52916796 53082716 Inf 4 417 5280656 5331356 36.33IM 52018096 53261416 Inf 4
EBW;Band:5.3G;11a:BWch:20MHz;Mss:1:Nant:4:Ch:5320MHz; TN.YN EBW.Band:5. 3G;VHTB0;BW ch:B0MHz;Nss:1. MO} Nant:4: Chi5200MHz; TN, ¥N

Ch Freq 1 Ch Freq B ChFreq B Ch Freq B i H
5.31GHz 5.32GHz 5.20GHz 0- 5.29GHz 0- ;

Span Span Span 5] Span 5]

SO0WHz S0MHz 200MHz - 00MHz -10-]

REW RE/ REY REW 5.
300kHz 200kHz 1MHz 154 ThHz a0 i
B/ VB VB -20- ¥ VEW
IMHz IMHz IMHz 25| IMHz Nl
Sweep Time Sweep Time Sweep Time ;. Sweep Time = 3
100ms 100ms 100ms 100ms -35- d
Detector Type Detectar Type Detectar Type -35 Detector Type -40- '

Peak Sample Peak -40-| Sample 45,

45, 0 " ) ) I ' -55-, 0 I ) ) I ' r 45— 0 q n I 0 ) - -50-, 0 " I 0 I ) —
Portl [~/ 52056 5.3G 5316 5326 5336 5.346 53456 5.2856 5.36 5316 5326 5336 5,346 5.3456 Portl [~ 5136 52256 5256 52736 536 53256 5356 5316 5136 52256 5256 52756 536 53256 5356 5,396
Port [ | c - - ’ Port? [ - - ~ :
Port3 [/ || [260B(H  F-26dB(He) Fhe26B(re) OBW(H] | F-OBW(HE) Fn-OBWik) Limits) | Port Port3 [ || | 20980 FI-36dB(re) | Fo-26dBiHe) GBW(HY | Fl-OBW(H:) Fh-OBWiHe) LimitHe) | Fart
Pad [ || [BLATSM S3DAISG | SIBESG  IGIGIM SILSTHC | SIMIEE | Inf 1 Rad | || | B 523705 53336 TSJEIM | 52520196 5327716 Inf 1

J| 2455 53062356 53307756 16611M 53116546 53282716 | Inf 2 ¢ 31,40 523056 53385 7S.06IM 52518196 53279816 Inf 2
JLATSM 53089756 5330856 16643M 53118206 53282716 Inf 3 8160 52486 533066 7S.862M 52520196 53276816 Inf 3
24.9M 53061256 53310256 16667M 53116046 | 53282716 | Inf 4 34.7M 523676 533146 7SJEIM 52520196 53277816 Inf 4
EBW:Band:5.3G;VHT20;BW ch:20MHz;Nss:1,(MO);Nant:4;Ch:5260MHz; TN, YN EBW:Band:5.6G;11a:BWch:20MHz:Nss:1;Nant:4;Ch:5500MHz; TN, YN

ChFreq Ch Freq Ch Freq Ch Freq
5.266Hz 5.266Hz 5,56Hz 5.5GHz
Span Span Span Span
S0MHz 50hHz 50hiHz S0MHz
REW RE/ REWY REMW
300kHz 200kHz 300kHz 200kHz

B VB VW VEW
1hHz hiHz 1hHz MHz
Sweep Time Sweep Time Sweep Time Sweep Time
100ms 100ms 100ms 100rns
Detectar Type Detectar Type Detectar Type Detectar Type
Peak [Sorvple | Peak [Sarnple |

c o I I I | S I I I I— q - I I I — SR - I I I —
Partl [ 52356 5246 5.256 5.266 5216 5.286 5.2856 5.2356 5,246 5.256 5.266 5.216 5.286 5.2856 Partl [ 5.4756 5,496 5,406 596 5.51G 5,526 5.5256 54756 549G 5496 556 5,516 5.526 5.5256
Par2 [ | - > ) par2 [~ | - - )
Port3 [/ || |200BHD  FI-20B(HD) Fh-26dB(H OBWIHZ  FI-OBW(HD| Fn-OBW(HD Limitt) | Port Portd [, || | 26dB0Ha) | FI-26d8(HD | FhoZ6dB(Ha) OBW(HZ) | Fl-OBWiHz Fh-OBWI(Ha LimitiHz) | Port
Pt [ || [IOM S2SG S2I0SG 1AlM 5250546 SI6UT6  Inf 1 pod [ ||| samse  s5uG 166420 54016545 5.508206G  Inf 1

L I 36am 524146 527776 ITFGEM 52510796 | 52689466 | Inf H L J) lanasm 548326 5510636 16617M 54016795 5.5082966  Inf H

3395M  S241675G 52156236 LLTGEM 52510736 | 52689466 Inf 3 ILSISM 548926 SS07ISG  16.617M 54016546 55082716 Inf 3
30.5M 52446755 52751756 1TFOIM 52510706 | 52683716 | Inf 4 LSIM 548935 SS5108255  16567M | S.4016795  5.5082466  Inf 4
EBW:Band:5.3G;YHT20,BW ch:20MHz;Nss:1(MO);Nant:4;:Ch:5300MHz; TH.YN EBW:Band:5.6G;11a:BWch:20MHz:Nss:1Nant:4;:Ch:5580MHz; TN.YN

ChFreg ChFreg ChFreg ChFreg B
5.36Hz 5,36Hz 5.586Hz 5.586Hz
Span Span Span Span
S0MHz SO0MHz SOhiHz 50MHz
REW REW/ REW/ REWW
300kHz 200kHz 300kHz 200kHz

VBN VB VBW VEW !

IMHz IMHz IMHz IMHz }

Sweep Time Sweep Time Sweep Time Sweep Time i
100ms 100ms 100ms 100ms 3
Detector Type Detector Type Detector Type Detector Type i
Peak Sample : Peak Sample !

; o - I I I - s & ‘ ‘ — g o - ; I I - . I | L —
Portl [ 53756 5286 5,206 536 5316 5326 53256 5.2756 5,296 5,206 536 5316 5326 5.3256 Portl [ 55556 5.566 5516 5586 5596 566 5.6056 55556 5,566 5576 5506 5506 566 56056
Port [ o = = ’ Port [ = - :
Port3 [ || |209BHD) | F-26dB0H | FhoZ6cBlrn) OBW(HZ) | FI-OBW(HZ) Fn-OBW(HE) Limitiz | Port Port3 [ || | 26dB0H2) | F-26dB(HE) | FhoZidB(E) OBW(HD) | Fl-OBWiE Fh-OBW(Hz] LimitHz) | Port
Pard [ || [BMSM SNISISG | SIITISS  Ig6iM  SILING | 5IME6 | Inf 1 Pad | || |2 55680355 | 55010056 16.617M | 55716796 5.5382066  Inf 1

L J) [26075M 528576 53146756 1779IM 52810546 53083466 | Inf 2 ¢ J| l2175M 5568856 550066 16567M 55716795 5.5982466  Inf 2

30.075M 528526 53152756 1R7ESM 52810796 53083466 Inf 3 LSEM 556826 SSM0TSG 16817M  SS5718546 55982716 Inf 3
ATV 52840756 531655G  1TA4IM 52010296 53089716 Inf 4 ILESM  SSEIISG  SS5008G 16.543M SST1704G  5.596346G  Inf 4
EBW:Band:5.3G;VHT20;BW ch:20MHz;Nss:1,(MO);Nant:4;,Ch:5320MHz; TN, YN EBW:Band:5.6G;11a:BWch:20MHz:Nss:1;Nant:4;Ch:5700MHz; TN, YN

Ch Freq 10 Ch Freq Ch Freq Ch Freq 5
5.336Hz 54 5.326Hz 5,76Hz 5.1GHz 0
Span 0-| Span Span Span -3
50MHz 5] 50MHz 50MHz SihiHz -10+
REW pd RE/ REWY REMW -15-
500kHz 5 200kHz 300kHz 200kHz -20-

B VB VW VEW -35-

MHz 2 hiHz 1hHz MHz -30-

Sweep Time = Sweep Time Sweep Time Sweep Time 354
100rns -30-| 100rns 100rns 100rms 41~
Detectar Type 3508 Detectar Type Detectar Type Detector Type 45|
Peak 40 Sample Pesk Sample i

c a5 I I I | S I I I I— q a5 I I I — SR - I I I —
Partl [ 52056 5.36 5.316 5326 5336 5.346 5.3456 5.2056 5.36 5316 5.326 5.336 5,346 5.3456 Partl [ 5.6756 5.69G 5,696 576 5716 5726 5.7256 56756 5,696 5696 516 5716 5.126 5.7256
Par2 [ | - > ) P2 [~ - - )
Port3 W 20dB(Hz}  Fl-26dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW/(HZ) Fh-OBWiHz) LimitiHz)  Port Port 3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) LimittHz)  Port
Pt [ || [JTEM SINSG  SIWISG 1N SIL0NG  SINGG  Inf 1 potd [ || |LIEM SewisG s7uG 16567M 56917046 57062716 Inf 1

L 3ATIM 53012256 533716 IRFGEM 53110796 | 53289466 Inf H L LM 568916 5776 16.593M 56916796 S.7082T16  Inf H

20.05M 53058256 53348736 LTA4IM 53110296 53289716 Inf 3 2L5M 5689256 STTSG  16.542M | S6IL7046  S.7082466  Inf 3

3ASM 53037756 53350256 177OIM S3U10706 5383716 Inf 4 LTS 568925 STINSG  165ETM | S6017045  S.08RTIG  Inf 4
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Antenna 1 EBW Result

Appendix A

EBW;Band:5.6G;11a;BWch:20MHz;Mss:1:Nant:4:Ch:S720MHz; TN.YN

EBW.Band:5 6G;VHT 40;BW ch:A0MHzZ;Nss:1. MO} Nant:4: Ch5S50MHz; TN, ¥N

ChFreq Ch Freq Ch Freq Ch Freq
5.716Hz 5.71GHz 5.556Hz 5.556Hz
Span Span Span Span
30WHz 30MHz 100MHz 100hHz
REW REN/ REWY REN
00kHz 200kHz Hz S00kHz
B VB VW VEW
MHz iHz IHz IMHz
Sweep Time Sweep Time Sweep Time Sweep Time
100ms 100ms 100ms 100z
Detector Type Detectar Type Detectar Type Detector Type
Peak Sample Peak Sample
- | e I ! I ! I ] 50, | I = I I | r | T
Portl [~/ 56056 576 57056 5716 57156 5726 57256 56856 506 57056 5716 57156 5726 50256 Portl [~/ 556 5516 5526 5536 5546 5.556 556G 557G 553G 550G 566 556 551G 5.526 5.53G 554G 555G 5566 557G 558G 5,596 5.66
Port? [ | - - ’ Portz [~ - S :
parts [ || |260B(H  FI2GdB(HS) Fn26dB(Hz) OBW(H] | F-OBW(HA)| Fh-OBWIHZ) LimitHz | Port parts [ || |209BHY FI36dB(E | Fn26dB(He) GBW(HD | FL-OBWIH:) Fh-OBWHS) LimitHz) | Part
pota [ || |24 snase sqis 13658M 571746 | 57240336 | Inf 1 Portd [ || |FATM I SINS6  ngEM S3SNG 55081 Inf 1
Jl[atasm soasse sTse 13358M  STLI5806 | 57240436 Inf 2 ¢ || 7a5m 551085 550045 36.433M 557096 5.5681416  Inf 2
16825M  ST061756 5756 13373M  STU15506 | 57240336 Inf 3 66.5M SSI7456 5583056 36.382M 55317096 55680916 Inf 3
JL4ISM ST035056 5756 134030 57115296 57249336 Inf 4 B66.55M 551826 5584756 36.333M 55318096 55681416 Inf 4
EBW:Band:5.6G;VHT20;BW ch:20MHz;Nss:1, (MO);Nant:4Ch:5500MHz; TN, YN EBW:Band:5.6G:VHT 40;BW ch:40MHz;Nss:1, (MO}Nant:4: ChiS6 70MHz: TN, ¥N
[Chreq [o [ChFreq [ [Chreq [Chreq [
5.5GHz 5.5GHz 5.67GHz 5.676Hz
Span Span Span Span
SOMHz 50hHz 100MHz 100MHz
REW REW/ REW/ REM
300kHz 200kHz Hz 500kHz
VB VB VW VEW
1MHz hiHz MHz IMHz
Sweep Time Sweep Time Sweep Time Sweep Time
100ms 100ms 100ms 100ms
Detector Type Detectar Type Detectar Type Detector Type
Peak Sample Pesk Sample
[ 1 =il i I I I I 1 I '607I I 1 I ! I 1 1 : S '357\ [ [ 1 I 1 ‘ ) 1 [ 1 1 I 1
Partl [/ 54756 5486 5,496 5.56 5516 5506 55256 5.4756 5,496 5,496 556 5516 552G 5.5256 Partl [ 5626 5646 5,666 5606 576 5726 5626 564G 5,666 5686 576 5726
Port2 [~ | - w ) Port2 [ - ) ’
Port3 [~ || [ 204800 FI-26dB0H7 | FhoZ6cBilHz) OBWHZ) | FI-OBWiHZ) Fn-OBWIHE) LimitiHz | Port Portd [~ || | 26802 | F-26dB(H) | FhoZ6dB(He) OBW(HZ) | Fl-OBWibz) Fh-OBWI(He) LimitiHz) | Port
Portd [7 || [ZF0SM [Sdw2ISe [S51susc  inteiM | 5481009 | 55080466 | inf 1 Portd [ || [SLFM  [SIISS [STLT6  3mseM 565159 56083416 inf 1
L 1| 21em 54802756 SSL0875G  1T74IM 54011046 | 55089466 Inf H ¢ )| 75am 563156 570796 36.43IM 56517596 S.696101G  Inf H
ZLESM 5488056 551086 1T72IM 54911046 55089066 Inf 3 I 5633156 ST07ESG  3643IM 56517096 56961416 Inf 3
ILESM  SAGROFSG  SSM08256  ITFGEM 54911046 55089716 Inf 4 730 563465 570836 36.48IM 56517096 S.696191G6  Inf 4
EBW:Band:5.6G;VHT20,BW ch:20MHz;Nss:1(MO);Nant:;Ch:5580MHz; TH.YN EBW.Band:5 6G;VHT 40;BW ch:A0MHz;Nss:1 MO} Nant:4: Ch5710MHz; TN, ¥N
Ch Freq W3 ch freq # ChFreq Ch Freq L
5.586Hz 54 5.58GHz 07 5.63GHz 5.696Hz
Span 0 Span -3+ Span Span '
50MHz 5] 50MHz -10+ T0MHz T0MHz §
REW/ 10+ REW -15- REVY REN i
00kHz 5 200kHz 20 MHz S00kHz |
B/ VB -25- VB VEW |
1MHz i MHz -30- IMHz MHz !
Sweep Time = Sweep Time 35 Sweep Time Sweep Time ' 1
100ms -3 100ms _40- 100ms 100ms |
Detector Type -35 Detectar Type 5] Detector Type Detector Type §
Peak -a0-| Sample 50~ Peak Sample ! !
L J L L J i i
V| 45 I I I I ! | -55-, I ! I I ! ' r -3+ I I I ! ! - - ! - ! I -
Portl [~/ 55556 5566 5516 5,586 5596 566G 5.605G 5.5556 5,566 5576 5586 5596 566 5.6056 Portl [~ 5.6556 5676 569G 5696 576G 576 57256 56556 5676 568G 580G 596G 576 57256
Port [ | c - - ' Port? [ - - ’
Port3 [/ || [260B(H  FL-26dB(HS) Fhe26B(re) OBW(H] | F-OBW(HE) Fn-OBWik) Limits | Port Port3 [, || | 20080 FI-36dB(e) | Fo-26dBiHe) OBW(HY | FI-OBW(H:) Fh-OBWiHe) LimitHe) | Fart
pare [ | [3M 556226 550826 1TFOIM  SS5TL04G | 55683066 | Inf 1 Rard [ || | CMSM Sestess | 57256 48076 56758326 | 5.7243036  Inf 1
) [2157sM 55692356 550086 1T74IM SSTLI0MG 55683466 | Inf 2 ¢ J| ledeam Ses0i1e 57256 44323 56004055 57249096 Inf 2
2.025M 556866 55015256 ITFESM SSTL04G  5.5688TIG | Inf 3 0.655M | 56643456 57256 300610 6867626 57248436 Inf 3
26.2M SS670756 55032756 1T816M  SSTL0S4G | 55688716 | Inf 4 64505M 56604056 5.725G 44708M  SB01356 57248436 Inf 4
EBW:Band:5.6G;VHT20;BW ch:20MHz;Nss:1,(MO);Nant:4;Ch:5700MHz; TN, YN EBW.Band:5.6G;VHTB0;BW ch:80MHz;Nss:1, MO} Nant:4: Chi5530MHz; TN, ¥N
Ch Freq W ch Freq 57 ChFreq iy Ch Freg 5
5.7GHz 3] 5.7GHz 0 5.53GHz 5+ 5.53GHz 0-
Span 0-| Span -3 Span 0- Span -5-|
50MHz 5] 50MHz -10 200MHz I 200MHz 10—
REW pd RE/ -15- REWY REMW 64
300kHe 154 200kHe -20- hHz 107 MHE e
B VB -35- VW -15- VEW
MHe 207 MHz -30-| 3IMHz 20- IMHz 5
Sweep Time = Sweep Time 354 Sweep Time . Sweep Time =l
100rns -30- 100rns 40~ 100rns 100rms -35-
Detector Type -35-| Detector Type 45— Detector Type -30- Detector Type -40-|
Peak 40 Sample 50 Pesk -3 Sample -85
c S I I I o | T I I I I—— q SRR I I I I I I s ST - I I I I I I .
Partl [ 56756 5686 5,696 576 5716 5726 5.1256 5.6756 5.69G 5,696 576 5716 5126 5.7256 Partl [ 543G 5,455 54756 556 55256 5936 55756 .66 5636 543G 543G 54756 556G 55256 5536 55756 566 5636
Par2 [ | - > ) par2 [~ | - - )
Port3 W 20dB(Hz}  Fl-26dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW/(HZ) Fh-OBWiHz) LimitiHz)  Port Port 3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) LimittHz)  Port
Pt [ || [ M 56010756 S7IST7SG  ITALEM 5691054 | 57089716 | Inf 1 pota [ || | B 548776 557716 7S.062M | 54020196 5.567981G  Inf 1
L I zam 5688056 5711056 ITFGEM 56910796 | 57089466 | Inf H L J| | s1em 548915 SST07G 7S.86IM 54020196 S.567981G  Inf H
15850 S68N056 51436 ITTIGM 6911236 57089466 Inf 3 82.2M 548916 557136 TS.J6IM 54020196 55677816 Inf 3
25.4M 568816 571426 17FOIM 56810706 57083716 | Inf 4 8160 548035 557005 7S.86IM 54020196 55673816 Inf 4
EBW;Band:5.6G;YHT20;BWch:20MHz:Nss:LIMO:Nant:4:Ch:5720MHz:TN.VN EBW:Band:5 6G;YHTB0;BW ch:B0MHz;Nss:1. MO} Nant:4 Chi56 10MHz; TN, ¥N
ChFreg ChFreg ChFreg 15~ ChFreg
5.716Hz o sl 5.71GHz 561GHz 10- 5.616Hz
Span L e Span Span Span
30WHz J 30MHz 200MHz ] 200MHz
REW f REW/ RBWY 0- REWW
300kHz 200kHz MHz 5 WHz
VBN VB VBW VEW
TMHz " iR Hz 10hHz 107 MHz
Sweep Time il Sweep Time Sweep Time 15 Sweep Time 2
100ms M 100ms 100ms i ﬁywl‘-u. 100ms 30
Detector Type Detector Type Detector Type W Detector Type -35
Peak Sample Peak =25+ Sample 40~
- S I | I | I ] 50—, | I i I I B r 30 I | I | I I - 45—, I I | I 3 I -
Portl [ 576 57056 5716 57156 5726 57256 56856 506 57056 5716 57156 572G 50256 Portl [ 5516 5556 55756 566 56256 5656 56756 571G 5516 5556 55756 566G 56256 5656 56736 5716
Port [ o - > ' Port [ - S ’
Port3 [ || |209BHD)  FL26dB0HZ | FhoZ6aBilrz) OBWHZ) | FI-OBW(HZ) Fn-OBW(HE) LimitiHz | Port Port3 [ || | 26dB0H2) | F-26dB(HE) | FhoZidB(E) OBW(HE) | Fl-OBWitE Fh-OBW(Hz] LimitHz) | Port
Pad [ || |DMU7SM ST00se 51256 14008M 57108256 | 57249336 | Inf 1 Pad [ || | M42M SSES6  SAWIG  JasM | SSIVISG  SEASHI0 It 1
L J| | 225m 570256 5756 13873 5710886 57249636 Inf 2 ¢ J) [ 1563 55386 560366 76.062M 55718195 56481816 Inf 2
695N ST023056 5756 138130 57110196 | 57249336 Inf 3 130IM 554485 568256 T6.163M 55710196 56480816  Inf 3
2035 7020656 575G 14048M  STI8G 57240496 Inf 4 15640 553656 560206 7646IM 55718196 S.646381G  Inf 4
EBW:Band:5.6G;VHTA0;BW ch:d0MHz;Nss:1,(MO);Nant:4;,Ch:5510MHz; TH,YN EBW.Band:5.6G;VHTB0;BW ch:80MHzZ;Nss:1, MO} Nant:4: Ch:5690MHz; TN, ¥N
Ch Freq W ch Freq 57 ChFreq Ch Freg W
5516Hz 54 551GHz 5.656Hz 5.656Hz
Span - Span Span Span
100MHz 54 100MHz 150MHz 150MHz
REW pd RE/ REWY REMW
500kHz 5 500kHz MHz MHz
B VB VW VEW
MHz 2 MiHz 10Hz MHz
Sweep Time = Sweep Time Sweep Time Sweep Time
100ms -304 100ms 100ms 100ms
Detectar Type ELE Detectar Type Detectar Type Detectar Type
Peak 4] Sample Pesk Sample
c Vs I I I I o ’ I I I I ] q L3 I I I I I - ’ I I I I |
Partl [ 5.466 5,486 596 5.526 5,546 5.566 5,466 5496 556 5506 5.546 5566 Partl [ 55756 566 56i56 5656 56756 506G 5236 55756 5.66 56256 5656 56156 576 57256
Par2 [ | - > ) P2 [~ - - )
Port3 W 20dB(Hz}  Fl-26dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW/(HZ) Fh-OBWiHz) LimitiHz)  Port Port 3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) LimittHz)  Port
Pt [ || [3MGM SATEG  SSNGSS 323 SAINNG  SS2UNG  Inf 1 pod [T || |23 sewrs  s7sG TIEBM 56506756 57245136 Inf 1
L SN TR 5,406 558996 368IM 54918506 55181416 Inf H L J) [1z45m s600ss 57256 TROLM 56515746 57245896 Inf H
40.2M 5480856 5530056 3633M 54918096 | 55281416 | Inf 3 108.875M 56160356 57256 TLILM S6SLTI9G 5745136 Inf 3
40.1M 5.406 553016 3633M 54018006 55281416 | Inf 4 15725M | 56082756 57256 TREEIM 56516405 57245136 Inf 4
SPORTON INTERNATIONAL INC. Page No. : 40f6
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Antenna 1 EBW Result

Appendix A

EBW;Band:5.8G;11a:BWch:20MHz;Mss:1:Nant:4:Ch:5720MHz; TN.YN

EBW:Band:5.3G;¥HT20,BFBWch: 20MHz:Nss:L,[MO):Nant:4;

Ch Freq N Ch Freq ChFreq B Ch Freq
5.7456GHz 0-hig 5.745GHz 5.32GHz 0- 5.32GHz

Span EE Span Span 5 Span
A0z 0 A0MHz 50MHz 0 S0MHz

REWY 5 REW/ REWY REW
100kHz a0l 1W0kHz N0kHz B 200kHz 1

BV VEW VB -20- VBW |
00kHz 7 300kHz k MHz a5 IMHz |

Sweep Time =iy Sweep Time ' Sweep Time o Sweep Time |
100505 357 100rms [ 10005 : 1Worns |
Detector Type 41+ Detector Type . Detector Type 35- Detector Type §
Peak 45+ Sample Peak 40| Sample |

- S04 ; ; I I I i ! Ml S i ; I I I I ] - TR - 5 I I - s o . . —
Portl [~/ 57256 5736 5J356 5746 57456 5056 57556 5766 5.765G 57356 573G 57356 574G 57456 575G 57556 5766 57656 Portl [~/ 5.2056 5.3 5316 5326 5336 5346 5.3456 52056 536G 5316 5326 533G 5.346 5.3456
Port? [ | - - ’ Portz [ | ¢ - S g
borts [ || [64BME)  FledBirn | Faodla) OBW(H) | FIOBWHE | Fn-OBW(H) Limitkz | Part ports | || |Z6B(HR) | FI26dBir) | FhoZ6dR(G+) OBW(HZ | FIOBW(HE) Fh-OBW(HS) Limitha | Part
Pand [ || | 1M 57156 ST16G  B1l6M 5725016 57331266 | 500k 1 Pad [ || | IMSM SIMEISG SISLSG  LMIM | SIWNG  SIBTI6 It L

1| 31 57256 573146 65ITM 5725016 57315276 500k 2 { Jll20875M 5308956 53308256 17.J81M 53110206 53288216 Inf 3

316M 5.7256 573166 ATISM  572501G 57207286 500k 3 21835M 5309156 | 53300756 11066M | 53110796 53288456  Inf 3

3.16M 57256 ST16G  675TM 572501G 57317676 500k 4 2L7ISM 530916 | 53306756 11791M | 53110546 53288456 Inf 4
EBW;Band:5.8G:VHT20,BWch:20MHz:Nss:1,(MO)Nant:4:Ch:5720MHz;TH.YN EBW;Band:5.3G:VHT40,BFBW ch:40MHz;Nss:1,(MO)Nant:zk.Chi5270MHz: TN, YN

[Chreq [ 57 [ChFreq 5 T [Chreq [ 1- [Chreq [ 57
5.745GHz 0-4 5.745GHz [ 5.27GHz 5- 5.77GHz 0- 8E R
Span 5+ Span o Span 0- Span -5-
40MHz 10| 40hHz [ 100MHz 5 100MHz -10-

REAV 54 RBWY G RBWY s REW o
100kHz a0 100kHz f 500kHz 5 S00kHz o

B e ':":-‘-H. VBW VB - VBW -
300kHz i 300kHz ! 2MHz 2MHz
Sweep Time =4 Sweep Time ' Sweep Time =2 Sweep Time =5
100ms -334 100ms 100ms -304] 100ms -394
Detector Type 40+ Detector Type | Detector Type -35) Detector Type -40-]

Peak 45 Sample Peak 40+ Sarmple 45—

[ 1| a0 : 1 | | | | | | 60} L | | | \ | | \ [ 45} | | | | | =50y | | | | |
Partl [/ 57256 573G 57356 574G 57456 575G 57556 576G 5.765G 57256 573G 57356 574G 57456 575G 57356 576G 57656 Partl [ 5226 5246 5266 5206 536 5326 5226 5.246 5266 5206 536 5326
Port2 [~ | - 3 ’ Port2 [~ | - S :
parts [~ || |64B0HE  FLGaB(Hz) Fh-6dB(Hz | OBW(HZ) | F-OBW(HE) Fn-OBWiHz) Limitz | Port Part3 [~ || |264BH2 | F-2dB(re) | Fr-2edB(H) OBW(HE) | F-OBWIHY Fh-OBWIHS) Limithz) | Part
Rord [7 || | 37M 5.7256 STT6G B736M  572501G | 57337466 | 500k 1 Romd [7 || |SMEM_ SISG [ SWSG  302mM SIS SIS | Inf i

\ RN 5.7256 STWT6G LM 5735036 5308476 SO0k 2 { J)la37sM 5248656 520246 36.032M 50518086 5960416 Inf [

170M 5.7256 57796 405BM 5725016 5200686 SO0k 3 040 5240956 | 5200256 36.032M | 5.251809G  5.2080416  Inf 3
276M 57156 STIT6G GAOTM 5725016 57315076 SO0k 4 4L0SM 524086 5200856 36.082M | 52518096 5.2860916  Inf 4
EBW;Band:5.8GVHT40;BWch: A0MHz:Mss:LIMO);Nant:4:Chi:S7L0MHz; TH.YN EBW;Band:5.3G;YHT40,BHBW ch:40MHz;Ns5:1,(MO}NantChiSI10MHz TN.¥N

Ch Freq N Ch Freq ChFreq 10- Ch Freq
5.7456GHz 1 5.745GHz 531GHz 5- 5.316Hz
Span 5 Span Span - Span
A0z 0 A0MHz 100MHz 5-| W0kHz
REWY REW/ REWY o REW
100kHz = S00kHz S00kHz 15 S00kHz
VBV -20-| VEW VEW VBW
00kHz 5] MHz MHz kil IMHz
Sweep Time 0 Sweep Time Sweep Time = Sweep Time
100ms 100ms 100ms -30-] 100ms
Detector Type -35 Detectar Type Detectar Type -35- Detector Type
Peak -40-| Sample Peak 40~ Sample

1 s ! ! I I I I ; | -5+ I I ; I ! i I | . -45-| I I ; I | -50-| I ! ! I |
Portl [~/ 57256 5736 5356 574G 57456 5056 5755G 576G 57656 57356 573G 57356 574G 57456 575G 57556 5766 57656 Portl [~ 5266 5286 536 5326 5346 536G 5266 528G 536 5326 534G 5366
Port [ | c - - ' Port [ | - - ’
ports [~ || [6dBEHE) FlGdBirn  Fa-idbl) OBW(HZ) | FI-OBWHD | Fn-OBW(H) Limitbz | Part Ports |/ || |Z6B(FH) | F26dBiri) | FhoZidBi) OBW(HZ | F-OBW(HE) Fh-OBW(HE) Limitha | Part
Parta [ || | 34M 57256 572166 32.704M  572501G  5ISTT146 | 500k 1 Rata [ || | E5M 527746 534086 36.82M | 52017506 53280416  Inf 1
1| 3aem 5.7256 574G 30325M  572501G | 57553356 | 500k 2 { )1 4 5289956 | 532005G  36.032M | 5.2018096 53280416  Inf 2
3.14M 5.7256 574G 2706M  572501G 5517166 500k 3 40.2M 5206 533026 36.082M | 52018096 53280916  Inf 3
114M 5.7256 ST4G ILIGAM 5725036 5563046 500K 4 40.2M 5280956 | 5330156 36.082M | 52017506 53280416  Inf 4
EBW;Band:5.0G,VHTB0;BWch:80MHz:Nss:1,(MO);Nant:4:Ch:S690MHz;TH,VN EBW;Band:5.3G;VHTB0,BFBW ch:80MHz;Nss:1,(MO)Nantiek Chi52900MHz: TN, YN

Ch Freq 0 ch Freq E R ChFreq 57 Ch Freg 57 i T
Span Span : Span 5 Span -5-|
40MHz -10- 40MHz : 200MHz . 200MHz 10—

REWY 15 REW i i REVY - REW 5 ‘
100kHz 500kHz i MHz MHz e 3
BV 20| VB i VB -20-| VBW !
300kHz | MHz i IHz 35 3MHz 5
Sweep Time ity \"I“‘Ih‘ﬂ“lllw'“ i "Ti Ll Sweep Time Sweep Time . Sweep Time -30- i
100rms 30 i 4R it m["l\“'\ 100ms 100ms 100ms -35-]

Detector Type I Detector Type Detector Type 35 Detector Type -40- |
Pesk = Sample i Pesk -40-] Sample a5

- ST ; ; I I I I ; | s I I ; I ; I B : | . o I ; I ; I I - R RS I | ; I ; I —
Partl [ 57256 573G 50356 574G 57456 575G 57556 5766 57656 57256 503G 57356 574G 57456 575G 57356 576G 57656 Partl [ 5196 52156 5256 527156 536 532156 5356 5306 5106 52256 525G 52156 536 53256 5.35G 5306
Par2 [ | - > ) part2 [~ | ¢ - - - )
Port3 [/ || [ 098 FH6OB(HD Fh-GdB(Hn | OBWIHI  FI-OBW(HD| Fn-OBW(HD Limitt | Port Parts [ || |20dB(H2 | FI26dB(z | Fn20dB(H) OBWIHD | FL-OBWIHD Fh-OBWIHZ) Limitth) | Part
Pard [ || | M 5.7256 STWL4G 3BIM 5725016 57622016 | SO0k 1 Rord [ || | M 52456G 539256 79.062M | 5.252019G | 53278816  Inf 1

\ R 57156 57146 36.06lM 5725036 57610026 SO0k 2 { J1 L sLem 524016 533076 75462 52520196 5378816  Inf i

3.14M 57156 STIL4G  34443M 5725036 5504736 SO0k 3 3LIM 5.2496 533096 75462M | 52520196 53278816 Inf 3
314M 57256 ST14G 3644M 5725036 ST614726 500k 4 31.TM 524016 533086 7S862M 52510196 53277816 Inf 4
EBW:Band:5.3G:YHT20,BFBWch:20MHz:Nss:LIMO):Nant:4;Ch:5260MHz TH.YN EBW:Band:5.6G;YHT20,BF:BW ch:20MHz:Nss:L(MO)Nant:4:Ch:5500MHz TN.YN
ChFreg 3 ChFreg ChFreg 10~ ChFreg B
5.26GHz 5.26GHz 5.5GHz 5- 5.5GHz
Span Span Span 0-| Span
50MHz 50MHz 50MHz 5-| S0MHz
REAY RBW/ RBWY 0 REW
300kHz 200kHz 300kHz <5 00kHz

YR VBW VB VBW
1MHz MHz 1MHz kil MHz
Sweep Time Sweep Time Sweep Time 2 Sweep Time
100ms 100ms 100ms -30-] 100ms
Detector Type Detectar Type Detectar Type -35- Detector Type
Peak -40-| Sample Peak 40— Sample

; | e I I I — 55 ; I L — g - ; I I o S5, I ; ; —
Portl [ 52356 5,246 5256 5266 5276 5286 5.2856 5.2356 5.24G 5356 5266 521G 5286 5.2856 Portl [ 5.4756 5.486 5496 556 551G 5526 5.5256 54756 5,486 5.496 556 551G 5.526 5.5256
Port [ o - > ' Port [ | o - S ’
Parts [ || |26dB(He  Fl-26dB(Hz) Fh-26dB(rz) OBW(HE) | F-OBW(HE) Fn-OBW(Hz) Limitz | Port Part3 [, || |26dB(HY | F-26dB(re) | Fn-2edBiHs) OBW(HE) | F-OBW(HE) Fh-OBW(Hs) LimittHz) | Part
parta [ || |3 52450756 52760756 17841M 52510546 | 52688066 | Inf 1 T el R 54807756 | 55177756 11816M | 54010796 5.5088956  Inf i

\ Jl|2LmmsM 526816 52708756 10766M 5.251054G | 52688216 | Inf 2 { ) 2tem 54891256 | 55100256 11716M | 54911296 S5.5088456  Inf 3

JLISM 5249056 527086 17.791M 52510546 | 5.2608466 | Inf 3 22.2M 54896 551126 11716M | 54911296 5.5088486  Inf 3

1.65M 52401756 52716356 1L04IM 52510706 | 50608216 | Inf 4 JL635M 5400156 | 55107756 LLJ66M | 54020706 5.5088456  Inf 4

EBW;Band:5.3G:YHT20,BF,BW ch:20MHz;Nss:1(MO):Nant:4Ch:5300MHz; THYN EBW;Band:5.6G;VHT20,BF8W ch:20MHz;Nss:1,(MO)Nantiek ChiSS80MHz TN, YN

ChFreq E Ch Freq Ch Freq Ch Freq
Span Span Span Span
50MHz 50MHz 50hHz SOMHz
REWY REW REVY REW
300kHz 200kHz 300kHz 200kHz |
B B B B
1MHz MHz MHz MHz !
Sweep Time Swreep Time Swreep Time Swieep Time :
100ms 100ms 100ms 100ms
Detector Type Detector Type Detector Type Detector Type !
Peak 40 Sample Pesk Sample

c L I I I | T I I L = q - I I I — SR I I il —
Partl [ 52756 5.286 5206 536 5316 5326 5.3256 5.2756 5.286 5206 536 5316 5326 5.3256 Partl [ 5.5556 5.566 5516 5,596 5.59G 5.66 5.6056 55556 5.966 5576 558G 550G 566 56056
Par2 [ | - > ) part2 [~ | ¢ - - )
Port3 W 20dB(Hz}  Fl-26dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW/(HZ) Fh-OBWiHz) LimitiHz)  Port Port 3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) LimittHz)  Port
Pard [ || |ZMTM  SAUSS6 SIS LGN SILMG | SINMGE | Inf 1 Pord [ || | LSM SSATSG | SSSNSG LM SSINMG  SSBMEG  Inf 1

\ J) | s 5288156 53115756 1A766M 52910706 | 53088466 | Inf 2 { Jllz1ssM 5569256 550086 17.041M 55711046 55988466 Inf i

ILETSM 52890256 S3L08G  LITOIM 52010546 | 53088466  Inf 3 22.4m 55600756 | 55014756 LL74lM | 55711306 S.5868716  Inf 3

2.05M 528016 5314156 11701M 52010796 | 53088716 | Inf 4 JLTISM 55602756 | 550105G  11991M | SS5711046  5.5888056  Inf 4
SPORTON INTERNATIONAL INC. Page No. . 50f6
TEL : 886-3-327-3456 Report Version . Rev.01

FAX : 886-3-327-0973



Antenna 1 EBW Result

Appendix A

EBW;Band:5.6G;VHT20,BFBWch:20MHz:Nss:LIMO):Nant:4;,Ch:5700MHz TH.YN

EBW:Band:5.6G;YHTS0,BFBW ch:80MHz:Nss:L,(MO):Nant:4;

(Ch Freq [u Ch Freq [chFreq B Ch Freq
5.76Hz 5.76Hz 553GHz 0- 5.536Hz
Span Span Span Span
S0MHz 50MHz 200MHz ] 00MHz
REWY REW/ REWY -10- REW
00kHz 20kHz MHz 5 IMHz
BV VEW VB VBW
TMHz IMHz Mz 2 IMHz
Sweep Time Sweep Time Sweep Time 25 Sweep Time
100ms 100ms 100ms 0. 1003
Detector Type Detector Type Detector Type Detector Type
Peak Sarmple Peak -35- Sample
; s I I I i L — ( R ! ! I ! I I I 0y I I ! J— I m
Portl [~/ 56756 5,686 5,696 506 5716 5726 5.7256 5716 5726 5.7256 Portl [~/ 5436 5456 54156 555 55256 555G 55756 566G 563G 5436 545G 54756 556 55256 5556 55756 566 563G
Port? [ | - - ’ Portz [~ . S :
borts [ || [260B(HR) | FI26dB(HD) P ZbdBGe) OBW(HZ) | FIOBWHE | Fn-OBW(HE) Limitlz) | Part borts | || |Z6dB(HR) | FI26dBir) | FhoZ6dRi) OBW(HZ | FLOBW(HE) Fh-OBW(HE Limitha | Part
Pad [ || [ZMM S6WGG | STISHSE Il SESL0MC | STUTIE It 1 pard ||| | 1M 548G 557416 7S.J62M | 54021196 S.5678816  Inf L
Jl|2085M 568816 5710056 17766M 56310706 | 57088466 | Inf 2 { J | sLsm 548036 SST08G  TSJ62M | 54021196 S.5678816  Inf 3
JLITSM 568016 STI0BTSG  17.766M 56011046 57088716 | Inf 3 3L.TM 548026 557006 7SJ62M | 54020196 S.5677816  Inf 3
20.65M 56090256 STLI67SG  1174IM 56911046 | 57008466 | Inf 4 81.8M 548916 557006 75062 | 54920196 S.5678816  Inf 4
EBW;Band:5.6G:HT20,BFBW ch:20MHz;Nss:1(MO):Nant:4:Ch:5720MHz: TN.VN EBW;Band:5.6G:VHT80,BFBW ch:80MHz:Nss:1,(MO)Nant:2.ChiS610MHz: TN, YN
[Chreq [ [ChFreq [ [Chreq 10 [Chreq [
5.71GHz 5.71GHz 5.61GHz G- 5.616Hz
Span Span Span I Span
30MHz 30MHz 200MHz . 200MHz
REAV RBWY RBWY REW
300kHz 200kHz MHz L IMHz
B VBW VB -15-| VBW
MHz MHz IMHz 1 IMHz
Sweep Time Sweep Time Sweep Time . Sweep Time
100ms 100ms 100ms 100ms
Detector Type Detectar Type Detectar Type -30 Detector Type
Peak Sarmple Peak -35-| Sample
: w '457\ I 1 I 1 I I ‘ ’ 1 1 I I I ] 1 : S '407\ I I 1 i 1 I I L ‘ ) -an I I 1 I 1 I [
Partl [/ 56056 576 57056 5716 57156 5726 57256 56056 576 57056 5716 5716 5726 57256 Partl [ 5516 5556 55756 566G 5.6256 5.656 56756 5716 551G 555G 55756 566 565G 565G 56756 5716
Port2 [~ | - w ) Port2 [ - 3 ’
Part 3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Port3 W 26dB(Hz) | FI-26dB{Hz) Fh-26dB(HZ) QBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) LimitHz)  Port
Rord 7 || |Z45M 706 5735 14163 STIOTSG | 57208336 | Inf 1 Rord [7 || |13 5see 567546 75.062M | 55710196 | 5.6478816  Inf i
\ J| | 265M  s7um6 57156 LM STLONG | 57200486 | Inf 2 { J L anem S5690G 565956 7S.662M | S5UI2L0G  S.6478816  Inf [
100050 57055156 5.7256 1028 STL01G | 57260886 | Inf 3 8090 556066 565056 79.962M | 55720196 S.6478816  Inf 3
815M  ST00TS6 57256 140034 STW00456 | 57240486 | Inf 4 92.7M 556016 566186 75.62M | 55720196 S.6478816  Inf 4
EBW;Band:5.6G;YHT0,8F,BW ch:40MHz;Nss:1(MO):Nant:4,Ch:S510MHz; TMYN EBW;Band:5.6G;VHTB0,BHEW ch:80MHz;Ns5:1,(MO)NantChiS690MHz TN, YN
e [ [[ErFees [ [[GhFees e
551GHz 551GHz 5.656Hz 5.656Hz
Span Span Span Span
100MHz 100MHz 150MHz 150MHz
REWY REW/ REWY REW
S00kHz 500kHz MHz IMHz
VBV VEW VEW VBW
IMHz MHz 10MHz MHz
Sweep Time Sweep Time Sweep Time Sweep Time
100ms 100ms 100ms 100ms
Detector Type Detector Type Detector Type Detector Type
Peak Sample Peak Sample
r - I I ‘ -50-, I I I I ] ; -0~ I I I I I ] - I I k I I |
Portl [~/ 552G 5546 5456 5.486 556 5526 5.546 556G Portl [~ 55756 566 56256 5656 565G 576 50256 55156 566 56256 5656 56756 576 57256
Port [ | c - ’ Port? [ - ~ :
borts [~ || [ 268 Fl26dBie) Fa-26dBie) OBW(HD) | FI-OBWHD | Fn-OBW(H) Limitbz | Part Ports |/ || |26B0H) | F26dBiri) | FhoZidRi) OBW(HZ | F-OBW(HE) Fh-OBW(HE) Limitha | Part
Parta [ || | S5 547836 S5M26 36230M 54918506 | 55280016 | Inf 1 Rarta [ || | H50M | seess [ s725 T2864M | 56516406 S.J25136  Inf 1
J a0asM s S5I07SG 36230M 54918006 | 55200416 | Inf 2 { J| | 111825M 56131756 | 57256 TLIMM 56518746 57245886 Inf 2
30.6M 5490156 5520756 36.260M 54917506 | 55200416 | Inf 3 94.135M | 56308756 | 5.725G T2630M | 56518746 S.J25136  Inf 3
4.15M 540016 5532256 36180 SA91850G | 55260416 | Inf 4 111375M | 56136256 | 5.725G T0564M | 56510496 5725136 Inf 4
EBW;Band:5.6G:YHT40,BF:BW ch:40MHz;Nss:1(MO):Nant:4:Ch:5550MHz; TN YN EBW;Band:5.8G;VHT20,BFBWch:20MHz;Nss:1,(MO)Nantiek ChiS720MHz: TN, YN
(Ch Freq [ [ch req [ [chFreq B [chFreq [
5.55GHz 5556Hz 5.745GHz q 5.1456Hz
Span Span Span -5-| Span
100MHz 100MHz 40MHz 10+ 4OMHz
REWY REW REVY 5 REW
500kHz 500kHz 100kHz - 100kHz
BV VB VB VBW
IMHz MHz 300kHz -5 300kHz
Sweep Time Sweep Time Sweep Time =2l Sweep Time
100ms 100m;s 100ms -35- 100ms ;
Detector Type Detector Type Detector Type -40-| Detector Type
Peak Sample Peak _45- Sample
c =0 T o S S S S S ——— B q S I I I I L I I | et R I I I I I ]
Partl [ 556 551G 550G 5536 5.54G 555G 5.566 5.576 558G 559G 566 556 5.51G 5526 553G 5.54G 555G 5,566 5.57G 5.58G 559G 566 Partl [ 57156 5736 57356 5746 57456 5756 57356 576G 57656 57256 5736 57356 ST4G 57456 575G SIS 576G 57656
Par2 [ | - > ) Port2 [ - 3 )
Port3 W 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBWA(Hz)  FI-OBW/(Hz) Fh-OBW(Hz) LimitiHz}  Port Port 3 W GdB(Hz) Fl-6dB(Hz)  Fh-6dB(Hz) OBW(Hz)  FI-OBWi(Hz) Fh-OBW(Hz) Limit{Hz) Port
Pard [ || |fRSM SSIIG SSMSG M SSINGC | SSGNNIE | Inf 1 Rord [ ||| 1M 57256 5720766 B716M  S72501G 5730266 500k 1
\ I avam 55301G  55704G 36231 5.53L800G | S.5660416 | Inf 2 { Jl arem 57256 5729786 601M 5715016 573216 500k i
305M 5536 5560856 36262 5.531809G | 55660016  Inf 3 376M 57256 5729766 4878M  571501G 57208886 SO0k 3
40.1M 5536 SST016 36330M 55318506 | 55680016 | Inf 4 376M 57256 5728766 631 S7T2501G 57313276 SO0k 4
EBW:Band:5.6G:YHT40,BFBWch:40MHz:Nss:LIMO):Nant:4;Ch:56 70MHz TH.YN EBW:Band:5.8G;YHT40,BFBW ch:40MHz:Nss:L(MO)Nant:4:Ch:57L0MHZ TN.YN
[lchFreg [1 [ErFreq [ [ErFreq [Erees B
5.67GHz 5+ 567GHz 5.745GHz 5.745GHz v
Span I Span Span Span -5
100MHz i 100MHz 20MHz 40MHz -10-
REAY RBW/ RBWY REW/ -15-]
S00kHz 107 S00kHz ] 100kHz 00kHz -20-]
YR -15-] R ] YR BN -25- y L ‘\|I.er(‘|
IMHz 20 MHz 300kHz MHz -30-) TR v
Sweep Time = Sweep Time | Sweep Time Sweep Time -35-]
100ms 100ms ! 100ms 100ms -40-] |
Detector Type -30 Detector Type 3 Detector Type Detector Type 451
Peak 35 Sample | Peak Sample S0 Lo
- o ; ‘ ‘ ; o i | ‘ [ ; ‘ ] . S| 50 ‘ ; ; ‘ ; ‘ ; | _55- ; ‘ I ; ‘ ]
Portl [ 5.626 5,646 5.666 5.68G 516 512G 5626 5.646 5,666 560G 576 5126 Portl [ 57256 5736 57356 5746 57456 5756 57556 5766 57656 57356 573G 57356 574G 57456 5756 5J556 5766 57656
Port [ o - > ' Port [ - - S ’
Parts [/ || |269B(He  Fl-26dB(Hz) Fh-26dB(rz) OBW(HE) | F-OBW(HE) Fn-OBW(Hz) Limitz | Port Part3 [, || |fB(H)  F-GdBibz | Fn-idB(Hz) OBW(HE) | F-OBW(HE) Fh-OBW(Hz) LimiHz) | Part
Parta [ ||| S5 sewsse | sTue 3633M 56518006 | 56881416 | Inf 1 paa [ ||| M 57256 5728146 22800M | 572501G 57478136 500k i
\ RENY 565026 5696 623M 56518506 | 5.6800016 | Inf 2 { )1 3aam 57256 5720146 10.63M  S72501G 5044646 500k 3
40.2M 560986 5606 B33 56518006 | 56001416 | Inf 3 3.16M 57256 5720166 16532M | 572501G 57415426 500k 3
4355M 5650056 560366 3660 S.651050G | 56001416 | Inf 4 31 57256 570126 1099M  S71503G 5044026 500k 4
EBW;Band:5.6G:YHT40,BF:BW ch:40MHz;Nss:1(MO):Nant:4:Ch:5710MHz; TH¥YN EBW;Band:5.8G;VHTB0,BFBWch:80MHz;Nss:1, (MO)Nantiek ChiS690MHz TN, YN
([chreq [ [[Eneeen [ - 7 [[EhEeen e [
5.68GHz 104 5.64GHz 5.7456GHz 5.7456Hz
Span 54 Span Span Span
TOMHz 0 T0MHz | 40MHz 4OMHz
REWY = RENY REVY RBYW
MHz 104 500kHz 100kHz S00kHz
BV VB ; VB VBW
IMHz 159 MHz 300kHz IMHz gl
Sweep Time =2y Sweep Time ; Sweep Time Bl Sweep Time A, i f
100ms -25-| 100ms 100ms ~"“r"M| 100ms TR TR h i
Detector Type -30 Detector Type ; Detector Type il Detector Type
Peak _35} Sarnple Pesk Sample
c S I I I I I | s, I I I I I - q e I I I I I I I L s I I I I I ; . ]
Partl [ 56356 567G 5686 S6IG 576 5716 57256 5.655G 561G 568G 5696 576 5716 57256 Partl [ 57156 5736 57356 5746 57456 5756 57356 576G 57656 57256 5736 57356 ST4G 57456 575G SIS 576G 57656
Par2 [ | - > ) Port2 [ - 3 )
Port3 W 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBWA(Hz)  FI-OBW/(Hz) Fh-OBW(Hz) LimitiHz}  Port Port 3 W GdB(Hz) Fl-6dB(Hz)  Fh-6dB(Hz) OBW(Hz)  FI-OBWi(Hz) Fh-OBW(Hz) Limit{Hz) Port
Pard [ || |ThAM s saas BITIM SUL460G | 57200436 | Inf 1 Rord [ || | 57256 ST2014G  35.022M  S72501G 57602326 500k 1
\ Jl | asam sEremre 57156 3B S6016MG | 57248436 | Inf 2 { J aam 57256 5729126 3.094M 5715016 57570946 SO0k i
455TM S6I0436 57256 33058 S60LI84G | 57248436 Inf 3 3.14M 57256 5729146 30.205M 5725016 S.J552156 500k 3
53305M 56716956 57256 3BAGM SEOLTG | 5T28T86 | Inf 4 312M 57256 5728126 34323M  S72501G 57503336 SO0k 4
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Antenna 2 EBW Result

Appendix A

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (H2) (H2)
5.3G;11a;Nss1;Ntx4 21.7M 16.642M 16M6D1D 21.375M 16.567M
5.3G;VHT20;Nss1,(MO);Ntx4 21.925M 17.841M 17M8D1D 21.5M 17.716M
5.3G;VHT40;Nss1,(MO);Ntx4 66M 36.332M 36M3D1D 39.9M 36.182M
5.3G;VHT80;Nss1,(MO);Ntx4 82.3M 75.962M 76MOD1D 81.4M 75.762M
5.6G;11a;Nss1;Ntx4 21.7™M 16.617M 16M6D1D 15.555M 13.268M
5.6G;VHT20;Nss1,(MO);Ntx4 21.975M 17.791M 17M8D1D 15.78M 13.868M
5.6G;VHT40;Nss1,(MO);Ntx4 63.4M 36.382M 36M4D1D 34.895M 32.989M
5.6G;VHT80;Nss1,(MO);Ntx4 140.4M 76.062M 76M1D1D 81.5M 72.564M
5.8G;11a;Nss1;Ntx4 3.16M 4.218M 4M22D1D 3.14M 3.938M
5.8G;VHT20;Nss1,(MO);Ntx4 3.78M 4.358M 4M36D1D 3.76M 4.278M
5.8G;VHT40;Nss1,(MO);Ntx4 3.16M 4.398M 4M40D1D 3.14M 3.798M
5.8G;VHT80;Nss1,(MO);Ntx4 3.16M 34.443M 34M4D1D 2.92M 28.546M
5.3G;VHT20,BF;Nss1,(MO);Ntx4 21.95M 17.766M 17M8D1D 21.55M 17.741IM
5.3G;VHT40,BF;Nss1,(M0);Ntx4 40.5M 36.282M 36M3D1D 39.75M 36.232M
5.3G;VHT80,BF;Nss1,(M0);Ntx4 81.9M 75.962M 76MOD1D 81.3M 75.762M
5.6G;VHT20,BF;Nss1,(M0);Ntx4 21.95M 17.791M 17M8D1D 15.645M 13.868M
5.6G;VHT40,BF;Nss1,(MO);Ntx4 40.3M 36.332M 36M3D1D 34.86M 32.954M
5.6G;VHT80,BF;Nss1,(MO);Ntx4 83M 75.962M 76M0OD1D 75.6M 72.489M
5.8G;VHT20,BF;Nss1,(MO);Ntx4 3.78M 4.378M 4M38D1D 3.76M 4.338M
5.8G;VHT40,BF;Nss1,(MO);Ntx4 3.16M 3.938M 3M94D1D 3.12M 3.698M
5.8G;VHT80,BF;Nss1,(MO);Ntx4 3.14M 17.271M 17M3D1D 3.1M 7.616M
SPORTON INTERNATIONAL INC. Page No. 1of6
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Antenna 2 EBW Result Appendix A

Result
Mode Result Limit P1-N dB P1-OBW P2-N dB P2-OBW P3-N dB P3-OBW P4-N dB P4-OBW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
5.3G;11a;Nss1;Ntx4;5260 Pass Inf 21.65M 16.642M 21.375M 16.592M 21.475M 16.592M 21.4M 16.567M
5.3G;11a;Nss1;Ntx4;5300 Pass Inf 21.65M 16.567M 21.575M 16.592M 21.4M 16.567M 21.5M 16.567M
5.3G;11a;Nss1;Ntx4,5320 Pass Inf 21.7M 16.642M 21.625M 16.642M 21.475M 16.617M 21.425M 16.592M
5.3G;VHT20;Nss1,(MO);Ntx4;5260 Pass Inf 21.825M 17.741M 21.65M 17.741IM 21.65M 17.741IM 21.675M 17.716M
5.3G;VHT20;Nss1,(MO);Ntx4;5300 Pass Inf 21.925M 17.741M 21.65M 17.741M 21.625M 17.766M 21.5M 17.766M
5.3G;VHT20;Nss1,(MO);Ntx4;5320 Pass Inf 21.825M 17.841M 21.75M 17.741M 21.65M 17.816M 21.875M 17.766M
5.3G;VHT40;Nss1,(MO);Ntx4;5270 Pass Inf 66M 36.232M 48.05M 36.282M 40M 36.282M 42.1M 36.282M
5.3G;VHT40;Nss1,(MO);Ntx4;5310 Pass Inf 48.7TM 36.332M 40.1M 36.182M 39.9M 36.282M 40.1M 36.282M
5.3G;VHT80;Nss1,(MO);Ntx4;5290 Pass Inf 82.3M 75.762M 81.5M 75.762M 81.4M 75.762M 81.9M 75.962M
5.6G;11a;Nss1;Ntx4;5500 Pass Inf 21.7M 16.592M 21.55M 16.592M 21.4M 16.567M 21.425M 16.617M
5.6G;11a;Nss1;Ntx4;5580 Pass Inf 21.575M 16.592M 21.425M 16.567M 21.4M 16.592M 21.425M 16.542M
5.6G;11a;Nss1;Ntx4;5700 Pass Inf 21.625M 16.567M 21.525M 16.592M 21.35M 16.542M 21.5M 16.617M
5.6G;11a;Nss1;Ntx4,5720 Pass Inf 15.705M 13.283M 15.645M 13.268M 15.555M 13.283M 15.675M 13.313M
5.6G;VHT20;Nss1,(MO);Ntx4;5500 Pass Inf 21.9M 17.741M 21.825M 17.741IM 21.675M 17.766M 21.725M 17.741IM
5.6G;VHT20;Nss1,(MO);Ntx4;5580 Pass Inf 21.975M 17.766M 21.525M 17.741M 21.425M 17.741IM 21.775M 17.741M
5.6G;VHT20;Nss1,(MO);Ntx4;5700 Pass Inf 21.825M 17.791M 21.475M 17.716M 21.55M 17.741IM 21.5M 17.766M
5.6G;VHT20;Nss1,(MO);Ntx4;5720 Pass Inf 15.81M 13.898M 15.78M 13.868M 15.825M 13.868M 15.945M 13.868M
5.6G;VHT40;Nss1,(MO);Ntx4;5510 Pass Inf 40.45M 36.232M 39.85M 36.182M 40M 36.232M 40M 36.282M
5.6G;VHT40;Nss1,(MO);Ntx4;5550 Pass Inf 46.8M 36.332M 39.8M 36.382M 39.7M 36.382M 39.85M 36.182M
5.6G;VHT40;Nss1,(MO);Ntx4;5670 Pass Inf 63.4M 36.232M 39.9M 36.232M 46.8M 36.282M 43.3M 36.232M
5.6G;VHT40;Nss1,(MO);Ntx4;5710 Pass Inf 40.04M 32.989M 34.93M 32.989M 35.035M 33.093m™ 34.895M 32.989M
5.6G;VHT80;Nss1,(MO);Ntx4;5530 Pass Inf 82.4M 75.762M 81.5M 75.862M 82.1M 75.662M 81.9M 75.862M
5.6G;VHT80;Nss1,(MO);Ntx4;5610 Pass Inf 140.4M 76.062M 123.2M 75.862M 105.2M 75.962M 113.9M 75.962M
5.6G;VHT80;Nss1,(MO);Ntx4;5690 Pass Inf 106.8M 72.714M 105.3M 72.564M 98.175M 72.639M 104.55M 72.714M
5.8G;11a;Nss1;Ntx4,5720 Pass 500k 3.14M 3.978M 3.16M 4.218M 3.14M 4.158M 3.16M 3.938M
5.8G;VHT20;Nss1,(MO);Ntx4;5720 Pass 500k 3.78M 4.278M 3.78M 4.358M 3.76M 4.358M 3.78M 4.318M
5.8G;VHT40;Nss1,(MO);Ntx4;5710 Pass 500k 3.14M 4.398M 3.16M 3.838M 3.16M 3.798M 3.14M 3.818M
5.8G;VHT80;Nss1,(MO);Ntx4;5690 Pass 500k 2.92M 34.443M 3.14M 30.705M 3.16M 28.546M 3.12m 32.064M
5.3G;VHT20,BF;Nss1,(MO);Ntx4;5260 Pass Inf 21.95M 17.741M 21.55M 17.766M 21.775M 17.766M 21.6M 17.741M
5.3G;VHT20,BF;Nss1,(MO);Ntx4;5300 Pass Inf 21.775M 17.741M 21.575M 17.741IM 21.8M 17.766M 21.7M 17.741M
5.3G;VHT20,BF;Nss1,(MO);Ntx4;5320 Pass Inf 21.875M 17.766M 21.575M 17.766M 21.675M 17.741M 21.725M 17.741M
5.3G;VHT40,BF;Nss1,(MO0);Ntx4;5270 Pass Inf 40.5M 36.282M 39.8M 36.282M 39.9M 36.232M 40.15M 36.232M
5.3G;VHT40,BF;Nss1,(MO);Ntx4;5310 Pass Inf 40.3M 36.232M 39.75M 36.232M 39.9M 36.282M 40.05M 36.282M
5.3G;VHT80,BF;Nss1,(M0);Ntx4;5290 Pass Inf 81.9M 75.762M 81.3M 75.862M 81.6M 75.962M 81.5M 75.962M
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5500 Pass Inf 21.95M 17.741M 21.575M 17.766M 21.65M 17.766M 21.775M 17.741M
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5580 Pass Inf 21.825M 17.741IM 21.6M 17.741IM 21.65M 17.766M 21.675M 17.741M
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5700 Pass Inf 21.8M 17.741IM 21.35M 17.741IM 21.675M 17.741M 21.7M 17.791M
5.6G;VHT20,BF;Nss1,(M0);Ntx4;5720 Pass Inf 15.78M 13.898M 15.78M 13.913M 15.78M 13.868M 15.645M 13.913M
5.6G;VHT40,BF;Nss1,(M0);Ntx4;5510 Pass Inf 40.25M 36.232M 39.55M 36.232M 40.1M 36.232M 39.75M 36.182M
5.6G;VHT40,BF;Nss1,(M0);Ntx4;5550 Pass Inf 40.25M 36.282M 39.9M 36.282M 39.85M 36.282M 39.8M 36.232M
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5670 Pass Inf 40.3M 36.182M 39.7M 36.232M 39.9M 36.332M 40M 36.232M
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5710 Pass Inf 35.14M 32.954M 35M 33.058M 35.105M 33.128M 34.86M 33.023M
5.6G;VHT80,BF;Nss1,(MO);Ntx4;5530 Pass Inf 82.5M 75.762M 82.4M 75.662M 81.3M 75.762M 81.4M 75.862M
5.6G;VHT80,BF;Nss1,(MO0);Ntx4;5610 Pass Inf 83M 75.762M 81.7M 75.862M 82M 75.762M 81.4M 75.962M
5.6G;VHT80,BF;Nss1,(MO);Ntx4;5690 Pass Inf 76.05M 72.489M 75.975M 72.639M 75.675M 72.639M 75.6M 72.439M
5.8G;VHT20,BF;Nss1,(MO);Ntx4;5720 Pass 500k 3.78M 4.338M 3.76M 4.378M 3.76M 4.338M 3.78M 4.338M
5.8G;VHT40,BF;Nss1,(MO);Ntx4;5710 Pass 500k 3.12Mm 3.758M 3.12m 3.818M 3.16M 3.938M 3.14M 3.698M
5.8G;VHT80,BF;Nss1,(MO);Ntx4;5690 Pass 500k 3.12M 7.616M 3.1M 15.692M 3.12M 17.271IM 3.14M 8.436M
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Antenna 2 EBW Result

Appendix A

EBW;Band:5.3G;11a;BWch:20MHz;Mss:1:Nant:4:Ch:5260MHz; TN.YN

EBW.Band:5 3G;VHT 40;BW ch:A0MHzZ;Nss:1. MO} Nant:4: Chi5270MHz; TN, ¥N

FAX : 886-3-327-0973

Ch Freq 0 Ch Freq 0 ChFreq Ch Freq
5.26GHz 5] 5.266Hz -5-| 5276Hz 5.276Hz
Span Span -10-| Span Span
S0MHz 7 50MHz 15| 100MHz WikHz
REWY -15+ REW/ B REWY REW
00kHz 4 20kHz 55 | 500kHz S00kHz
BV VEW | VB VBW
Mz i iz -0 i Mz Wz
Sweep Time 30+ Sweep Time =25 | Sweep Time Sweep Time
100ms <5 100ms =4 % 100ms 100ms
Detector Type Detector Type -45-| | Detector Type Detector Type
Peak -40- Sarmple s0- § Peak Sample
{ J | { { J
- I I I ! 55y L i ( -45-| I I ! I | -55-| I ! ; I |
Portl [~/ 52356 5,246 5256 5266 5276 5286 5.2856 5.2356 5.24G 5216 5286 5.2856 Portl [~/ 5226 5246 5266 5236 536 5326 5226 5246 5266 5286 536 5326
Port? [/ - Y : Port2 [/ - - S '
borts [ || [260B(HR) | FI26dB(HD) P 6B OBW(HZ) | FIOBWHE | Fn-OBW(HE) Limitlkz) | Part ports | || |Z6B(HR) | F26dBir) | FhoZ6dRGia) OBW(HZ | FIOBW(HE) Fh-OBW(HE Limitha | Part
Pad [ || [ILOSM 52456 SIS I66AM  SILGME | SINGE | Int 1 pard ||| |5 5235656 | 5301656 36.32M | 5.251850G  S5.2860916  Inf L
Jl|20amsM 52402756 5270656 16500M 52516706 | 52682716 | Inf 2 { 4B05M 5240456 520756 30.082M | 52518006 5.2880016  Inf 3
JLATSM 5240256 52707256 16500M 52516706 | 52682716 | Inf 3 M 5256 5206 36.282M | 52518006 5.2880016  Inf 3
IL4M 524936 520076 16567M 52516546 | 5.2602216 | Inf 4 42.1M 53486 520016 36.082M | 52518096 5.2880916  Inf 4
EBW:Band:5.3G;11a;BW:ch:20MHz;Nss:1:Nant:Ch:5300MHz; TN.YN EBW;Band:5.3GHT 40;BWch:A0MHz:Nss:1, MO} Nant:4:Ch:5310MHz; T, VN
[Chreq 3 [ChFreq [ [Chreq b [Chreq [ 57
5.36Hz 0-| 5.3GHz 5.31GHz -] 5.316Hz 0-
Span ] Span Span 5 Span -5+
50MHz 0 50MHz 100MHz 0 100MHz 10-
REAV RBWY ! RBWY REW o
300kHz 5 200kHz | 500kHz L S00kHz o
B -20-| VBW | VB -20-| VBW
1MHz 54 MHz 2MHz 35+ MHz B
Sweep Time 0 Sweep Time Sweep Time 0 Sweep Time =5
100ms 100ms | 100ms 100ms -35-
Detector Type -35 Detector Type ! Detector Type -3 Detector Type -40-,
Peak 40 Sample Pesk -40- Sarmple -4
=il N I I I I 1 I -ﬁﬂ’l I ‘ I 1 1 8 '457\ I I 1 I 1 -an I 1 1 I 1
Partl [/ 52756 5,206 5206 536 5316 5326 5.3256 5.2756 5.206 5316 5326 5.3256 Partl [ 5266 5206 536 5326 5.346 5366 526G 5.206 536 5326 5346 5366
Port2 [ - 3 ’ Port2 [ - - S :
parts [~/ || |264B(HY  F-26dB(H) Fh-2edB(ra) OBW(HE) | F-OBW(HE) Fn-OBWiHz) Limitz | Port Part3 [~ || |264BH2 | F-2dB(re | Fr-2edB(H) OBW(HE) | F-OBWIHY Fh-OBWIHS) Limitz) | Part
Rord [7 || |ZLM  S207SG 53T I6SEIM  5SL6T9C | 53065 | Inf 1 Rord [ || | 1B 5282356 | 533105G  36.32M | 52007596 53280916  Inf i
Jl|zLErsM 52891756 530756 16500M  5.291654G | 53082466 | Inf 2 { 0.0 520096 533G 092M | 52018096 53279916 Inf [
LM 520036 S3W7G  16567M  5.201654G | 53002216 | Inf 3 3090 5206 532006 36.082M 52018096 53280916  Inf 3
1L5M 52901756 S3W06756  16567M 52910046 53062716 | Inf 4 0.0 5200056 | 5330156 36.082M | 5.2018096 53280916  Inf 4
EBW;Band:5.3G;11a/BWch:20MHz;Nss:1;Nant:AChiS320MHz TN.YN EBW;Band:5.3G;VHT80;BWch:80MHz;Nss:L IMO}Mant:4;Ch:5200MHz; TN, VN
Ch Freq 0 Ch Freq ChFreq B Ch Freq
532GHz 5] 5326Hz 5.20GHz 0- 5.206Hz
Span 10 Span Span 5 Span
S0MHz 50MHz 200MHz a0 00MHz
REWY -15+ REW/ REWY REW
300kHz ad 200kHz 1MHz 154 ThHz
VBV VEW VEW -20- VBW
Mz =N iz Mz 754 3MHz
Sweep Time -30-] Sweep Time Sweep Time a0 Swieep Time
100ms 5 100ms 100ms 100ms
Detector Type Detectar Type Detectar Type -35-] Detector Type
Peak -40-| Sample Peak -40-] Sample
a5 I I I — 60 I — . -85+ I ; I ! I I - 55 I | ! I ! I o
Portl [~/ 52056 536 5316 5326 5336 534G 5.3456 5.2956 536 533G 5346 5.3456 Portl [~ 5196 525G 5256 52756 536 53256 5356 539G 5196 52256 5256 527156 536 53256 5.35G 5396
Port? [/ - - ’ Port? [ - - ~ :
borts [ || [ 268t Fl26dBie) Fa-Z6dBie) OBW(HD) | FI-OBWHE | Fn-OBW(H) Limitbz) | Part Ports |/ || [264B(FH) | F-26dBiri) | FhoZidBi) OBW(HZ | F-OBW(HE) Fh-OBW(HE) Limitha | Part
Pata [ || |2 5300056 5330756 16640M 53116206 | 53282716 | Inf 1 paa [ || | M 524876 | 53316 TS062M 52521196 53278816 Inf 1
Jl|20625M 530816 53307256 1664M 53116206 | 53262716 | Inf 2 { 81.5M 52492653076 TSJ62M | 52520196 53377816 Inf 2
JLATSM 53093256 533086 1661TM 53116546 | 53262716 | Inf 3 BL.4M 524926 53066 75062 | 52510196 53276816 Inf 3
JLAZSM 5309256 53306756 16500 53116796 | 53262716 | Inf 4 L9M 524016 53316 TSU62M | 52510196 53278816 Inf 4
EBW;Band:5.3G,VHT20;BWch:20MHz:Nss:1,(MO);Nant:4:Chi:5260MHz; TH,VN EBW;Band:5.6G;11a;BWch:20MHz;Nss:1:Nant:4;Chi5S00MHz; TH,VN
Ch Freq 5 Ch Freq Ch Freq B Ch Freq
5.26GHz 0 5266Hz 55GHz - 5.56GHz
Span 5] Span Span 5 Span
50MHz 0 50MHz 50hHz 10 SOMHz
REWY REW REVY REW
300kHz 45 200kHz 300kHz 5 200kHz
BV 20| VB VB -20-| VBW
MHz 25 MHz MHz 54 MHz
Sweep Time a0 Sweep Time Sweep Time 0 Sweep Time
100ms 100ms 100ms 100ms
Detector Type 39 Detector Type Detector Type -33- Detector Type
Peak 40 Sarnple Peak -40-| Sarnple
R - I I I | o I I— q R I I I _— ST - I I I —
Partl [ 52356 5.246 5256 5266 5276 5,286 5.2856 5.2356 5.246 521G 5286 5.2856 Partl [ 5.4756 5.48G 5496 556 5516 5526 5.5256 54756 5.486 5.496 556 5516 5.526 5.5256
Part2 [ | - > ) par2 [~ | - - )
Port3 W 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBWA(Hz)  FI-OBW/(Hz) Fh-OBW(Hz) LimitiHz}  Port Port 3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB{HD) OBW(Hz)  FI-OBW(Hz) Fh-OBW{HZ) Limit{Hz) Port
Pard [ || |ZLUSM. S2eWISGSZINGG ILMIM SILNG | SIGNTIE | Inf 1 Rord [ || | M 54900756 | 55107756 16.502M | 54016706  S.5082716  Inf 1
Jl|zLesM 520156 527086 1774M 52510706 | 52688216 | Inf 2 { Jll20ssM 54pI2i56  SSW7IS6 16.502M 54016796 5.5082TLG  Inf i
ILESM 5240156 527086 LLT4IM S.251079G | 52568216  Inf 3 2L4M 548936 551076 16.567M | 5.401670G  S.5082466  Inf 3
JL6TSM 52401356 527086 11TI6M 52511306 | 52688466 | Inf 4 JL435M | 5.480275G | 5S107G  16.617M | 54016546 S.5082716  Inf 4
EBW:Band:5.3G:YHT20;BWch:20MHz;Nss:LIMO)Mant:4:Ch:5300MHz; TH.YN EBW:Band:5.66G;11a:BWch:20MHzNss:LNan A Chia380MHE TN
ChFreg 3 ChFreg 0= ChFreg B ChFreg 0
5.3GHz 0 5.3GHz -5 5.58GHz 0-| 5.59GHz -5
Span 5] Span -10-| Span 5-| Span -10-|
50MHz 0 50MHz 15- 50MHz a0 S0MHz 15-
REAY RBW/ 04 RBWY REW -~
300kH: = 200kHz 5 300kHz < 200kHz 5
YR -20-| VBW VB -20-| VBW
1MHz 5] iHz 0 IhHz 5. MHz 0
Sweep Time Sweep Time ] Sweep Time Sweep Time =
-30-| -30-|
100ms 100ms A0 100ms 100ms -4
Detector Type -35 Detectar Type 45— Detectar Type -35] Detector Type 45
Peak -40-| Sample 50 Peak -401-) Sample 50|
a5 I I I — 55, I ] g L - ; I I I— S5, I ; ; o
Portl [ 52756 5,286 5296 536 5316 5326 5.3256 52156 5.286 5316 5326 5.3256 Portl [ 5.5556 5.566 5516 5,586 559G 5.6G 5.6056 55556 5.566 5.576 550G 550G 566 56056
Port2 [~ - = ) Port? [/ - o .
Parts [/ || |26dB(He  Fl-26dB(Hz) Fh-26dB(rz) OBW(HE) | F-OBW(HE) Fn-OBW(Hz) Limitz | Port Part3 [, || |26dB(HY | F-26dB(e) | Fn-2edBiHe) OBW(HE) | F-OBW(HE) Fh-OBW(Hs) LimittHz) | Port
Parta [ || | 2L 526 53100256 11741M 52010796 | 53088216 | Inf 1 Paa [ || |ELSTMSSEOSG SO 1650 SSTITMG | SSass nf i
Jl|2065M 52880756 53107256 1774IM 52810796 | 53088216 | Inf 2 { J) |2145M 55682256 5500656 16.567M | S.5716736 55862466 Inf 3
JL62SM 5209156 53107756 17.766M  5.2910546 | 53088216 | Inf 3 21.4M 55693256 | 55007256 16.502M | S.S1679G  5.5062716  Inf 3
1L5M 520026 S3WIG  1L766M S.201079G | 53008466 | Inf 4 JL435M 55603 SSU0TISG  16542M | SSVLT0MG  S.5082456  Inf 4
EBW;Band:5.3G,VHT20;BWch:20MHz:Nss:1,(MO);Nant:4:Chi5320MHz; TH,VN EBW;Band:5.6G;11a;BWch:20MHz;Nss:1:Nant:4;Chi5700MHz; TH,VN
Ch Freq 5 Ch Freq 0 T Ch Freq B Ch Freq 0
5.326Hz o 2 5326Hz -5+ L 5.76Hz - 5.16Hz -5+
Span 5] Span -10-| Span 5 Span -10-
50MHz 0 50MHz 15+ 50hHz 10 SOMHz 15-
REWY REW . REVY REW .
300kHe 19 200kHe 25 300kHz 137 200kHz 5o
BV 20| VB VB -20-| VBW
MHe 25 MHz -0 IMHz 25| MHz 20
Sweep Time Sweep Time =2 Sweep Time Sweep Time =]
-30-| -30-|
100ms 100ms -4+ 100ms 100ms -0+
Detector Type 39 Detector Type 45~ Detector Type - Detector Type -45-
Peak 40 Sarnple -50-] Peak -40-| Sarnple -50-]
V| s I I I | S I — q R I I I _— SR I I I i
Partl [ 52056 5.3 5316 5326 5336 5346 5.3456 5.205G 5,36 5336 534G 5.3456 Partl [ 5.6756 5.686 560G 576 5716 5726 5.1256 56756 5.686 5.696 576 5716 5726 5.7256
Partz [~ - Y ) Partz [~ - 3 )
Port3 W 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBWA(Hz)  FI-OBW/(Hz) Fh-OBW(Hz) LimitiHz}  Port Port 3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB{HD) OBW(Hz)  FI-OBW(Hz) Fh-OBW{HZ) Limit{Hz) Port
Pard [ || |ZLUSM  SIWSISG  SIISE LM SILUNG | SIWTIE It 1 Pord [ || | ELOSM  SERASG STUSE  1056TM  SEI4G SHRTIG It 1
Jl|zLisM 5308156 533006 17741M 53110706 | 5388216 | Inf 2 { Jll21sisM 56892256 STU7S6 16.502M 56016796 S.J082TLG  Inf i
ILESM 530026 5330856 17916M  S3LL0S4G | 53288716  Inf 3 ILISM 56803156 | 57106756 16.542M | S60LT04G  S.J082466  Inf 3
JLTSM 53030756 5330856 17.766M 53110796 | 53288466 | Inf 4 21.5M 56801756 | 5TI0675G  16.617M | 56016796 57082056  Inf 4
SPORTON INTERNATIONAL INC. Page No. . 30f6
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Antenna 2 EBW Result

Appendix A

EBW;Band:5.6G;11a;BWch:20MHz;Mss:1:Nant:4:Ch:S720MHz; TN.YN

EBW.Band:5 6G;VHT 40;BW ch:A0MHzZ;Nss:1. MO} Nant:4: Ch5S50MHz; TN, ¥N

Ch Freq 0 ) Ch Freq ChFreq Ch Freq
5.71GHz -5+ 5.71GHz 5556Hz 5.556Hz
Span 10 Span Span Span
Mz " 30MHz 100MHz WikHz
REWY REW/ REWY REW
0k 204 Mk S00kHz S00kHz
BV -25-| VEW VB VBW
1MHz 304 MHz MHz IMHz
Sweep Time . Sweep Time Sweep Time Sweep Time
100ms 100ms 100ms 1003
Detector Type -4+ Detector Type Detector Type Detector Type
Peak 45| Sarnple Peak Sarnple
r [0 ; ' ‘ ' ; o | s ' ; ‘ ; ‘ | r T I ———————— | | P ———— ——
Portl [~/ 56056 576 57056 5716 57156 5726 57256 56056 506 57056 5716 57156 5036 50256 Portl [~/ 556 5.516 5526 553G 5,546 5.556 5,566 5.57G 5586 5596 566 556 5516 552G 5.5316 5546 5556 5.566 5576 558G 5.5U6 5.6G
portz [~/ |r - 3 ’ Portz [/ - 3 )
Porcs [ || | 208t FI-26dB(HZ) | Fh-26dB(r) OBWH:) | FI-OBWHD| Fh-OBW(H:) Limitte) | Port ports | || |Z6B(HR) | FI26dB(r) | FhoZ6dR(ia) OBW(HZ | FIOBW(HE) Fh-OBW(HE Limitha | Part
15005M 57092956 57256 13363M  STLI63G | 57240186 | Inf 1 4550 551346 557026 36.3IM | S5ILIS0G  S.5680916  Inf L
Part 4 Port 4
J| | 15645 57083556 57356 13368M  STI664G | 57240336 | Inf 2 { R 553016 556006 36382 | SS317006  S.5080016  Inf 2
15555 57004456 57256 13263M  STI664G | 57240486 | Inf 3 30.7M 5530156 | 556085G  30.382M | 55317506 S.S081416  Inf 3
15675M 57093256 57256 13313M  STI6346 | 57200486 | Inf 4 3085M 553016 556905G  36.082M | 55310096 5.5080916  Inf 4
EBW;Band:5.6G:VHT20,BWch:20MHz:Nss:1, (MO} Nant:4:Ch:SS00MHz:TH.YN EBW,Band:5.6G\HT 40;BWch:A0MHz:Nss:1, MO} Nant:4:Ch:S6 F0MHz; T, vN
ChFreg 3 Ch Freq 0 ChFreq Ch Freg
5.5GHz 0-| 5.5GHz -5 5.67GHz 5.676Hz
Span ] Span -10- Span Span
50MHz " 50MHz 15-| 100MHz 100MHz
REAV RBWY 04 RBWY REW
300kHz 5 200kHz a5 500kHz S00kHz
B -20-| VBW - VB VBW
1MHz 54 MHz = 2MHz MHz
Sweep Time w Sweep Time =B Sweep Time Sweep Time
100ms 100ms -4 100ms 100ms
Detector Type -33- Detectar Type -3 Detectar Type Detector Type
Peak 40 Sarmple 50+ Peak Sample
[ 1 '457\ I I I I 1 I '557I I 1 I I 1 1 8 '407\ [ [ 1 I 1 -Snn [ 1 1 I 1
Portl [~ 54756 5,496 5.496 5.56 5.516 5526 5.5256 5.4756 5.49G 549G 556 5516 5526 55256 Portl [~ 5626 564G 5,666 560G 576 5726 5626 5.646 5666 5606 576 5726
Portz [~ | ¢ - - ’ Port2 [~ - S :
parts [~/ || |264B(HY  F-26dB(H) Fh-2edB(ra) OBW(HE) | F-OBW(HE) Fn-OBWiHz) Limitz | Port Part3 [~ || |264B(H2 | F-adB(re) | Fr-2edB(H) OBW(HE) | F-OBWIHY Fh-OBWIHS) Limithz) | Part
ILIM 54990256 55100256 11741M 54911046 | 55008466 | Inf 1 5340 564096 | 570436 36.032M | 56518596 5.0080416  Inf i
Port 4 Port 4
\ J) | zLe2sm 54831356 S5L005G  10741M 54011046 | 55088466 | Inf 2 { N 5656 S6000G  36.032M | 56518506 S.608081G  Inf [
JLETSM 54900756 SSWO7SG 1L766M SA0L070G | 55008466 | Inf 3 4580 SE407SG | S60655G  36.082M 56518096 S.6080916  Inf 3
ILIISM 5480156 SSWETSG  1LT4IM SAOL104G | 55068466  Inf 4 433M 5640056 | 5603256 36.03IM | 56518506 S.6860916  Inf 4
EBW;Band:5.6G;VHT20;BWch:20MHz;Mss:L(MO);Nant:4:Chi:5SSH0MHz; TH.VN EBW;Band:5.6G;VHT 40;BWch:A0MHz;Mss:L MO} Mant:4;Ch:S7L0MHz; TN, VN
Ch Freq 3 Ch Freq 0 ChFreq B Ch Freq B OB
5,58GHz 0] & 5,58GHz 5] 5,60GHz 0- 5.69GHz - 85
Span 5 Span -0 Span N Span 5]
S0MHz 0 50MHz 15| T0MHz T0MHz -10-]
REWY REW/ e REWY -10- REW 5.
7 [akrz ] ‘ [so0krz ] [suoer ]
00kHz 200kHz 5 3 500kHz e S00kHz .
VBV -20-| VEW | VEW VBW
-30-| | -20- -25-|
1MHz 5] Hz 3 MHz IMHz
Sweep Time “ Sweep Time =] | Sweep Time 25 Sweep Time =
100ms 100ms -40- | 100ms - 100ms -35-
| 30-
Detector Type -35 Detectar Type 45 3 Detectar Type Detector Type -40-
Peak -40- Sample -50-| | Peak 351 Sample -5+
] | | | | ' | -3a | » | | ' ' f A= | | | ' ' " L T ' ' ' ' | o
Portl [~ 55556 5,566 5576 5586 5,596 56G 5.605G 5.5556 5.56G 5576 558G 559G 5.6G 5.6056 Portl [~ 5.6556 5676 5606 5696 576 5716 5.7256 5.6556 5616 5686 569G 506 5716 57256
Port [ | c - \ ) Port? [ - 7 )
Portz |~/ || | 20BtHe | FI-26dB0HD) Fh-26dBlr) OBWHD) | Fl-OBWHD| Fh-OBW(H:) Limint) | Fort Ports |/ || |Z6B(H) | F26dBiri) | FhoZidBi) OBW(HZ | F-OBW(HE) Fh-OBW(HE) Limitha | Part
JLOTSM 55600256 55016 11766M  SSTLI04G | 55888716 | Inf 1 A0.04M 5684966 | 57256 3.080M | S60UT846  S.J2ITI6  Inf 1
Port 4 Port 4
)| 20525 55682256 5500756 ATT4IM 55711046 | 55668466 | Inf 2 { Jll3amM  sewnls 575G 39000 | 56018196 57248086 Inf 2
JLAZSM 5569256 SSO067SG 1AM S5TI120G | 55008716 | Inf 3 35.035M | 56899656 | 5.725G 3093 SEULTEAG  STETEG  Inf 3
JLITSM 55691756 SSU005G  1L74IM SSTLI0AG | 55088466 | Inf 4 34895M | S6U0L05G | 5.725G 990 6018546 S.T28436  Inf 4
EBW;Band:5.6G:VHT20;BWch:20MHz:Nss:1,(MO);Nant:4:ChiS700MHz;TH,VN EBW;Band:5.6G:VHTB0;BWch:B0MHz;Nss:1, MO} Nant:4:Ch:SS0MHz; TN, VN
Ch Freq 5 Ch Freq 0 Ch Freq B Ch Freq
5.76Hz 0 5.76Hz -5~ 5536Hz - 5.536Hz
Span 5 Span -10- Span 5 Span
50MHz 1 50MHz 15+ 200MHz o 200MHz
REWY REW . REVY REW
300kHe 19 200kHe 25 hHz 137 MHE
BV 20| VB 5 VB -20-| VBW
MHz 25 hHz ) IHz 35 3MHz
Sweep Time o Sweep Time =2 Sweep Time . Sweep Time
100ms 100ms -4+ 100ms 100ms
Detector Type -33-] Detector Type -45- Detector Type -33- Detector Type
Peak 40 Sarnple .50~ Peak -40-] Sarnple
( 1 A | | I | ' i -55) | ' | | ' ' [ 5 | ' | ' ' | | ) =55 | | | ' ' ' | I
Portl [ 56756 5,686 5.69G 576 5716 5726 5.7256 5.6156 5.686 560G 576 5716 5726 5.7256 Portl [~ 543G 5456 54156 556 55256 555G 55756 566 563G 543G 545G 54756 556 55256 555G 55756 566 563G
Part2 [ o - Y ' part2 [ | - - )
parts [ || [200B(HD  FI20dB(H Fh200B(Ha) OBW(RD | F-OBW(H| Fh-OBWHI) Limitta) | Port Parts [~ || |200B(H2 | FI26dB(z | Fn20dB(H) OBWIHD | FL-OBWIHD Fh-OBWIHZ) Limitthz) | Part
Pad [ || |ZLUSM  SEWISG | STUSG AN SESLISAC | STUHGE | Inf 1 Rord [ || | 1 54896 SS5T14G  75.762M | 54020196 S.5677816  Inf 1
\ Jl | zLms 56832756 STSG 1AF16M S6U1104G | 57088216 | Inf 2 { J1 L sLsm 548016 557066 7S.62M | 54020196 5.5678816  Inf i
ILSSM 568026 STLTSG  LLT4IM S6OLL04G | 57068466 Inf 3 82.1M 5.4896 SS5TLLG  75.662M | 54021196 S.5677816  Inf 3
1L5M 56802256 STI0T256  11766M S.6011046 57088716 | Inf 4 31.0M 548016 | 55716 TS862M | 54021196 S.5670816  Inf 4
EBW:Band:5.6G;YHT20;BWch:20MHz;Nss:1(MO;Nant:4;:Ch:5720MHz; TM.YN EBW:Band:5 6G;YHTB0;BW ch:B0MHz;Nss:1. MO} Nant:4 Chi56 10MHz; TN, ¥N
ChFreg 0 ChFreg 0= ChFreg 15~ ChFreg B
5.716GHz -5 5.71GHz -5 al 5.61GHz 10- 5.616Hz 0-
Span 20 Span -10-| Span 5- Span -5
30MHz N 30MHz 15- 200MHz o 00MHz 10-
REAY RBW/ 04 RBWY REW . |
200kHz =2 200kHz s MHz -5 IMHz 20- |
- B |
YR -25-] VBW VB -10-| VBW 3
-30- -25-
1MHz 304 MHz 10MHz 15 iMHz I
Sweep Time Sweep Time ] Sweep Time Sweep Time =i |
100 1 100 -40- 100 2 100 -35- |
ms ms ms ms |
|
Detector Type -4 Detectar Type 45— Detectar Type -25] Detector Type -40- i
|
Peak -45-] Sample 50 Peak -30-] Sample 45— |
[ 1 'Sn_\ i 1 I 1 I I 'SS_I 1 i I i I 1 5 '35_\ I I 1 i 1 [ i o —Eﬂ—l [ 1\ 1 i 1 i [
Portl [~/ 56956 576 57056 5716 STIS6 5726 57256 56956 506 57056 5716 57156 5036 50256 Portl [~ 5516 5556 557156 566 5.6256 5.656 56756 5716 5516 5556 55756 566 56256 5656 56756 5716
Port [ o - y ) Port? [ : 1 )
Parts [ || |269B(He  Fl-26dB(Hz) Fh-26dB(rz) OBW(HE) | F-OBW(HE) Fn-OBW(Hz) Limitz | Port Part3 [, || | 26dB(HY | F-26dB(e) | Fn-2edBiHe) OBW(HE) | F-OBW(HE) Fh-OBW(Hs) LimitHz) | Port
1581M 5709196 57256 13808M 5710346 | 57240336 | Inf 1 104M 554166 56826 T6.062M | 55720196 S5.6480816  Inf i
Port 4 Port 4
\ J|1smeM sTeae 576 13868M 5710646 | 57248336 | Inf 2 { JIl13aM 55416 567236 TS.062M 55720196 56478816 Inf 3
15.025M 57091756 57256 13866 ST10646 | 57208336 | Inf 3 1053M 555646 566166 7S.062M | 55020196 5.6479816  Inf 3
150450 57090556 57256 12968 STLL064G | 57200336 | Inf 4 139M | 55566 S6600G  7S.062M | S5UA0L0G  S.6479816  Inf 4
EBW;Band:5.6G:VHT40;BWch:A0MHz:Nss:1,(MO);Nant:4:ChiSS10MHz;TH,YN EBW;Band:5.6G:VHTB0;BWch:B0MHz:Nss:1, MO} Nant:4:Ch:S690MHz;TH, VN
Ch Freq g ch Freq 57 ChFreq ey Ch Freg W
5.51GHz 0 551GHz 0- 5656Hz 10- 5.656Hz
Span 5] Span -5-| Span N Span
100MHz 1 100MHz 10-| 150MHz . 150MHz I
REWY REWY 154 REVY REYW i
] 5| |
S00kHr B S00kHe . Mz : MHE |
BV 20| VB = VB -10-| VBW |
IMHz 25 MHz : 10MHz 154 J 3MHz }
Sweep Time o Sweep Time =2l Sweep Time . Sweep Time |
100rms 100rms -35+ 100rms 100 I
|
Detector Type By Detector Type -4 Detector Type 25- Detector Type |
Peak -40-] Sample 5] Pesk -30-] Sample !
( 1 A | | | ' | =50, | | ' ! ' [ 35 ' I | | | ' ' | ' ' | ' l
Portl [ 5,866 548G 596 5526 5546 5.566 5456 5.436 556 5506 5.546 5566 Portl [~ 55756 566 56156 5656 56756 576 50256 55156 566 56256 565G 565G 576 57256
Part2 [ o - Y ' Port2 [~ - - )
parts [ || [200B(HD  FI20dB(HD Fh200B(Ha) OBW(RD | F-OBW(H | Fh-OBWHI) Limita | Port Parts [ || |Z00B(H2 | FI26dB(z | Fn20dB(HD OBWIHD | FLOBWIHD Fh-OBWIHZ) Limitthz) | Part
| B T BT M| o [somre [s7me s e imeme w2
40 5496 5536 3023 SAI1809G | 55260416 | Inf 3 98.175M | 56268156 | 57256 TL630M 56518746 57245136 Inf 3
40M 540G 5536 36260M 54918506 55281416 | Inf 4 10455M | 5620456 | 57256 TLIMM 56518746 S.J245886  Inf 4
SPORTON INTERNATIONAL INC. Page No. . 40f6
TEL : 886-3-327-3456 Report Version . Rev.01
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Antenna 2 EBW Result

Appendix A

EBW;Band:5.8G;11a:BWch:20MHz;Mss:1:Nant:4:Ch:5720MHz; TN.YN

EBW:Band:5.3G;¥HT20,BFBWch: 20MHz:Nss:L,[MO):Nant:4;

Ch Freq 01 Ch Freq ChFreq B Ch Freq
5.7456GHz -5 5.745GHz 5326Hz 1- 5.326Hz o
Span -0} Span Span 5 Span -10-
A0z .15 A0MHz 50MHz 0 S0MHz 15-
REWY i REW/ REWY REW e
100kHz 25 SikHz N0kHz B 200kHz s ] |
BV - VEW VB -20- VBW - 3 i
00kHz 200kHz MHz a5 IMHz : |
Sweep Time =k Sweep Time Sweep Time o Sweep Time =] ! !
100ms -4 100ms 100ms : 100ms -4 i
Detector Type -85 Detector Type Detector Type -35- Detector Type -45-| : i
Peak 50+ Sarmple Peak -40- Sample 50 §
; -55-| ! ! I I I I ; | -65-] I I ; I ! I I | ( a5 ; I I — L - o ; L o
Portl [~/ 57256 5736 5J356 5746 57456 5056 57556 5766 5.765G 57356 573G 57356 574G 57456 575G 57556 5766 57656 Portl [~/ 5.2056 5.3 5316 5326 5336 5346 5.3456 52056 536G 5316 5326 533G 5.346 5.3456
Port? [/ - - - ’ Port2 [/ - > :
borts [ || [64BME)  FledBirn | Faodla) OBW(H) | FIOBWHD | Fn-OBW(H) Limitkz | Part ports | || |Z6B(HR) | FI26dB(r) | FhoZ6dR+) OBW(HZ | FLOBW(HE) Fh-OBW(HE Limitha | Part
Pand [ || | M 57156 STI14G  30T8M 5725016 57280886 | SO0k 1 Pard ||| |ZETEM  Sasuss |53 17660 | 53100796 53288466 Inf L
316M 57256 572166 4218M 5725016 57202286 500k 2 { Jll2L515M 5300156 53307256 100666 53110796 53288466 Inf 3
314M 5.7256 572146 4156M 572501G 57201686 | 500k 3 2L675M 5309156 | 53308256 11041M | 53110796 53288216  Inf 3
3.16M 57256 572166 3436M  572501G 57288486 500k 4 2L725M  5309225G | 533005G  11041M | 53110796 53288216  Inf 4
EBW;Band:5.8G:VHT20,BWch:20MHz:Nss:1,(MO)Nant:4:Ch:5720MHz;TH.YN EBW;Band:5.3G:VHT40,BFBW ch:40MHz;Nss:1,(MO)Nant:zk.Chi5270MHz: TN, YN
[Chreq 0 [ChFreq 5 [Chreq b [Chreq [
5.7456Hz ER 5.7456Hz =il 5.276Hz 0- 5.276Hz
Span 10+ Span -15- Span - Span
40MHz . 40MHz -20 100MHz < 100hHz
REAV RBWY -25-] RBWY REW
100kHz A 50kHz -30-] 500kHz L S00kHz
B 25| VBW -35-] VB -20-| VBW
300kHz 0 200kHz -40-] MHz 5 IMHz
Sweep Time . Sweep Time -85 Sweep Time 0 Sweep Time
100ms 100ms 50| 100ms N 100ms
Detector Type -40- Detectar Type 55| Detectar Type -3 Detector Type
Peak -45-] Sarmple 60 Peak -40-] Sample
[ -SD" 1 1 I I I I 1 i -65 - I I 1 I 1 I I 1 8 '457\ I I 1 I 1 -557I I 1 1 I 1
Partl [/ 57256 573G 57356 574G 57456 575G 57556 576G 5.765G 57256 573G 57356 574G 57456 575G 57356 576G 57656 Partl [ 5226 5246 5266 5206 536 5326 5226 5.246 5266 5206 536 5326
Port2 [ - 3 ’ Port2 [ - - S :
parts [~ || | 6480 FLGB(Hz) Fh-6dB(Hz | OBW(HZ) | F-OBW(HE) Fn-OBWiHz) Limitbz | Port Part3 [~ || |264BH2 | F-adB(re) | Fr-2edB(H) OBW(HE) | F-OBWIHY Fh-OBWIHS) Limittz) | Part
Rord [7 || |37M 5.7256 ST78G 4276M  572503G | 57203086 | 500k 1 Rord [ || |10 524976 520026 36.282M | 5.251809G  5.2880916  Inf i
\ RN 5.7256 STT9G 4358M 5735016 5203686 | 500k 2 { R 5250056 | 5200856 36.082M | 5.51850G  S.008L416  Inf [
376M 5.7256 STT6G  4358M 5725016 57203686 | 500k 3 3090 5256 520006 36.032M | 52518506 5.2080916  Inf 3
278M 57156 STIT8G 4318M 5725016 57203286 SO0k 4 40.05M 5240956 520016 36.32M | 52518096 S.2860416  Inf 4
EBW;Band:5.8GVHT40;BWch: A0MHz:Mss:LIMO);Nant:4:Chi:S7L0MHz; TH.YN EBW;Band:5.3G;YHT40,BHBW ch:40MHz;Ns5:1,(MO}NantChiSI10MHz TN.¥N
Ch Freq 01 Ch Freq ChFreq B Ch Freq
5.7456GHz -5-] 5.745GHz 531GHz 0- 5.316Hz
Span 10 Span Span 5 Span
A0z o A0MHz 100MHz a0 W0kHz
REWY REW/ REWY REW
100kHz 207 Sz S00kHz 157 S00kHz
VBV -25-| VEW VEW -20- VBW
00kHz 304 200kHz MHz a5 IMHz
Sweep Time 5 Sweep Time Sweep Time a0 Swieep Time
100ms 100ms 100ms 100ms
Detector Type -4 Detectar Type Detectar Type -35] Detector Type
Peak -45-] Sample Peak -40-] Sample
1 s ! ! I I I I ; | -65-] I I ; I ! I I | . -45-| I I ; I | -55-| I ! ! I |
Portl [~/ 57256 5736 5356 574G 57456 5056 57556 576G 57656 57356 573G 57356 574G 57456 575G 57556 5766 57656 Portl [~ 5266 5286 536 5326 5346 536G 5266 528G 536 5326 534G 5366
Port? [/ - - - ’ Port? [ - - ~ :
borts [~ || [6dBEHE FlGdBirn | Faoidbla) OBW(HD) | FI-OBWHD | Fn-OBW(H) Limitbz | Part Ports |/ || |Z6B(H) | F-26dBiri) | FhoZ6dBi) OBW(HZ | F-OBW(HE) Fh-OBW(HE) Limitha | Part
Parta [ || |3 57256 572146 4308M  572501G 57204086 | 500k 1 paa [ || | 0 5380756 | 5330056 36.32M | 52018506 53280016  Inf 1
U1 3aem 5.7256 572166 3836M 572501G 57288486 | 500k 2 { Jll3amsM 52m026 5309056 36.032M 52018586 53260916 Inf 2
3.16M 5.7256 572166 3798M  572501G | 57288086 | 500k 3 30.9M 5206 532006 36.282M | 52018096 53280916  Inf 3
114M 5.7256 ST4G 3818M 5725016 | 5208286 | 500k 4 4005M 5289956 533G 0202 | 52018096 53280916 Inf 4
EBW;Band:5.0G,VHTB0;BWch:80MHz:Nss:1,(MO);Nant:4:Ch:S690MHz;TH,VN EBW;Band:5.3G;VHTB0,BFBW ch:80MHz;Nss:1,(MO)Nantiek Chi52900MHz: TN, YN
Ch Freq 0 Ch Freq Ch Freq B Ch Freq 0 %E - ™
5.7456Hz -5 5.743GHz 5.28GHz 0- 5.29GHz -5+ =
Span 0l Span Span 5 Span -10-
40MHz 40MHz 200MHz 10 200MHz 15-
REWY -15+ REW REVY REW .
100kHz 04 S00kHz 1MHz 13- 1MHz 5o
BV VB VB -20-| VBW
300kHz iy m Mz 3z 5 Sz 20
st RN A e T ‘ il it AL | ST |
100ms 5 i i Py 100ms e Bl g 100ms 100ms -0+ |
Detector Type I Detector Type Detector Type -33- Detector Type -45-]
Peak -40+ Sample Pesk -40- Sample 50+
c SR I I I I I I I A T I I I I I I I ] q ST I I I I I I | R I I I I I I —
Partl [ 57256 573G 50356 574G 57456 575G 57556 5766 57656 57256 503G 57356 574G SJ456 575G 57356 576G 57656 Partl [ 5196 52156 5256 527156 536 532156 5356 5306 5106 52256 525G 52156 536 5356 5.35G 5306
Part2 [ | - > ) P2 [~ - - - )
Port3 [/ || [ 098 FHGOB(HD Fh-GdB(Hn | OBWIHZ  FI-OBW(HD| Fn-OBW(HD Limitt | Port Parts [~ || |200BH2 | FI26dB(g | Fn20dB(H) OBWIHD | FI-OBWIHD Fh-OBWIHZ) Limitthz) | Part
Pard [ || | 29 5.7256 5727926 34443M 5725016 57504536 | 500K 1 Rord [ || | M 52499G 533086 75062 | 52520196 53277816 Inf 1
\ R 57156 STIL4G  30J05M 5725036 57557356 SO0k 2 { | L sam 524936 533066 75.462M 52510196 53277816 Inf i
216M 57156 STI16G  28546M 5725016 57535566 500k 3 8L6M 524046 53316 TS062M 52510196 53278816 Inf 3
310M 57256 573126 32.064M 5725016 SISTOT4G 500k 4 31.5M 53496 533056 7S.062M | 52510196 5378816 Inf 4
EBW:Band:5.3G:YHT20,BFBW ch:20MHz:Nss:L(MO):Nan t:4:Ch:5260MHz: TN.YN EBW;Band:5.6G:YHT20,BFBW ch:20MHz:Nss:L,(MO)NantidsChiSS00MHZ TN, YN
ChFreg 3 ChFreg 0= ChFreg B ChFreg 0
5.26GHz 0 5.26GHz -5 5.5GHz 0-| 5.5GHz -5
Span 5] Span -10-| Span 5 Span -10-|
50MHz 0 50MHz 15- 50MHz a0 S0MHz 15-
REAY RBW/ 04 RBWY REW -~
300kH: = 200kHz 5 300kHz < 200kHz 5
YR -20-| VBW VB -20-| VBW
1MHz 5] iHz 0 IhHz 5. MHz 0
Sweep Time Sweep Time ] Sweep Time Sweep Time =
-30-| -30-|
100ms 100ms A0 100ms 100ms -4
Detector Type -35 Detectar Type 45— Detectar Type -35] Detector Type -45-
Peak -40- Sample 50 Peak -401-, Sample 50~
; a5 I I I e 55 . I I A g A5 ; I I — s5- I ; ; —
Portl [ 52356 5,246 5256 5266 5276 5286 5.2856 5.2356 5.24G 5356 5266 521G 5286 5.2856 Portl [ 5.4756 5.486 5496 556 551G 5526 5.5256 54756 5,486 5.496 556 551G 5.526 5.5256
Port2 [~ - = ) Port? [/ - o .
Parts [/ || |26dB(He  Fl-26dB(Hz) Fh-26dB(rz) OBW(HE) | F-OBW(HE) Fn-OBW(Hz) Limitz | Port Part3 [, || | 26dB(HY | F-26dB(e | Fn-2edBiHe) OBW(HE) | F-OBW(HE) Fh-OBW(Hs) LimitHz) | Port
Parta [ || | LM s2ee 5270056 11741M 52510796 | 52688216 | Inf 1 Pad [0 ||| EMSMSAIIGSSHOSS  ILTAM  SAVHMG  SSRAS nf i
\ Jl|2055M 52482356 52007756 10I66M 52510796 | 52608466 | Inf 2 { J) |20L575M 548936 55108756 100666 | 54911046 5.5088TLG  Inf 3
JLITSM 52491756 527095G  17.766M 52511046 | 52608716 | Inf 3 2L65M | 5.489075G | 55107256 11.066M | 54911046 5.5088716  Inf 3
1L6M 520016 S2I07G 1LT4IM 52511046 | 52608466  Inf 4 ILTISM 5480056 | 55108156 LLJ4IM | SA0LL04G  5.5088456  Inf 4
EBW;Band:5.3G:YHT20,BF,BW ch:20MHz;Nss:1(MO):Nant:4Ch:5300MHz; THYN EBW;Band:5.6G;VHT20,BF8W ch:20MHz;Nss:1,(MO)Nantiek ChiSS80MHz TN, YN
Ch Freq 5 Ch Freq 0 Ch Freq B Ch Freq
5.3GHz 0- 5.3GHz -3 QE Ll H 5.58GHz 0- 5.58GHz
Span 5] Span -10-| Span 5 Span
50MHz 0 50MHz 15+ 50hHz 10 SOMHz
REWY REW . REVY REW
300kHe 19 200kHe 25 300kHz 137 200kHz
BV 20| VB VB -20-| VBW
MHe 25 MHz -0 IMHz 25| MHz
Sweep Time a0 Sweep Time =2 Sweep Time . Sweep Time
100ms 100ms -4+ 100ms 100ms
Detector Type -33-] Detector Type 45~ Detector Type -33- Detector Type
Peak -40- Sarnple -50-] Peak -40-| Sarnple
c SRR . I I I | Tl I I I I— q o I I I | SR - I I I —
Partl [ 52756 5.286 5206 536 5316 5326 5.3256 5.2756 5.286 5206 536 5316 5326 5.3256 Partl [ 5.5556 5.566 5516 5,596 5.59G 5.66 5.6056 55556 5.966 5576 558G 550G 566 56056
Partz [~ - Y ) Partz [~ - 3 )
Port3 W 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBWA(Hz)  FI-OBW/(Hz) Fh-OBW(Hz) LimitiHz}  Port Port 3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB{HD) OBW(Hz)  FI-OBW(Hz) Fh-OBW{HZ) Limit{Hz) Port
Pard [ || |ZLITM  SJWLSG SUSG iV SLMG | SINE It 1 Pord [ || | LESM  SSESG SSNESG 1AM SSILNG  SSTIG It 1
\ Jl|zLsisM 52891756 53756 17741M 52910796 | 53088216 | Inf 2 { J1 2w 55602256 | 55008156 LL741M | SS571L046  5.5868466  Inf i
LM 52990756 S3L0775G  11766M 52010546 53088216 | Inf 3 IL65M 55602256 | 5S00875G  LL766M | S.57L070G  5.5868456  Inf 3
LM 52801256 53108256 11741M 52011046 | 53088466 | Inf 4 JL6TSM 556016 | SS007I5G  11041M | SST11046  5.5888456  Inf 4
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Antenna 2 EBW Result

Appendix A

EBW;Band:5.6G;VHT20,BFBWch:20MHz:Nss:LIMO):Nant:4;,Ch:5700MHz TH.YN

EBW:Band:5.6G;YHTS0,BFBW ch:80MHz:Nss:L,(MO):Nant:4;

Ch Freq 3 Ch Freq 0 ChFreq B Ch Freq
5.7GHz 0- 5.7GHz -3- -h 5.53GHz 0- 5.53GHz

Span 5 Span -10-| g -A Span 5] Span -10-|
S0MHz 0 50MHz 15| 200MHz 0 00MHz 15- i

REWY REW/ B REWY REW e |
300kH: 5 2W0kHz 5 Tz B WWHz s !

BV -20-| VEW VB -20- VBW |
Mz 5 iz -0 Mz 5 3MHz -0 [

Sweep Time Sweep Time =] Sweep Time Sweep Time =] 1

-30-| -30- |

100rns 100rms -40- 100rns 100rms -4 |

Detectar Type 35+ Detector Type a5 Detector Type 35— Detectar Type -5- |
Prak -40- Sarnple 50+ Prak -40- Sample _50-| i

c R - I I I - o I I I I— - B I I I I I I o | S TR - I I I I I o
Portl [~/ 56756 5,686 5,696 506 5716 5726 5.7256 5.6156 5.68G 5606 576 5716 5726 5.7256 Portl [~/ 5436 5456 54156 555 55256 555G 55756 566G 563G 5436 545G 54756 556 55256 5556 55756 566 563G
Part [/ - S ’ Port [ - S :
borts [ || [260B(HR) | FI26dB(HD) P 6B OBW(HZ) | FIOBWHE | Fn-OBW(HE) Limitlz) | Part ports | || |Z6dB(HR) | F26dBir) | FhoZ6dRG+a) OBW(HZ | FL-OBW(HE) Fh-OBW(HE) Limitha | Part
Pand [ || | &M 56900756 STL0BTSG  LLT4IM S.60LL04G | 57088466 | Inf 1 pard ||| | M S54898G 557136 7S.J62M | 54021196 S.5678816  Inf L

J|2035M 588936 STI065G 1774IM 56310706 | 57088216 | Inf 2 { ) | s2.am 548376 SSTING  TS.662M | 54021196 S.S677816  Inf 3

JL6TSM 5680156 57108256 1TT4IM 56011046 | 57088466 | Inf 3 313M 548036 557066 7SJ62M | 54020196 S.5677816  Inf 3

ILIM 56090256 57107256 17.791M 56911046 | 57008066 | Inf 4 B1.4M 548946 SST0BG 75062 | 5.4020196  S.5678816  Inf 4
EBW;Band:5.6G:HT20,BFBW ch:20MHz;Nss:1(MO):Nant:4:Ch:5720MHz: TN.VN EBW;Band:5.6G:VHT80,BFBW ch:80MHz:Nss:1,(MO)Nant:2.ChiS610MHz: TN, YN

[Chreq 0 [ChFreq [ [Chreq b [Chreq [
5.71GHz -5 5.71GHz 5.61GHz -] 5.616Hz
Span 104 Span ‘ Span 5 Span
30MHz o 30MHz | 200MHz 0 200MHz
REAV RBWY | RBWY REW
200kHz A 200kHz | MHz L IMHz

B 25| VBW | VB -20-| VBW
1MHz 39 1hiHz : IhdHz 25+ IMHz
Sweep Tirme . Sureep Time i Sureep Time e Swieep Time
100ms 100ms | 100ms 100ms
Detectar Type -40- Detector Type i Detector Type -3 Detectar Type
Peak -45-] Sarmple 3 Peak -40-| Sample

[ 50 | | | ! | | 55, 1 | | | | i [ A5 | 1 | 1 | | - -55-) | | \ | | | o
Partl [/ 56056 576 57056 5716 57156 5726 57256 56056 576 57056 5716 5716 5726 57256 Partl [ 5516 5556 55756 566G 5.6256 5.656 56756 5716 551G 555G 55756 566 565G 565G 56756 5716
Portz [~ - Y ) Portz [~ - 3 )
parts [~/ || |264B(HY  FlL-26dB(H Fh-ZedB(ra) OBW(HZ) | F-OBW(HE) Fn-OBWiHz) Limitz | Port Part3 [~ || |269BH2 | F-a6dB(re | Fn-2edB(H) OBW(HE) | F-OBWIHY Fh-OBWIHS) Limithz) | Part
Rord 7 || |10M  ST0me 57 13808 57110346 | 57208336 | Inf 1 Rord [77 || | M 556046 | 565146 75J62M | 55020196 5.6477816  Inf i

\ Jl | sTwae s7ise 1LILM STL0MG | 57200486 | Inf 2 { 1 faum 556036 | 5.651G TSP62M | SSTILLG  S.6479816  Inf [

1508 5709226 57256 12968 S7LL064G | 57200336 | Inf 3 21 SS601G 565116 7S.062M 55720196 56477816 Inf 3
15645M 57003556 57256 13I13M  STL040G | 57280636 | Inf 4 LM 556046 565086 7S.062M | 55720196 S.6479816  Inf 4
EBW;Band:5.6G;YHT0,8F,BW ch:40MHz;Nss:1(MO):Nant:4,Ch:S510MHz; TMYN EBW;Band:5.6G;VHTB0,BHEW ch:80MHz;Ns5:1,(MO)NantChiS690MHz TN, YN

ChFreq E Ch Freq Ch Freq = Ch Freq 7
[ssi6rz | 1 : [5516Hz | [5656mz | 0- [5656Hz | 0- Sindd
Span 5 Span Span o Span =54
100MHz a0 100MHz 150MHz 150MHz -0+
REWY REW/ REWY -10- REW -15-|
S00kHz 154 S00kHz 1MHz . ThHz -20-|
VBV -20-| VEW VEW VBW -25-

Mz 54 2z Mz <H 3MHz 30—

Sweep Time a0l Sweep Time Sweep Time 35— Swieep Time _35-|
100ms 100ms 100ms 0 100ms 80~
Detector Type =k Detectar Type Detectar Type Detector Type 45|
Peak 40 Sample Peak -35+ Sample 50—

45+ } I I ; | -50-| I ! ! I | . -40-| 5 I I I I | -55-| I I ! I ! |
Portl [~/ 5.466 5436 556 552G 5546 5.566 5456 5.486 556 5526 5.546 556G Portl [~ 55756 566 56256 5656 565G 576 50256 55156 566 56256 5656 56756 576 57256
Portz [~ - \ ) Port? [/ - \ )
borts [ || [ 268t Fl26dBie) Fa-26dBie) OBW(HD) | FI-OBWHD | Fn-OBW(H) Limitbz | Part Ports |/ || |26B(FH) | F26dBiri) | FhoZodBi) OBW(HZ | F-OBW(HE) Fh-OBW(HE) Limitha | Part
Patd [ ||| f0SM SABSS 5SS MaNM SAVONG | SSNOMG | Inf 1 Rarta [ || | 70SM | somsse [sTase T2430M | 5.6520006  S.J245886  Inf 1

J)|3055M 540156 550076 36032M 54318506 | 55260016 | Inf 2 { J| | 75.015M 56400256 5.725G T2630M | 56510496 57245886 Inf 2
40.1M 549985G 5520056 36.230M 54918506 | 55200016 | Inf 3 TSETSM | 56493256 | 5.725G T2630M | 56510496 57245886 Inf 3
3075M 540016 5529856 3680 S.491850G | 55260416 | Inf 4 75.6M 564046 57256 TLAB0M | 56520046 S.J25136  Inf 4
EBW;Band:5.6G:YHT40,BF:BW ch:40MHz;Nss:1(MO):Nant:4:Ch:5550MHz; TN YN EBW;Band:5.8G;VHT20,BFBWch:20MHz;Nss:1,(MO)Nantiek ChiS720MHz: TN, YN

Ch Freq 5 Ch Freq Ch Freq 0 Ch Freq S
5.556Hz 0- 5.556Hz 5,7456Hz -5 5.7456Hz =il
Span 5] Span Span 10+ Span 15
100MHz 100MHz 40MHz 40MHz -2

104 -15- 2L

REWY REW REVY REW -25-]
500kHz 45 500kHz 100kHz = SikHz -30-]

BV 20| VB VB -25-| VBW -35-]

IMHz 25 MHz 300kHz 104 200kHz -40-]

Sweep Time a0 Sweep Time Sweep Time . Sweep Time 55
100ms 100ms 100ms 100ms -50-]

Detector Type -33-] Detector Type Detector Type -4l Detector Type 55|
Peak -40-] Sarnple Peak 45~ Sarnple 0]

- 1 as I ; I I I I I ; ; | R I | ; ; I ; I I ; | . S I ; ; ; ; i ! | 1 gs- ; I ; ; ; ; I |
Partl [ 556 551G 550G 5536 5.54G 555G 5.566 5.576 558G 559G 566 556 5.51G 5526 553G 5.54G 555G 5,566 5.57G 5.58G 559G 566 Partl [ 57156 5736 57356 5746 57456 5756 57356 576G 57656 57256 5736 57356 ST4G 57456 575G SIS 576G 57656
Part2 [ | - > ) par2 [~ | - - )
Port3 W 20dB(Hz}  Fl-26dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW/(HZ) Fh-OBWiHz) LimitiHz)  Port Port 3 W GdB(Hz) FI-6dB(Hz)  Fh-6dB{Hz) OBW(Hz)  FI-OBWiHz Fh-OBW(Hz) LimittHz}  Port
Pard [ || | MMM SIS SSMNSE M SSINSC | SSGNNIE | Inf 1 Rord [ ||| M 57256 5720796 4339M  S72501G 57203486 500k 1

\ RN 55016 5576 36262M 55318096 | 55600316 | Inf 2 { NN 57256 ST2766  4378M 5715016 57203886 SO0k i

305M 5536 5560856 36262 5.531809G | 55660016  Inf 3 376M 57256 5729766 4338M 5715016 57203486 500k 3
30.3M 553016 556006 36330M 55318506 | S.5680016 | Inf 4 378M 57256 5728786 4338M  S72501G 57203486 500k 4
EBW:Band:5.6G:YHT40,BFBWch:40MHz:Nss:LIMO):Nant:4;Ch:56 70MHz TH.YN EBW:Band:5.8G;YHT40,BFBW ch:40MHz:Nss:L(MO)Nant:4:Ch:57L0MHZ TN.YN

ChFreg 3 ChFreg 0= ChFreg -3 ChFreg
5.67GHz 1 567GHz -5-| il 5.745GHz -10-] 5.745GHz
Span - Span 20+ -h Span 15 Span
100MHz 0 100MHz . 40MHz 40MHz
REAY RBW/ REWY -20-| REW
500kHz 154 S00kHz -2 ‘ 100kHz e S0kHz
YR -20-| VBW -25-| | VB VBW
Mz 54 Mz 04 § 300kHz =iH 200kHz
Siweep Time o Sweep Time . i Sweep Time 35+ Sweep Time
100ms 100ms | 100ms e 100ms
Detector Type -35 Detectar Type -4 1 Detector Type Detector Type
Peak -40-| Sample -45-] | Peak -45- Sample

r 45+ ; I I ; ] -50-| I — ; I ] r -50-] I I I i 5 . ; ] 60~ ; I h ; 5 | I ]
Portl [ 5.626 5,646 5.666 5.68G 516 512G 5626 5.646 5,666 560G 576 5126 Portl [ 57256 5736 57356 5746 57456 5756 57556 5766 57656 57356 573G 57356 574G 57456 5756 5556 5766 57656
Port? [ - > ' Port [ - - S ’
Parts [/ || |26dB(He  Fl-26dB(Hz) Fh-26dB(rz) OBW(HE) | F-OBW(HE) Fn-OBW(Hz) Limitz | Port Part3 [, || | 6B F-GdBibz | Fn-idB(Hz) OBW(HE) | F-OBW(HE) Fh-OBW(Hz) LimiHz) | Part
Parta [ || | 0 5640856 S60015G  36.80M  5.651350G | S.6880416 | Inf 1 Paa [ ||| M 57256 5728126 3758M | 572501G  S.J287686 500k i

\ R ERY 565016 S609BG  36.230M  5.651850G | S.6800016 | Inf 2 { N EREY 57256 5720126 3818M | 572501G | 57288286 500k 3

30.9M 565G 560906 36330M 56517506 | S.6000016 | Inf 3 3.16M 57256 5720166 3938M | 572501G 57280486 500k 3
40 S6M00G  S6000G  3633IM S.651050G | 56000016 | Inf 4 3.14M 57256 5729146 3609M | 571503G 57287286 500k 4
EBW;Band:5.6G:YHT40,BF:BW ch:40MHz;Nss:1(MO):Nant:4:Ch:5710MHz; TH¥YN EBW;Band:5.8G;VHTB0,BFBWch:80MHz;Nss:1, (MO)Nantiek ChiS690MHz TN, YN

Ch Freq 5 Ch Freq Ch Freq -5 Ch Freq
5.69GHz 0 | 564GHz 5.745GHz 0 § 5.1456Hz
Span 5] Span Span . Span
TOMHz 0 T0MHz 40MHz 4OMHz
REWY REW REVY -20-| REW
500kHz ~13- S00kHz 100kHz 54 100kHz
BV 20| VB VB VBW
Mtz 5 Mz 300kHz =i 300kHz
Sweep Time a0 Sweep Time Sweep Time -35-| Sweep Time
100ms 100ms 100ms - 100ms
Detector Type 39 Detector Type Detector Type Detector Type
Peak -40 Sample Peak -43) Sample

c SR . I I I I I | s I I I I I - q S I I I I i I i L el I I L I I I ]
Partl [ 56356 567G 5686 S6IG 576 5716 57256 5.655G 561G 568G 5696 576 5716 57256 Partl [ 57156 5736 57356 5746 57456 5756 57356 576G 57656 57256 5736 57356 ST4G 57456 575G SIS 576G 57656
Partz [~ - Y ) Partz [~ - 3 )
Port3 W 20dB(Hz}  Fl-26dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW/(HZ) Fh-OBWiHz) LimitiHz)  Port Port 3 W GdB(Hz) FI-6dB(Hz)  Fh-6dB{Hz) OBW(Hz)  FI-OBWiHz Fh-OBW(Hz) LimittHz}  Port
Pard [ || | B see 505 RIS 56016196 | 574736 | Inf 1 Rord [ || |2 57256 5720126 7616M  S72501G 57326266 500k 1

\ 1| 35m 5,606 57156 33058 6017946 | 57248436 Inf 2 { J 3am 57256 572916 15.602M 5725016 57407026 SO0k i

3.005M 56808956 57256 BABM S60LIBG  57IM0136 | Inf 3 312M 57256 572126 11.07IM 5715016 57422816 SO0k 3

386M 5600146 57256 3BOM 5601846 | 57248086 | Inf 4 314M 57256 5728146 B436M  ST2501G 57334466 SO0k 4
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Appendix B

FAX : 886-3-327-0973

Summary
Mode Sum Sum EIRP EIRP
(dBm) W) (dBm) (W)
5.3G;11a;Nss1;Ntx4 20.35 0.10839 23.35 0.21627
5.3G;VHT20;Nss1,(MO);Ntx4 20.35 0.10839 23.35 0.21627
5.3G;VHT40;Nss1,(MO);Ntx4 2341 0.21928 26.41 0.43752
5.3G;VHT80;Nss1,(MO);Ntx4 17.84 0.06081 20.84 0.12134
5.6G;11a;Nss1;Ntx4 20.02 0.10046 23.02 0.20045
5.6G;VHT20;Nss1,(MO);Ntx4 19.85 0.09661 22.85 0.19275
5.6G;VHT40;Nss1,(MO);Ntx4 21.97 0.1574 24.97 0.31405
5.6G;VHT80;Nss1,(MO);Ntx4 22.03 0.15959 25.03 0.31842
5.8G;11a;Nss1;Ntx4 13.82 0.0241 16.82 0.04808
5.8G;VHT20;Nss1,(MO);Ntx4 1421 0.02636 17.21 0.0526
5.8G;VHT40;Nss1,(MO);Ntx4 11.54 0.01426 14.54 0.02844
5.8G;VHT80;Nss1,(MO);Ntx4 8.10 0.00646 11.10 0.01288
5.3G;VHT20,BF;Nss1,(MO);Ntx4 18.58 0.07211 27.60 0.57544
5.3G;VHT40,BF;Nss1,(M0);Ntx4 18.57 0.07194 27.59 0.57412
5.3G;VHT80,BF;Nss1,(MO);Ntx4 17.04 0.05058 26.06 0.40365
5.6G;VHT20,BF;Nss1,(MO);Ntx4 19.91 0.09795 28.93 0.78163
5.6G;VHT40,BF;Nss1,(MO);Ntx4 20.79 0.11995 29.82 0.9594
5.6G;VHT80,BF;Nss1,(MO);Ntx4 20.86 0.1219 29.88 0.97275
5.8G;VHT20,BF;Nss1,(MO);Ntx4 14.22 0.02642 23.24 0.21086
5.8G;VHT40,BF;Nss1,(MO);Ntx4 10.47 0.01114 19.49 0.08892
5.8G;VHT80,BF;Nss1,(MO);Ntx4 7.05 0.00507 16.07 0.04046
SPORTON INTERNATIONAL INC. Page No. lof4
TEL : 886-3-327-3456 Report Version Rev. 01
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Appendix B

Result
Mode Result DG Sum Sum Lim. EIRP EIRP Lim. P1 P2 P3 P4
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
5.3G;11a;Nss1;Ntx4;5260;TN,VN Pass 3.00 2031 24.00 23.31 30.00 15.06 13.92 13.87 14.19
5.3G;11a;Nss1;Ntx4;5300;TN,VN Pass 3.00 20.35 24.00 23.35 30.00 15.31 13.93 13.92 14.00
5.3G;11a;Nss1;Ntx4;5320;TN,VN Pass 3.00 20.30 24.00 23.30 30.00 15.47 13.76 13.76 13.89
5.3G;VHT20;Nss1,(MO);Ntx4;5260;TN,VN Pass 3.00 20.31 24.00 2331 30.00 14.01 14.37 14.18 14.58
5.3G;VHT20;Nss1,(M0);Ntx4;5300;TN,VN Pass 3.00 20.35 24.00 2335 30.00 14.03 14.55 14.29 14.44
5.3G;VHT20;Nss1,(M0);Ntx4;5320;TN,VN Pass 3.00 20.32 24.00 2332 30.00 1541 13.76 13.81 13.99
5.3G;VHT40;Nss1,(MO0);Ntx4;5270;TN,VN Pass 3.00 2341 24.00 26.41 30.00 16.94 17.32 17.27 17.98
5.3G;VHT40;Nss1,(M0);Ntx4;5310;TN,VN Pass 3.00 18.98 24.00 21.98 30.00 13.01 12.77 12.89 13.14
5.3G;VHT80;Nss1,(M0);Ntx4;5290; TN,VN Pass 3.00 17.84 24.00 20.84 30.00 12.13 11.64 11.74 11.75
5.6G;11a;Nss1;Ntx4;5500;TN,VN Pass 3.00 18.76 24.00 21.76 30.00 14.01 12.07 12.53 12.03
5.6G;11a;Nss1;Ntx4;5580;TN,VN Pass 3.00 18.85 24.00 21.85 30.00 14.11 12.29 125 12.12
5.6G;11a;Nss1;Ntx4;5700;TN,VN Pass 3.00 18.83 24.00 21.83 30.00 14.06 12.63 12.16 12.09
5.6G;11a;Nss1;Ntx4,5720;TN,VN Pass 3.00 20.02 23.75 23.02 29.75 14.80 13.48 13.08 14.41
5.6G;VHT20;Nss1,(MO);Ntx4;5500;TN,VN Pass 3.00 18.99 24.00 21.99 30.00 13.08 12.84 12.67 13.25
5.6G;VHT20;Nss1,(MO);Ntx4;5580;TN,VN Pass 3.00 18.98 24.00 21.98 30.00 14.07 12.23 128 12.48
5.6G;VHT20;Nss1,(MO);Ntx4;5700;TN,VN Pass 3.00 19.00 24.00 22.00 30.00 137 12.64 12.74 12.75
5.6G;VHT20;Nss1,(MO0);Ntx4;5720;TN,VN Pass 3.00 19.85 24.00 22.85 30.00 14.60 13.12 13.05 14.33
5.6G;VHT40;Nss1,(M0);Ntx4;5510;TN,VN Pass 3.00 18.63 24.00 21.63 30.00 13.96 12.49 11.33 12.23
5.6G;VHT40;Nss1,(M0);Ntx4;5550; TN,VN Pass 3.00 21.78 24.00 24.78 30.00 15.38 15.53 15.63 16.41
5.6G;VHT40;Nss1,(MO0);Ntx4;5670;TN,VN Pass 3.00 21.90 24.00 24.90 30.00 15.69 15.71 15.63 16.42
5.6G;VHT40;Nss1,(MO0);Ntx4;5710;TN,VN Pass 3.00 21.97 24.00 24.97 30.00 16.09 16.31 15.25 16.09
5.6G;VHT80;Nss1,(M0);Ntx4;5530;TN,VN Pass 3.00 18.12 24.00 2112 30.00 12.99 11.43 11.26 12.47
5.6G;VHT80;Nss1,(M0);Ntx4;5610;TN,VN Pass 3.00 22.03 24.00 25.03 30.00 16.38 15.35 15.76 16.44
5.6G;VHT80;Nss1,(MO0);Ntx4;5690;TN,VN Pass 3.00 22.02 24.00 25.02 30.00 16.46 16.00 15.13 16.27
5.8G;11a;Nss1;Ntx4;5720;TN,VN Pass 3.00 13.82 30.00 16.82 36.00 8.64 7.14 6.62 8.45
5.8G;VHT20;Nss1,(MO);Ntx4;5720;TN,VN Pass 3.00 1421 30.00 17.21 36.00 9.14 7.58 7.00 8.69
5.8G;VHT40;Nss1,(MO);Ntx4;5710;TN,VN Pass 3.00 11.54 30.00 14.54 36.00 5.93 5.70 4.49 5.80
5.8G;VHT80;Nss1,(MO);Ntx4;5690;TN,VN Pass 3.00 8.10 30.00 11.10 36.00 2.73 1.99 0.91 2.46
5.3G;VHT20,BF;Nss1,(M0);Ntx4;5260;TN,VN Pass 9.02 18.53 20.98 27.55 30.00 12.85 12.34 12.39 12.43
5.3G;VHT20,BF;Nss1,(M0);Ntx4;5300;TN,VN Pass 9.02 18.58 20.98 27.60 30.00 13.55 12.15 12.12 12.26
5.3G;VHT20,BF;Nss1,(M0);Ntx4;5320;TN,VN Pass 9.02 18.55 20.98 27157 30.00 13.34 12.07 12.23 12.34
5.3G;VHT40,BF;Nss1,(MO0);Ntx4;5270;TN,VN Pass 9.02 18.57 20.98 27.59 30.00 1331 12.27 12.07 12.44
5.3G;VHT40,BF;Nss1,(M0);Ntx4;5310;TN,VN Pass 9.02 18.38 20.98 27.40 30.00 1321 12.07 11.84 12.19
5.3G;VHT80,BF;Nss1,(M0);Ntx4;5290;TN,VN Pass 9.02 17.04 20.98 26.06 30.00 11.69 11.13 10.89 10.26
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5500;TN,VN Pass 9.02 18.67 20.98 27.69 30.00 13.47 12.44 12.94 11.51
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5580;TN,VN Pass 9.02 18.67 20.98 27.69 30.00 13.72 11.93 12.52 12.19
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5700;TN,VN Pass 9.02 18.66 20.98 27.68 30.00 13.79 12.54 11.96 12.00
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5720;TN,VN Pass 9.02 19.91 20.88 28.93 29.90 14.80 13.11 12.99 1437
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5510;TN,VN Pass 9.02 18.63 20.98 27.65 30.00 13.96 12.49 11.33 12.23
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5550;TN,VN Pass 9.02 18.67 20.98 27.69 30.00 13.61 12.62 12.04 12.15
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5670;TN,VN Pass 9.02 18.62 20.98 27.64 30.00 13.03 12.8 11.66 12.79
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5710;TN,VN Pass 9.02 20.79 20.98 29.82 30.00 15.82 14.14 13.86 15.00
5.6G;VHT80,BF;Nss1,(M0);Ntx4;5530;TN,VN Pass 9.02 18.02 20.98 27.05 30.00 12.76 121 11.6 1143
5.6G;VHT80,BF;Nss1,(MO0);Ntx4;5610;TN,VN Pass 9.02 18.70 20.98 21.72 30.00 13.98 12.21 12.11 12.09
5.6G;VHT80,BF;Nss1,(M0);Ntx4;5690;TN,VN Pass 9.02 20.86 20.98 29.88 30.00 15.71 14.13 13.91 15.35
5.8G;VHT20,BF;Nss1,(MO);Ntx4;5720;TN,VN Pass 9.02 14.22 26.98 23.24 36.00 9.11 7.62 7.14 8.64
5.8G;VHT40,BF;Nss1,(M0);Ntx4;5710;TN,VN Pass 9.02 10.47 26.98 19.49 36.00 557 393 3.30 4.66
5.8G;VHT80,BF;Nss1,(MO0);Ntx4;5690;TN,VN Pass 9.02 7.05 26.98 16.07 36.00 191 0.44 -0.13 1.60
SPORTON INTERNATIONAL INC. Page No. 20f4
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Antenna 1 PowerAV Result

Appendix B

ChFreq

5.71GHz

Span

60MHz

REWY
1MHz
WEWY

IMHZ
Sweep Tirme

2.01ms

Detector Type

RM3
CP B

30MHz

Ch Freg

5.71GHz

Span
S0hHz

REWY

1MHz

WEW

IMHZ
Sweep Tirme

2.01ms

Detector Type

RS

CP By

Ch Freg

5.69GHz

Span

140MHz

REWY

1MHz

VB

3MHz
Sweep Time

2.01ms

Detector Type

RS

CP By

Ch Freg

5.63GHz

Span
300MHz

REWY

1MHz

VB

3MHz
Sweep Time

2.01ms

Detector Type

RS
CP By

Ch Freq

5.735GHz

Span

A0MHz

REAY

IMHZ

WEWY

3MHz
Sweep Time

2.01ms

Detector Type

RIS

CP B

Ch Freq

5.7356Hz

Span

40kAHz

REMY

1MHz

WEMY

3MHz
Sweep Time

2.01ms

Detector Type

RME
CP B

PowerAY;Band:5.6G;11a;BWch:20MHz;Nss:1;Mant:4;Ch:5720MHz; TN.¥N

-5 H

| i 1 ' ' i | i ' ' '
5.69G 5.695G 5.7G 5.705G 5,716 5.7158 5.72G 5.725G 5.73G 5.733G 5,746

30MHz

Sum{dBrm) P1{dBm)}
20,02 14.60

P2{dBm)
13.48

P3(dBm)
13.08

P4{dBm)
14.41

PowerAY;Band:5.6G;¥YHT20;BW ch:20MHz;Nss:1.(M0);Mant:4;Ch:5720MHz; TN.YN

50—

| I | i 1 ' ' i | i ' ' '
5,686 5.685G 5.69G 5.695G 5.1G 5.705G 5,716 5.7158 572G 5.735G 5.73G 5.733G 574G

TikHz

Sumn(dBrm) P1(dBm}
19.85 1460

P2(dBm)
13.12

P3(dBm)
13.05

P4(dBm)
1433

PowerAY;Band:5.6G;YHT40;BW ch: 4A0MHz:Nss:1,(M0);Nant:4;Ch:5710MHz; TN, YN

45!

-50-|
5626

' | [ ' | ' ' ' | ' ' '
563G G646 565G 566G 567G 5.686 569G 576G 5716 572G 573IG 746G 575G 576G

150MHz

Sumn(dBrm) P1(dBm}
1194 16.09

P2(dBm)
16.25

P3(dBm)
1517

P4(dBm)
16.09

PowerAY;Band:5.6G;YHT80;BW ch:80MHz:MNss:1,(M0);Nant:4;Ch: 36 90MHz; TN, YN

20MHz

=50 | | | L | | | ! | | | ! ! | |
556 5526 554G 556G 558G 566 562G 564G 5665 5686 576G 5726 5746 5766 578G 5.8G
Sumn(dBrm) P1(dBm)  P2(dBm) | P3(dBm)  PA{dBrm)
12,02 16.46 16,00 1513 1627

PowerAY;Band:5.8G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5720MHz; TN, YN

20MHz

Surn(dBrr) P1l{dBrn) = P2(dBrm)  P3(dBrm)  P4(dBrr)
1381 2.64 7.14 .62 2,45

PFowerAY:Band:5.8G;YHT20;BW ch:20MHz;Nss:1,(M0)::Nant:4;Ch:5720MHz; TN,YN

. :
57156 5.71756 5726 572256 5.7156 5.72156 579G 573156 57356 573756 5746 574156 57456 574756 5756 575156 57556

Surn(dBrr) PL{dBr) @ P2(dBrm) P3(dBrm)  P4(dBrr)
1421 0,14 7.58 7.00 2,60

Portl
Part 2
Fort3
Part 4

Fortl
Part 2
Port3
Part 4

Portl
Port2
Part 3
Port 4

Portl
Port2
Part 3
Port 4
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Part 1
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EEER

BEEK

BERE

BERE

BERE

EEEE

Ch Freq

5.733GHz
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40MHz

REWY
1MHz
WEW

IMHz
Sweep Tirne

201ms
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RMS
CP By
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Ch Freq

5.733GHz
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40MHz

REWY
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WEW
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Sweep Tirne

201ms

Detector Type
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CP By

20MHz

Ch Freq

5.71GHz

Span

GOMHZ

REMY
IMHz

WEWY
3MHz

Sweep Time

201ms

Detector Type

RMS

CP By

30MHz

Ch Freq

5.69GHz

Span

140MHz

REMY
IMHz

WEWY
3MHz

Sweep Time

201ms

Detector Type

RMS
CP By

TiHz

Ch Freq

5.65GHz

Span

300MHz

REWY
1MHz

WENY
3MHz

Sweep Time

2.01ms

Detector Type

RIS

CP By

150MHz

Ch Freq

5,735GHz

Span
40MHz

REW
1MHz

VBW
IMHz

Sweep Time

2.01ms

Detector Type

RMS
CP By

20MHz

PowerAY;Band:5.8G;YHT40;BWch:40MHz;Nss:1,(M0);Nant:4;Ch:5710MHz; TN, YN

15|

30|

35|

30|

35|

-4 ! ! ! i ' ' ! ' | ' ! i ! ' ' |
5.7156 571756 5.72G 5.7225G 5.725G 5.7273G 573G 5.7323G 5.739G 573736 574G 5.7425G 5.745G 5.7475G 5798 5.7525G 5.735G

Sum{dBm) PL{dBm} P2{dBm) P3{dBm) P4(dBm)
11.54 5.03 5.70 4.49 5.80

PowerAY;Band:5.8G;YHT80;BWch:80MHz;Nss:1,(M0);Nant:4;,Ch:5690MHz; TN, YN

10

15|

20|

25+ Ak
ok

Mk |

piimryingy

i Ty
b

LA 0,
P e T T
e g

PR

A i
-30+ TR

ALk
bt g

35

-4l ' ' ' i ' ' | 1 | ' | i | ' ' |
5.7156 571756 572G 5.7235G 5.725G 5.7273G 573G 5.7323G 5.733G 573736 5.74G 57425G 5.745G 5.7475G 5758 5.7525G 5.735G6

Sum(dBm) P1(dBm) P2(dBm)  P3{dBm)  P4(dBm)
8.10 173 199 0.91 246

PowerAVY;Band:9.6G;VYHT20,BF;BWch:20MHz;Nss:1,(MO);Nant:4;Ch:5720MHz; TN, YN

=50 | ! i ! | | ! | i | ] |
5686 56856 5.606 56956 576 57056 5716 5756 5726 57256 5736 5.JIG 574G
Sum(dBm) P1(dBm) P2(dBm)  P3{dBm)  P4(dBm)
19.91 14,80 1311 12.99 1437

PowerAVY;Band:9.6G;VYHT40,BF;BWch:40MHz;Nss:1,(MO0);Nant:4;,Ch:5710MHz; TN, YN

=50 | | | ! | | | ! | | | | | !
5626 563G 564G 565G 5.666  5.67G  S.68G 5695 55 5716 5726 573G 5746 5756 576G
Sum(dBm) P1(dBm) P2(dBm)  P3{dBm)  P4(dBm)

20,80 15.82 14.14 13,66 15.00

PowerAVY;Band:9.6G;VHT80,BF;BWch:80MHz;Nss:1,(MO0);Nant:4;Ch:5690MHz; TN, YN

40

504 :
536 5576 5546 5566 5596 566 562G 5646 5456 5606 576

5726 56 5766

SumidBm) PL{dBm)
20.86 15.71

P2idBre)
1412

P3idBrny | P4{dBrm}
1201 15.33

PowerAY;Band:5.8G;YHT20,BF.BWch:Z0MHz;Nss:1,(MD);Nant:4:Ch:5720MHz; TN, YN

5 :
5.71156 571756 5,726 572356 57156 572756 5.796 573256 5.7956 573756 5746 574156 57456 574756 5756 575156 5.7556

Sum(dBrr) PL(dBrn) P2(dBrm) P3(dBrm)  P4(dBrm)
14.22 9.11 7.62 7.14 2.64
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Port 4

Port1
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Port 4
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LRI
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Appendix B

PowerAY;Band:5.8G;YHT40,BF,BWch:40MHz;Nss:1,(M0);Nant: 4, Ch:5710MHz; TN, YN

Ch Freg 5]
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Span

40MHz =EH
REW i
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WEWY -15-
IHZ

Sweep Time =i
2.01ms -25-|
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RIS =X
P BW 5
20MHz

-40-|

Sum{dBrm) P1{dBm) P2(dBm)
10.47 5.57 3.03

PowerAY;Band:5.8G;YHT80,BF,BWch:80MHz;Nss:1,(M0);Nant: 4, Ch:5690MHz; TN, YN

P3(dBm)
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P4{dBm)
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Ch Freq 0
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40MHz
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VEW -15

IHZ
Sweep Tirme =20

2.01ms

Detector Type -5
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CPBW -30-

0Hz

Sumn(dBrm) P1(dBm) | P2(dBm)
.06 191 0.4
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-0.13

P4(dBm)
160

| | | i ' ! ! ' ! | | i | ' ' '
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Appendix B

FAX : 886-3-327-0973

Summary
Mode Sum Sum EIRP EIRP
(dBm) W) (dBm) (W)
5.3G;11a;Nss1;Ntx4 15.41 0.03475 2481 0.30269
5.3G;VHT20;Nss1,(MO);Ntx4 15.74 0.0375 25.14 0.32659
5.3G;VHT40;Nss1,(MO);Ntx4 18.52 0.07112 27.92 0.61944
5.3G;VHT80;Nss1,(MO);Ntx4 15.29 0.03381 24.69 0.29444
5.6G;11a;Nss1;Ntx4 15.23 0.03334 24.63 0.2904
5.6G;VHT20;Nss1,(MO);Ntx4 15.56 0.03597 24.96 0.31333
5.6G;VHT40;Nss1,(MO);Ntx4 18.57 0.07194 27.97 0.62661
5.6G;VHT80;Nss1,(MO);Ntx4 20.44 0.11066 29.84 0.96383
5.8G;11a;Nss1;Ntx4 7.28 0.00535 16.68 0.04656
5.8G;VHT20;Nss1,(MO);Ntx4 7.96 0.00625 17.36 0.05445
5.8G;VHT40;Nss1,(MO);Ntx4 6.88 0.00488 16.28 0.04246
5.8G;VHT80;Nss1,(M0);Ntx4 6.64 0.00461 16.04 0.04018
5.3G;VHT20,BF;Nss1,(MO);Ntx4 14.54 0.02844 29.96 0.99083
5.3G;VHT40,BF;Nss1,(M0);Ntx4 1451 0.02825 29.93 0.98401
5.3G;VHT80,BF;Nss1,(MO);Ntx4 14.54 0.02844 29.96 0.99083
5.6G;VHT20,BF;Nss1,(MO);Ntx4 14.47 0.02799 29.89 0.97499
5.6G;VHT40,BF;Nss1,(MO);Ntx4 14.42 0.02767 29.84 0.96383
5.6G;VHT80,BF;Nss1,(MO);Ntx4 1454 0.02844 29.96 0.99083
5.8G;VHT20,BF;Nss1,(MO);Ntx4 1.72 0.00592 23.14 0.20606
5.8G;VHT40,BF;Nss1,(MO);Ntx4 4.02 0.00252 19.45 0.0881
5.8G;VHT80,BF;Nss1,(MO);Ntx4 0.58 0.00114 16.00 0.03981
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Result
Mode Result DG Sum Sum Lim. EIRP EIRP Lim. P1 P2 P3 P4
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
5.3G;11a;Nss1;Ntx4;5260 Pass 9.40 15.30 20.58 24.70 30.00 9.77 8.89 9.05 9.34
5.3G;11a;Nss1;Ntx4;5300 Pass 9.40 15.41 20.58 24.81 30.00 9.8 9.13 9.06 9.51
5.3G;11a;Nss1;Ntx4;5320 Pass 9.40 15.36 20.58 24.76 30.00 9.81 8.95 9.03 9.51
5.3G;VHT20;Nss1,(MO);Ntx4;5260 Pass 9.40 15.58 20.58 24.98 30.00 10.11 9.09 9.4 9.57
5.3G;VHT20;Nss1,(M0);Ntx4;5300 Pass 9.40 15.74 20.58 25.14 30.00 10.19 9.46 9.51 9.69
5.3G;VHT20;Nss1,(MO);Ntx4;5320 Pass 9.40 15.66 20.58 25.06 30.00 10.19 9.17 9.46 9.66
5.3G;VHT40;Nss1,(MO);Ntx4;5270 Pass 9.40 18.52 20.58 27.92 30.00 13.17 12.19 11.92 12.62
5.3G;VHT40;Nss1,(MO);Ntx4;5310 Pass 9.40 17.76 20.58 27.16 30.00 12.31 11.37 11.39 11.83
5.3G;VHT80;Nss1,(M0);Ntx4;5290 Pass 9.40 15.29 20.58 24.69 30.00 9.93 8.94 8.92 9.21
5.6G;11a;Nss1;Ntx4;5500 Pass 9.40 15.23 20.58 24.63 30.00 10.32 8.09 9.14 9.01
5.6G;11a;Nss1;Ntx4;5580 Pass 9.40 15.00 20.58 24.40 30.00 10.23 7.66 8.72 8.92
5.6G;11a;Nss1;Ntx4;5700 Pass 9.40 15.19 20.58 2459 30.00 9.98 8.51 8.54 9.45
5.6G;11a;Nss1;Ntx4;5720 Pass 9.40 1358 19.52 22.98 28.92 8.34 7.01 6.86 7.84
5.6G;VHT20;Nss1,(MO0);Ntx4;5500 Pass 9.40 15.52 20.58 24.92 30.00 10.68 8.29 9.47 9.21
5.6G;VHT20;Nss1,(MO);Ntx4;5580 Pass 9.40 15.56 20.58 24.96 30.00 10.75 8.17 9.43 9.44
5.6G;VHT20;Nss1,(MO);Ntx4;5700 Pass 9.40 15.42 20.58 24.82 30.00 10.28 8.55 8.92 9.63
5.6G;VHT20;Nss1,(MO);Ntx4;5720 Pass 9.40 13.64 19.58 23.04 28.98 8.45 6.98 6.94 7.91
5.6G;VHT40;Nss1,(MO);Ntx4;5510 Pass 9.40 17.46 20.58 26.86 30.00 12.67 11.26 10.38 11.11
5.6G;VHT40;Nss1,(MO);Ntx4;5550 Pass 9.40 18.33 20.58 21.73 30.00 13.55 11.80 11.23 12.30
5.6G;VHT40;Nss1,(MO);Ntx4;5670 Pass 9.40 18.57 20.58 27.97 30.00 13.57 11.78 11.61 12.94
5.6G;VHT40;Nss1,(MO);Ntx4;5710 Pass 9.40 17.21 20.58 26.61 30.00 12.12 10.51 10.43 11.48
5.6G;VHT80;Nss1,(MO);Ntx4;5530 Pass 9.40 16.90 20.58 26.30 30.00 11.65 10.10 10.36 11.21
5.6G;VHT80;Nss1,(MO);Ntx4;5610 Pass 9.40 20.44 20.58 29.84 30.00 15.27 13.93 13.65 14.65
5.6G;VHT80;Nss1,(M0);Ntx4;5690 Pass 9.40 20.40 20.58 29.80 30.00 15.30 13.66 1353 14.78
5.8G;11a;Nss1;Ntx4;5720 Pass 9.40 7.28 26.60 16.68 36.00 1.97 0.63 0.43 1.79
5.8G;VHT20;Nss1,(MO);Ntx4;5720 Pass 9.40 7.96 26.60 17.36 36.00 2.82 1.33 11 2.26
5.8G;VHT40;Nss1,(MO);Ntx4;5710 Pass 9.40 6.88 26.60 16.28 36.00 1.85 0.33 -0.17 1.15
5.8G;VHT80;Nss1,(MO);Ntx4;5690 Pass 9.40 6.64 26.60 16.04 36.00 1.56 0.06 -0.30 0.93
5.3G;VHT20,BF;Nss1,(M0);Ntx4;5260 Pass 15.42 14.54 14.56 29.96 30.00 8.81 8.07 8.56 8.59
5.3G;VHT20,BF;Nss1,(M0);Ntx4;5300 Pass 15.42 14.53 14.56 29.95 30.00 9.15 8.05 8.65 8.11
5.3G;VHT20,BF;Nss1,(M0);Ntx4;5320 Pass 15.42 14.52 14.56 29.94 30.00 9.27 8.21 8.22 8.19
5.3G;VHT40,BF;Nss1,(M0);Ntx4;5270 Pass 15.42 14.49 14.56 29.91 30.00 8.89 7.82 8.41 8.69
5.3G;VHT40,BF;Nss1,(M0);Ntx4;5310 Pass 15.42 1451 14.56 29.93 30.00 9.09 8.01 8.53 8.26
5.3G;VHT80,BF;Nss1,(M0);Ntx4;5290 Pass 15.42 14.54 14.56 29.96 30.00 9.53 8.06 8.28 8.03
5.6G;VHT20,BF;Nss1,(M0);Ntx4;5500 Pass 15.42 14.47 14.56 29.89 30.00 9.59 7.83 8.44 7.66
5.6G;VHT20,BF;Nss1,(M0);Ntx4;5580 Pass 15.42 14.41 14.56 29.84 30.00 9.55 7.83 8.35 757
5.6G;VHT20,BF;Nss1,(M0);Ntx4;5700 Pass 15.42 14.36 14.56 29.78 30.00 9.37 8.16 7.81 7.81
5.6G;VHT20,BF;Nss1,(M0);Ntx4;5720 Pass 15.42 13.40 1352 28.82 28.94 8.16 6.67 6.86 7.65
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5510 Pass 15.42 14.36 14.56 29.78 30.00 9.45 8.35 7.73 7.56
5.6G;VHT40,BF;Nss1,(M0);Ntx4;5550 Pass 15.42 14.42 14.56 29.84 30.00 9.59 8.16 7.76 7.84
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5670 Pass 15.42 14.23 14.56 29.65 30.00 9.38 8.07 7.59 7.51
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5710 Pass 15.42 14.39 14.56 29.81 30.00 9.23 .77 7.63 8.65
5.6G;VHT80,BF;Nss1,(M0);Ntx4;5530 Pass 15.42 14.40 14.56 29.82 30.00 9.45 7.98 7.95 7.94
5.6G;VHT80,BF;Nss1,(M0);Ntx4;5610 Pass 15.42 14.54 14.56 29.96 30.00 9.78 8.23 7.86 7.89
5.6G;VHT80,BF;Nss1,(M0);Ntx4;5690 Pass 15.42 14.44 14.56 29.86 30.00 9.36 7.65 7.72 8.70
5.8G;VHT20,BF;Nss1,(M0);Ntx4;5720 Pass 15.42 7.72 20.58 23.14 36.00 2.51 113 0.99 1.97
5.8G;VHT40,BF;Nss1,(MO);Ntx4;5710 Pass 15.42 4.02 20.58 19.45 36.00 -1.12 -2.53 -2.90 -1.66
5.8G;VHT80,BF;Nss1,(M0);Ntx4;5690 Pass 15.42 0.58 20.58 16.00 36.00 -4.43 -6.08 -6.37 -5.15
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Appendix B
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Antenna 1 PSD Result

Appendix C

Summary
Mode PD EIRP.PD
(dBm/RBW) (dBm/RBW)

5.3G;11a;Nss1;Ntx4 6.75 15.77
5.3G;VHT20;Nss1,(MO);Ntx4 6.68 15.70
5.3G;VHT40;Nss1,(MO);Ntx4 6.52 15.54
5.3G;VHT80;Nss1,(MO);Ntx4 -141 7.61
5.6G;11a;Nss1;Ntx4 7.86 16.88
5.6G;VHT20;Nss1,(MO);Ntx4 7.59 16.61
5.6G;VHT40;Nss1,(MO);Ntx4 6.03 15.05
5.6G;VHT80;Nss1,(MO);Ntx4 2.79 11.81
5.8G;11a;Nss1;Ntx4 6.16 15.18
5.8G;VHT20;Nss1,(MO);Ntx4 6.01 15.03
5.8G;VHT40;Nss1,(MO);Ntx4 3.87 12.89
5.8G;VHT80;Nss1,(MO);Ntx4 0.49 9.51
5.3G;VHT20,BF;Nss1,(MO);Ntx4 4.73 13.75
5.3G;VHT40,BF;Nss1,(MO);Ntx4 171 10.73
5.3G;VHT80,BF;Nss1,(MO);Ntx4 -2.45 6.57
5.6G;VHT20,BF;Nss1,(MO);Ntx4 7.60 16.62
5.6G;VHT40,BF;Nss1,(MO);Ntx4 4.79 13.81
5.6G;VHT80,BF;Nss1,(MO);Ntx4 1.65 10.67
5.8G;VHT20,BF;Nss1,(MO);Ntx4 6.04 15.06
5.8G;VHT40,BF;Nss1,(MO);Ntx4 2.72 11.74
5.8G;VHT80,BF;Nss1,(MO);Ntx4 -0.61 8.41
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Antenna 1 PSD Result

Appendix C

Result
Mode Result Meas.RBW | Lim.RBW BWCF DG PD PD.Limit EIRP.PD EIRPr'rI]DD'Li P1 P2 P3 P4
(Hz) (Hz) (dB) (dBi) (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)
5.3G;11a;Nss1;Ntx4;5260;TN,VN Pass M M 0.00 9.02 6.72 7.98 15.74 Inf 1.39 0.47 0.09 0.94
5.3G;11a;Nss1;Ntx4;5300;TN,VN Pass M M 0.00 9.02 6.75 7.98 15.77 Inf 1.49 0.47 0.15 0.90
5.3G;11a;Nss1;Ntx4;5320;TN,VN Pass M M 0.00 9.02 6.59 7.98 15.61 Inf 1.35 0.21 -0.04 0.70
5.3G;VHT20;Nss1,(M0);Ntx4;5260;TN,VN Pass M M 0.00 9.02 6.35 7.98 15.37 Inf 1.37 0.02 -0.08 0.26
5.3G;VHT20;Nss1,(M0);Ntx4;5300;TN,VN Pass M M 0.00 9.02 6.68 7.98 15.70 Inf 1.58 0.27 0.52 0.59
5.3G;VHT20;Nss1,(M0);Ntx4;5320;TN,VN Pass M M 0.00 9.02 6.48 7.98 15.50 Inf 1.36 0.15 0.19 0.42
5.3G;VHT40;Nss1,(M0);Ntx4;5270;TN,VN Pass M M 0.00 9.02 6.52 7.98 15.54 Inf 1.54 0.30 -0.01 0.55
5.3G;VHT40;Nss1,(MO);Ntx4;5310;TN,VN Pass M M 0.00 9.02 1.94 7.98 10.96 Inf -3.18 -4.27 -4.61 -3.95
5.3G;VHT80;Nss1,(MO);Ntx4;5290;TN,VN Pass M M 0.00 9.02 -141 7.98 7.61 Inf -6.48 -7.57 -5.12 -7.47
5.6G;11a;Nss1;Ntx4;5500;TN,VN Pass M M 0.00 9.02 5.10 7.98 14.12 Inf 0.51 -1.94 -1.03 -1.35
5.6G;11a;Nss1;Ntx4;5580;TN,VN Pass M M 0.00 9.02 5.25 7.98 14.27 Inf 0.92 -1.97 -1.21 -1.16
5.6G;11a;Nss1;Ntx4;5700;TN,VN Pass M M 0.00 9.02 5.13 7.98 14.15 Inf 0.34 -1.66 -1.40 -0.88
5.6G;11a;Nss1;Ntx4;5720;TN,VN Pass M M 0.00 9.02 7.86 7.98 16.88 Inf 2.74 1.48 113 2.33
5.6G;VHT20;Nss1,(M0);Ntx4;5500;TN,VN Pass M M 0.00 9.02 5.08 7.98 14.10 Inf 0.68 -2.09 -1.05 -1.23
5.6G;VHT20;Nss1,(M0);Ntx4;5580;TN,VN Pass M M 0.00 9.02 5.25 7.98 14.27 Inf 0.98 -1.98 -0.78 -0.97
5.6G;VHT20;Nss1,(MO);Ntx4;5700;TN,VN Pass M M 0.00 9.02 5.06 7.98 14.08 Inf 0.10 -1.36 -0.93 -0.52
5.6G;VHT20;Nss1,(M0);Ntx4;5720;TN,VN Pass M M 0.00 9.02 7.59 7.98 16.61 Inf 2.39 1.15 0.80 2.20
5.6G;VHT40;Nss1,(M0);Ntx4;5510;TN,VN Pass M M 0.00 9.02 1.64 7.98 10.66 Inf -3.06 -4.35 -5.27 -4.70
5.6G;VHT40;Nss1,(M0);Ntx4;5550;TN,VN Pass M M 0.00 9.02 491 7.98 13.93 Inf 0.31 -151 -2.15 -0.88
5.6G;VHT40;Nss1,(MO);Ntx4;5670;TN,VN Pass M M 0.00 9.02 5.02 7.98 14.04 Inf 0.12 -1.25 -1.99 -0.32
5.6G;VHT40;Nss1,(MO);Ntx4;5710;TN,VN Pass M M 0.00 9.02 6.03 7.98 15.05 Inf 0.34 0.70 0.38 0.32
5.6G;VHT80;Nss1,(MO);Ntx4;5530;TN,VN Pass M M 0.00 9.02 -1.55 7.98 747 Inf -6.95 -6.87 -5.23 -7.26
5.6G;VHT80;Nss1,(MO);Ntx4;5610;TN,VN Pass M M 0.00 9.02 2.75 7.98 11.78 Inf -2.16 -2.58 -1.16 -3.00
5.6G;VHT80;Nss1,(MO);Ntx4;5690;TN,VN Pass M M 0.00 9.02 2.79 7.98 11.81 Inf 2177 -2.97 -1.32 -2.74
5.8G;11a;Nss1;Ntx4;5720;TN,VN Pass 500k 500k 0.00 9.02 6.16 26.98 15.18 32.98 1.09 -0.38 -0.93 0.77
5.8G;VHT20;Nss1,(MO);Ntx4;5720;TN,VN Pass 500k 500k 0.00 9.02 6.01 26.98 15.03 32.98 0.97 -0.43 -1.16 0.39
5.8G;VHT40;Nss1,(MO);Ntx4;5710;TN,VN Pass 500k 500k 0.00 9.02 3.87 26.98 12.89 32.98 -1.75 -1.70 -2.97 -2.02
5.8G;VHT80;Nss1,(MO);Ntx4;5690; TN,VN Pass 500k 500k 0.00 9.02 0.49 26.98 9.51 32.98 -4.78 -5.62 -6.37 -5.04
5.3G;VHT20,BF;Nss1,(MO);Ntx4;5260;TN,VN Pass M M 0.00 9.02 4.64 7.98 13.66 Inf -0.51 -1.66 -1.53 -1.30
5.3G;VHT20,BF;Nss1,(M0);Ntx4;5300;TN,VN Pass M M 0.00 9.02 4.73 7.98 13.75 Inf -0.44 -1.45 -1.60 -1.34
5.3G;VHT20,BF;Nss1,(M0);Ntx4;5320;TN,VN Pass M M 0.00 9.02 4.60 7.98 13.62 Inf -0.70 -1.66 -1.66 -1.29
5.3G;VHT40,BF;Nss1,(MO);Ntx4;5270;TN,VN Pass M M 0.00 9.02 1.65 7.98 10.67 Inf -3.28 -4.61 -4.69 -4.24
5.3G;VHT40,BF;Nss1,(MO);Ntx4;5310;TN,VN Pass M M 0.00 9.02 171 7.98 10.73 Inf -3.39 -4.50 471 -4.25
5.3G;VHT80,BF;Nss1,(MO);Ntx4;5290;TN,VN Pass M M 0.00 9.02 -2.45 7.98 6.57 Inf -7.55 -1.57 -6.32 -8.52
5.6G;VHT20,BF;Nss1,(M0);Ntx4;5500; TN,VN Pass M M 0.00 9.02 4.86 7.98 13.88 Inf 0.25 221 -1.19 -1.58
5.6G;VHT20,BF;Nss1,(M0);Ntx4;5580; TN,VN Pass M M 0.00 9.02 497 7.98 13.99 Inf 0.50 -2.14 -0.86 -1.21
5.6G;VHT20,BF;Nss1,(M0);Ntx4;5700;TN,VN Pass M M 0.00 9.02 4.68 7.98 13.70 Inf -0.19 -1.72 -1.12 -1.04
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5720;TN,VN Pass M M 0.00 9.02 7.60 7.98 16.62 Inf 2.58 1.16 0.77 217
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5510;TN,VN Pass M M 0.00 9.02 1.64 7.98 10.66 Inf -2.99 -4.29 -5.12 -4.65
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5550;TN,VN Pass M M 0.00 9.02 1.76 7.98 10.78 Inf -2.78 -4.57 -4.71 -4.30
5.6G;VHT40,BF;Nss1,(MO0);Ntx4;5670;TN,VN Pass M M 0.00 9.02 1.68 7.98 10.70 Inf -3.01 -4.84 -3.52 -3.75
5.6G;VHT40,BF;Nss1,(MO0);Ntx4;5710;TN,VN Pass M M 0.00 9.02 4.79 7.98 13.81 Inf -0.10 -1.58 -1.34 -0.86
5.6G;VHT80,BF;Nss1,(MO0);Ntx4;5530;TN,VN Pass M M 0.00 9.02 -0.54 7.98 8.48 Inf -6.60 -6.96 -3.64 -7.01
5.6G;VHT80,BF;Nss1,(MO);Ntx4;5610;TN,VN Pass M M 0.00 9.02 -0.54 7.98 8.48 Inf -5.57 -6.46 -4.49 -6.55
5.6G;VHT80,BF;Nss1,(MO);Ntx4;5690;TN,VN Pass M M 0.00 9.02 1.65 7.98 10.67 Inf -3.29 -4.72 -2.56 -3.78
5.8G;VHT20,BF;Nss1,(M0);Ntx4;5720;TN,VN Pass 500k 500k 0.00 9.02 6.04 26.98 15.06 32.98 0.96 -0.24 -1.09 0.28
5.8G;VHT40,BF;Nss1,(M0);Ntx4;5710;TN,VN Pass 500k 500k 0.00 9.02 2.72 26.98 11.74 32.98 -2.31 -3.56 -4.19 -3.09
5.8G;VHT80,BF;Nss1,(M0);Ntx4;5690;TN,VN Pass 500k 500k 0.00 9.02 -0.61 26.98 8.41 32.98 -5.68 -7.33 -7.46 -6.12
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Antenna 1 PSD Result

Appendix C

PSD;Band:5.3G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5260MHz; TN YN

PSD:Band:5.3G;VHT40;BW ch: 40MHz;Nss:1,(M0);Nant:4;Ch:5270MHZ; TN.VN

Ch Freq 10 Sum 2 Ch Freq 1 Sum ava

5.26GHz 5-] Portl [~/ 3.216GHz 5-| Portl [N
Span Span

Port2 [ Port2 |
30MHz 0- ° SiMHz i °
REWY 5 Port3 [ REMY Port3 |
1MHz Port 4 1MHz -5 Port 4
MBI -10- I ‘ WEW i .
Iz i 3z i
Sweep Time : Sweep Time
20ms -20- 20ms L
Detector Type Detector Type i

25
RMS RMS
! J - L 35
ey e
-35-1 | | | ' | | ' ' ' ' ' | i | -304 | | | ' ' | ' ' ' ' | l
52455 52486 5.25G 5.252G 5.254G 5.256G 5.258G 526G 5.262G 5.264G 52666 5.268G 5.27G  5.272G 5.275G 5.24G 5.2450G 5.25G 5.255G 5.26G 5.2656G 5,275 5.275G 5.28G 5.285G 529G 5.295G 536
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrn,/RBY) (dBrn,REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY) (dBrn/REMY) (dBrn/REMY) (dBrmfREVY) (dBrn/REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY)
6.72 6.72 139 0.47 0.09 0.94 6.52 6.52 154 0.30 -0.01 0.55
PSD;Band:5.3G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5300MHz; TN YN PSD:Band:5.3G;VHT40;BW ch: 40MHz;Nss:1,(M0);Nant:4;Ch:5310MHL; TN.VN
Ch Freq 10 Sum 2 Ch Freq 3 Sum ava
5.3GHz 5-] Portl [~ 5.316Hz Portl |/
Span Span
- Port2 Part 2
30MHz - ort2 |7 0z ark2 |
RENY 5 Part3 [ REMY Port3 |
1MHz 0 Port4 IMHz Part 4
MBI I ‘ WEW i .
3MHz = 3MHz
Swveep Time 20- Sweep Time
20rmns 20rms
Detector Type =5 Detector Type
RMS -30+ RMS
! J 5 L
S40- | | | ' | | ' ' ' | | ' i o 45 | | ' ' ' ' ' | ' | i |
5.285G 52886 520G 52026 5.204G 5.206G 5.208G 536G 5.2302G 5.304G 5306G 53086 531G 53126 5.315G 5,286 5.285G 5.29G 5.295G 5.3G 5.305G 5316 5.315G 5.31G 5.325G 5336 5.335G 534G
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrn/RBY) (dBrn/REY) (dBrn/RBY) (dBr/REW) (dBrm/REW) (dBr/REYW) (dBr/REYW) (dBm/REWY (dBrn/REY) (dBrn/RBY) (dBr/REW) (dBrm/REW)
6.75 6.75 149 0.47 0.15 0.90 194 194 -3.18 -4.27 -461 -3.95
PSD;Band:5.3G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5320MHz; TN, YN PSD;Band:5.3G;YHT80;BW ch:80MHz;Nss:1,(MD);Nant:4;Ch:5200MHz; TN VN
Ch Freg 10+, sum [ A Ch Freg i Sum [
S5.32GHZ 5] Partl |/ S15.296Hz -5 Portl |
pan pan
-} Part 2 Port 2
300Hz ort2 | 120MHz 10+ artz
RESY 5 Port3 [ REMY - Port3 |
MMz il Port 4 MMz Port 4
MBI I B WEW =20+ i .
3MHz i 3MHz 25
Sweep Time - Sweep Time .
20ms 2 20ms -30-]
Detector Type : Detector Type
RS 30 RIS ¥
; S -5k L -40-|
A0S | | i ' ] ] | ' ' ' ' | ' o 45 | | ' ' ' ' ' ' | | | |
5.305G 53086 531G 53126 5.314G 5.316G 53186 532G 5.322G 5.324G 536G 538G 533G 53326 5.335G 5,236 5.24G 5.25G 5.26G 527G 528G 5,206 5,36 5.21G6 5,326 5336 5,346 535G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrn/REW) (dBrn/REW) (dBrn/REW) (dBr/REVI) (dBrm/REVY) {dBr/REW) {dBr/REW) (dBm/REVY) (dBrn/REW) (dBrn/REW) (dBr/REVI) (dBrm/REVY)
.59 .59 135 0.21 -0.04 0.7 -141 -1.41 6,43 -1A7 -5.12 -T.47
PSD:Band:5.3G;YHT20;BWch: 20MHz;Nss:1,(MD);Nant:4;,Ch:5260MHz, TN, YN PSD;Band:5.6G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5500MHz; TN, YN
Ch Freg 10+, sum [ A Ch Freg 0 Sum [
5.266Hz 5- Portl [/ 5.56Hz 7 Portl [
Span Span

Port2 Ly Fort 2
300Hz o ort2 | 300z artz
RESY - Port3 [ REMY kN Port3 |
IMHz Fort 4 IMHz il Part 4
VBN -10- " ’ EY 15 " 4
3hHz 3MHz a0
Sweep Time 13- Sweep Time A
203 20 20ms 25
Detector Type Detector Type -30+
RMS i RMS 435+

A S ‘ -40-
I | | | ' | | ' ' ' ' ' ' i I - | ' | | | | ' | | ' ' ' ' o
5.245G 52486 525G 52526 5.254G 5.256G 5.258G 526G 5.262G 5.264G 52666 5.268G 527G 5.272G 5.275G 5.4855 5.488G 540G 5.492G 5.404G 5.406G 5.408G  55G 5.502G 5.504G 5506G 55086 551G 551G 5.515G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrn/REW) (dBrn/REW) (dBrn/REW) (dBr/REVI) (dBrm/REVY) {dBr/REW) {dBr/REW) (dBm/REVY) (dBrn/REW) (dBrn/REW) (dBr/REVI) (dBrm/REVY)
.35 .35 137 0.02 -0.08 0.26 510 5.10 0.51 -1.94 -1.03 -1.35
PSD:Band:5.3G;YHT20;BWch:20MHz;Nss:1,(MD);Nant:4;Ch:5300MHz, TN, YN PSD;Band:5.6G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5580MHz; TN,YN
Ch Freg 10+, sum [ A Ch Freg 0 Sum [
SS.BGHZ 5- Portl [/ smGHZ 3 Portl [
pan pan -
o Part 2 Port 2
300Hz o ot | 300z il
RENY 5 Partd |7 REMV -5 Port3 |
IMHz Fort 4 IMHz =5 Port 4
VENY -10- - ’ EY 15 " 4
IMHz 3MHz i
Sweep Time 13- Swreep Time e
20ms -20-] 20rms -5
Detectar Type Detectar Type =30
_25-]
RME RIS -35]
A S e \ 401
I | | | ' | | ! ' ' | | 0 | (. S ' ' ! : : : ' | | ' ' ' | o
5.285G 5.2885 529G 52926 5.294G 5.296G 52985 535  5302G 5304G 53066 53086 531G 531G 5.315G 5.5655 5.568G 557G 55726 5.574G 55765 5.578G 558G 5.582G 5.584G 5.586G 5.588G 559G 55926 5.595G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBr/REW) | (dBm/RBW) | (dBm/RBW)  (dBm/REV) | (dBm/REVY) | (dBrm/REWA (dBrm/REV) | (dBm/REWY) | (dBm/RBW) | (dBm/RBW)  (dBm/REWV) | (dBrm/REVY)
6.68 6,68 158 0.27 0.52 0,50 5,25 5,25 0,92 -107 -121 -L16
PSD;Band:5.3G;YHT20;BEWch: 20MHz;Nss:1,(MO);Nant: 4;,Ch:5320MHz, TN YN PSD;Band:5.6G;11a;BWch:20MHz;Nss:1;Mant:4;Ch:5700MHz; TN, YN
Ch Freg 10+, Sum [ Ch Freg o sum [N
3376k 5 Patl [~ |o76Hz 7 Patl [
pan pan ,

Port2 ! Port 2
30MHz 0 ort2 | 30MHz el
RBMi 5 Port3 [ REWY -3 Part3 |
IMHz Port 4 IMHz =5 Port 4
B 10— - / WA 154 - 4
2Hz 3MHz i
Swe ep Time 15 Sweep Time =2
20ms 20 20ms 25+
Detectar Type Detectar Type =30

75
RMS RIS -35-]
. 2 a0 ’ -40-
o
I | | | ' ] ] ! ! ! ! ! ! ' (I S | ' | | | | ! | | ' ' ' ' o
5.3055 53085 5316 53126 5.314G 5316G 5318G 533G 5322G 5324G 53266 53286 533G 53326 5.335G 5.6855 56880 569G 56926 5.694G 56965 56986 5TG 502G 5.704G 5706G 5.708G 571G 57126 5,715G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBr/REW) | (dBm/RBW) | (dBm/RBW)  (dBm/REV) | (dBm/REVY) | (dBrm/REWA (dBrm/REV) | (dBm/REWY) | (dBm/RBW) | (dBm/RBW)  (dBm/REWV) | (dBrm/REVY)
6,48 6,48 126 0.15 0.19 0.42 512 512 0.24 -L6§ -L40 -0.88
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Antenna 1 PSD Result

Appendix C

PSD;Band:5.6G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5720MHz; TN YN

PSD:Band:5.6G;YHT40;BW ch: 40MHz;Nss:1,(M0);Nant:4;Ch:5550MHz; TN.VN

Ch Freq 10 Sum 2 Ch Freq 3 Sum ava
5716k * Portl [/ FREERE - Portl [~
pan - pan
§iMHz r Port2 x SiMHz -5 Port2 x
Part 3 Port 3
RBWY 40 REWY 04
1MHz Port 4 1MHz Port 4
L -15- . : VEW 15+ I )
Iz U 3z 2
Sweep Time -25- Sweep Time :
20ms -30- 20ms =35+
Detector Type 35 Detector Type
.30+
RMS a0 RMS
b b -35
45 -
-30- | i | ! ' ! ] | ! ! ! ' -40 1 ' ! ' ' ' | ' ' ' ] |
5,685 5.685G 5.69G 5.695G 5.7G 5.705G 571G 5.7156 5.72G 5.725G 5.73G 5.735G 5.74G 5.52G 5.525G 5.53G 5.535G 5.54G 5.545G 5,556 5.555G 5.56G 5.565G 557G 5.575G 5.58G
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrn,/RBY) (dBrn,REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY) (dBrn/REMY) (dBrn/REMY) (dBrmfREVY) (dBrn/REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY)
T.86 T.86 2,74 148 113 233 401 491 0.31 -151 -2.15 -0.88
PSD:Band:5.6G;YHT20;BWch: 20MHz;Nss:1,(MO);Mant: 4;Ch:5500MHz; TM.¥YN PSD:Band:5.6G;YHT40;BW ch: 40MHz;Nss:1,(M0);Nant:4;Ch:56 70MHz; TN.VN
Ch Freq 10 Sum 2 Ch Freq 1 Sum ava
Ss.sust 3] Portl [ SS.GTGHZ 5- Partl [
pan - pan
JiMHe o Part2 [/ E. 0- Part2 |7
RENY 9 Part3 [ REMY 5 Port3 |
IMHz =i Port 4 MHz Part 4
VBN 15 - > WEWY 10 i .
IMHz . IMHz
Sweep Time = Sweep Time 134
20rns = 20rns 20
Detector Type =30 Detector Type
RMS -35- RMS 5
L J L 30+
40—
5 | | | ' | | ' ' ' | | ' ] o 35 | ' ' ' ' ' ' ' ' ' | l
5.485G 54886 540G 5.402G 5.404G 5.406G 5.408G 556 5.502G 5.504G 5506G 5.508G 551G 5.512G 5.515G 5,646 5.6450G 5.65G 56556 566G 5.665G 5676 56756 568G 5.685G 560G 5.695G 576
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY) (dBm/RBW) (dBm/RBW) (dBrr/REW) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY)
5.08 5.08 0.68 -2.09 -1.05 -1.23 5.02 5.02 0.12 -1.25 -1.99 -0.32
PSD:Band:5.6G;YHT20;BWch: 20MHz;Nss:1,(MD);Nant:4;,Ch:5580MHz, TN, YN PSD:Band:5.6G;YHT40;BW ch: 40MHz;Nss:1,(MD):;Nant:4;Ch:5710MH, TN VN
Ch Freg 10+, sum [ A Ch Freg Sum [
SS'SSGHZ 5] Portl [ SS.GQGHZ Portl |
pan - pan
TV Port2 [ YTV Portz |
RESY -5 Port3 [ REMY Port3 |
IMHz =i Fort 4 IMHz Part 4
VB 15— - - WEWY - -
MHE 0. MHz
Sweep Time Sweep Time
s = 20rns
Detector Type =30 Detector Type
RhS -35- RIS
! J ] ¢
5 | | | , | | ' | . . . . | L 50T . ! . | \ . : , . , : ' . |
5.563G 55686 557G 55726 5.574G 5.576G L5786 558G 5.582G 554G 5586G 5.588G  5.50G 55025 5.505G 5,626 563G 564G 565G GE6G  LETG 568G 560G 3,16 571G 572G LFIG 574G 57IG L.T6G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
5.25 5.25 0.98 -1.98 -0.78 -0.97 6.03 6.03 0.34 0.70 0.38 0.32
PSD:Band:5.6G;YHT20;BWch:20MHz;Nss:1,(MD);Nant:4;,Ch:5700MHz, TN, YN PSD:Band:5.6G;YHT80;BW ch:80MHz;Nss:1,(MD);Nant:4;Ch:5530MHL, TN VN
Ch Freq sum [ A Ch Freg sum A
5.7GHz Partl [~ 5.53GHZ Partl |/
Span Span
;MH Port2 [ fZDMH Portz |
z z
RESY Port3 [ REMY Port3 |
1MHz Part 4 1MHz Port 4
MBI I B WEW i .
3bHz 3tHz
Sweep Time Sweep Time
20rns 20rms
Detector Type Detector Type
RIS RIS
H5- | i | ' | | ' ' ' | | ' ] o 43 | ' ' ' ' ' ' ' ' ' i i
5.685G 56886 5.60G 56926 5.604G 5.696G L6986 57G  5702G 5.704G 506G 5.708G 571G 512G 5.715G 5,476 5.48G 5.49G 5,56 551G 552G 5,536 5.54G 5.55G 556G 557G 5,586 5.50G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
5.06 5.06 0.10 -1.36 -0.93 -0.52 -1.35 -1.55 -6.95 -6.87 -5.23 -1.26
PSD:Band:5.6G;YHT20;BWch:20MHz;Nss:1,(MD);Nant:4;,Ch:57 20MHz, TN, YN PSD:Band:5.6G;YHT80;BW ch:80MHz;Nss:1,(MD);Nant:4;Ch:56 1 0MH, TN VN
Ch Freg 10+, sum [ A Ch Freg i Sum [
5.716Hz Ea Portl [ 5.61GHz od Portl [
Span | Span
:BMH ! Port2 [/ szMH Port2 |
z 5] z 5
Partd |7 Port3 |
REW i REW/
1MHz 5 Part 4 1MHz -10 Port 4
VB 7 i ’ VB i .
3MHz i 3MHz jla
Swieep Time -25-] Sweep Time "
20rms _a0-| 20rms 1
Detectar Type 35— Detectar Type 25
RMS a0 RMS
‘ | a5 ‘ 0
30 | i | ! ' ! ] | ! ! ! ' 35 i ' ! ! ' ! ! ! ' ' i |
5,685 5.685G 5.69G 5.6450 5.7G 5.705G 5,715 5.7155 572G 57250 5.73G 5.735G 5,746 5.55G 5.96G 5.57G 5.58G 5,595 5.68 5,616 5.62G 5.63G 5,645 5656 5,665 567G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
7.59 7.50 229 115 080 220 275 235 -2.16 -2.58 -L16 -3.00
PSD;Band:5.6G;YHT40;BEWch: J0MHz;Nss:1,(MO;Nant: 4,Ch:5510MHz, TN YN PSD;Band:5.6G;YHT80;BW ch:80MHz;Nss:1,(M0);Nant:4;,Ch:56 90MHL; TN VN
Ch Freg 37 Sum [ Ch Freg sum [N
SS.SlGHz 0- Portl [ SS.ESGHZ Partl [
an an
LN 5 Pot2 [~ Gl Pot2 [~
z z
RBMi 10—} Port3 [ REWY Part3 |
1hHz 154 Port 4 THz Part 4
WY [ . WEMY i ‘
3hHz i 3MHz
Sweep Time 5 Sweep Time
20ms i 20ms
Detectar Type Detectar Type
RIS -35- RS
L J o L
45 | | | 1 ' ! ] ! ! ! ! ' 35 ! ' i i ' ! ' ' ! ! | | ' i |
5,486 5.445G 5,446 5.445G 5.5G 5.505G 5,515 5.5156 5.52G 55250 5.53G 5.535G 554G 556G 5526 5546 5566 5585 565 562G 564G 566G 568G 57G 572G 574G 576G 5786 548G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
164 164 -3.06 -4.35 -5.27 -4.70 271 279 -277 -2.07 -132 -1.74
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Antenna 1 PSD Result

Appendix C

PSD;Band:5.8G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5720MHz; TN YN

PSD;Band:5.3G;YHT20,BF;.BWch: 20MHz;Nss:1,(MD);Nant:4;Ch:5320MHz; TN YN

Ch Freq 10 Sum 2 Ch Freq 3 Sum ava
57256k * Portl [ | o326+ LB Portl [~
pan - P s st -smpem pan
PRIV . o Part2 | Errvn -5 Port2 |
RENY 40 Port3 |/ REW -10-] Part3 [
300kHz Port4 IMHz 154 Portd
B -15- L ) VWY L J
IMHz Nl MHz ]
Sweep Time -25-] Sweep Time 35
. el 2
ms 30 ms 30—
Detector Type 35 Detector Type
RMS _a0-] RMS -35-
h ; 40—
_45-
== | | | 1 | ! ! ! | | | ' | ' ' | S45- | | ! ] ] ] ! ] ] ! ! ! ! [
5.715G 5.7175G 572G 572256 5.725G 5.7275G 573G 5.7325G 5.735G 5.7370G 5.74G 5.7425G 5.745G 5.7475G 5.75G 5.7525G 5.755G 5.3056 5.308G 531G 53126 53146 5316G 53186 5326 5.322G 5.324G 53266 5.328G 5336 53326 5.335G
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrn,/RBY) (dBrn,REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY) (dBrn/REMY) (dBrn/REMY) (dBrmfREVY) (dBrn/REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY)
.16 .16 109 -0.38 -0.93 077 4.60 4.60 -0.70 -L.A6 -L66 -1.29
PSD:Band:5.8G;YHT20;BWch: 20MHz;Nss:1,(MO);Mant: 4;Ch:57 20MHz; TM.¥YN PSD;Band:5.3G;YHT40,BF,BWch: 40MHz;Nss:1,(MD);Nant:4;Ch:5270MHz; TN YN
Ch Freq Sum 2 Ch Freq 3 Sum ava
5.735GHz Portl [/ 5.27GHz Portl |/
Span Span
I Part2 | E. Port2 |
RENY Part3 [ REMY Port3 |
S00kHz Port 4 1MHz Port 4
MBI I ‘ WEW i .
3bHz 3tHz
Swveep Time Sweep Time
20rmns 20rms
Detector Type Detector Type
RMS RMS
-0 | | | 1 | ' | ! | | | ' | ' ' ' 45 | | ' | ' | ' ' ' ' | |
5.715G 5.7175G 572G 5.7225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7373G 574G 5.7425G 5.745G 5.7475G 573G 5.7525G 5.753G 5.24G 5.2450G 5.25G 5.255G 5.26G 5.263G 5,276 5.2750G 5.28G 5.285G 520G 5.205G 536
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrn/REW)  (dBr/REWS  (dBm/REMY  (dBm/REMY  (dBm/REWY)  (dBm/RBW (dBr/REW) | (dBm/REMY  (dBm/REWS  (dBm/REMA (dBrm/REMY (dBm/REW)
6.01 .01 0.97 -0.43 -L16 0.39 165 165 -3.28 -4.61 -4.69 -4.24
PSD:Band:5.8G;VHT40;BWch: 40MHz;Nss:1,(MD);Nant:4;Ch:5710MHz, TN, YN PSD;Band:5.3G;VHT40,BF;.BWch: 40MHz;Nss:1,(MD);Nant:4;Ch:5310MHz, TN, YN
Ch Freg 57 sum [ A Ch Freg i Sum [
5.733GHz 0- Partl [ 5.31GHz Partl [
Span Span
s 5+ Fort [/ e Portt [~
z z
RENY 10 Port3 [ REMY Port3 |
500kHz _15- Fort 4 1MHz Part 4
MBI I B WEW i .
3hHz s SMHz
Sweep Time 75 Sweep Time
20rns 20rms
Detector Type =1 Detector Type
RIMS -354] RMS
! J 40 ¢
45— | | | 1 | ' | ! | | | ' | ' ' ' 43 | | ' ! ' | ! | ! | ] |
5.715G 5.7175G 572G 5.7225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7373G 574G 5.7425G 5.745G 5.7475G 573G 5.7525G 5.753G 5,286 5.285G 5.29G 5.295G 5.3G 5.305G 5316 5.315G 5.31G 5.325G 5336 5.335G 534G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrn/REW)  (dBr/REW)  (dBm/REMY  (dBm/REWY)  (dBm/REVY)  (dBm/RBW (dBr/REW)  (dBm/REVY)  (dBm/REWY  (dBm/REMY (dBrm/REWY)  (dBrm/REW)
387 387 -175 -170 -2.97 -2.02 1n 11 -3.39 -4.50 -471 -4.25
PSD:Band:5.8G;YHT80;BWch:B0MHz;Nss:1,(MD);Nant:4;,Ch:5690MHz, TN, YN PSD;Band:5.3G;YHT80,BF;.BWch:B0MHz;Nss:1,(MD);Nant:4;Ch:5290MHz, TN, YN
Ch Freg 57 sum [ A Ch Freg Sum [
5.735GHz - Partl |/ 5.29GHz Portl |
Span Span
40MHz -5- Port2 | [ | Ptz [
RENY . Port3 [ REMY Port3 |
S00kHz Part 4 1MHz Port 4
VB -15-] I B WEW i .
3bHz 3tHz
Sweep Time K Sweep Time
20ms -25-| 20ms
Detector Type Detector Type
RS = RIS
! g ¢
40— | | | 1 | ' | ! | | | ' | ' ' ' 43 - | | | ' ' ! | | | | -
5.715G 5.7175G 572G 5.7225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7373G 574G 5.7425G 5.745G 5.7475G 573G 5.7525G 5.753G 5,236 5.24G 5.25G 5.26G 527G 528G 5,206 5,36 5.21G6 5,326 5336 5,346 535G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrn/REW)  (dBr/REW)  (dBm/REMY  (dBm/REWY)  (dBm/REVY)  (dBm/RBW (dBr/REW)  (dBm/REVY)  (dBm/REWY  (dBm/REMY (dBrm/REWY)  (dBrm/REW)
0.49 0.49 -4.78 -5.62 -6.37 -5.04 -2.45 -2.45 -1.455 -1A7 -6.32 -8.52
PSD;Band:5.3G;VHT 20,BF;BW ch:20MHz;Mss:1,(MD);Mant:4;Ch:5260MHz; TN,¥N PSD;Band:5.6G;YHT20,BF;.BWch:20MHz;Nss:1,(MD);Nant:4;Ch:5500MHz, TN, YN
Ch Freq sum [ A Ch Freg sum A
5.26GHz Partl [~ 3.56Hz Partl |
Span Span
Ty Port2 [/ eV Port2 |
RENY Partd |7 REMV Port3 |
1MHz Part 4 1MHz Port 4
WEY [ B WEWY i .
IMHz 3MHz
Swieep Time Sweep Time
20ms 20ms
Detectar Type Detectar Type
RMS RMS
45- i | | ' | | 0 ' ' ' ' ! ! (- e | ! | | | | ' | | ' ' ! ! (|
5.243G 5.240G 5,256 05.2525 5.254G 5.256G 5.258G 526G 5262G 5.264G 5.266G 52686 5.27G  5.2725 5.273G 5.485G 5.408G 5.49G 54926 5.4045 54066 5.498G  55G  5.502G 5.504G 5506G 5.508G 551G 5.512G 5.515G
Surn.ax FD Pl P2 P31 P4 Surmn.hax PD Pl Pz P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
464 464 -0.51 -L66 -132 -1.30 486 4.86 0.25 -2.21 -119 -1.3%
PSD;Band:5.3G;YHT20,BF;BW ch:20MHz;Mss:1,(MD);Mant:4;Ch:5300MHz; TN,¥N PSD;Band:5.6G;YHT20,BF;BEWch: 20MHz;Nss:1,[M0);Nant:4,Ch:5580MHz, TN YN
Ch Freg 37 Sum [ Ch Freg 3 sum [N
Ss.aGHz 0- Portl [ SS.SBGHZ - Partl [
pan pan
ey -5 Port2 | ErTeT™ -5 Port2 |
RBMi 10—} Port3 [ REWY -10-] Part3 |
\}En::sz 15— | Portd | VIBM\A:'Z 154 | Portd |
3hHz i 3MHz i
Sweep Time 5 Sweep Time 25|
20ms i 20ms i
Detectar Type Detectar Type
RIS -35- RS -35]
- . -4~ . 40|
S5 | | | ' | | ! ' ' | | 0 ] (. S ' ! ! ! ! ! ' | | ' ' ' | [
5.285G 5.200G 5.29G 52925 5.294G 5.296G 52986 53G  5302G 5304G 53066 53086 5316 53125 5.315G 5.565G 5.568G 557G 55726 55745 55766 55786 558G 5.982G 5.504G 5.506G 55886 559G 55920 5.595G
Surn.ax FD Pl P2 P31 P4 Surmn.hax PD Pl Pz P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
473 473 -0.44 -L43 -L&0 -l34 497 497 0.50 -2.14 -0.86 -2l
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Antenna 1 PSD Result

Appendix C

PSD;Band:5.6G;YHT20,BF;BW ch:20MHz;Mss:1,(MD);Mant:4;Ch:5700MHz; TN,¥N

PSD;Band:5.6G;YHT80,BF;.BWch:B0MHz;Nss:1,(MD);Nant:4;Ch:5530MHz; TN YN

Ch Freq By Sum 2 Ch Freq ! Sum ava
5.7GHz 0- Portl [ 5.53GHz -5 Portl |/
Span Span
Ty -5 Part2 [/ 0z 104 Part2 |7
REWY 10 Port3 [ REMY a5 Port3 |
IMHz 15 Port 4 MHz Part 4
VBN i - R -2 | J
Iz s 3z 25
Sweep Time _35] Sweep Time :
20ms 20ms -30-]
ateeEy Type el Diseai e
RMS -3 RMS ¥
h -40- ; -40
-45-) | i | ! | | ! ' ! | | ! ] ' 45 | ! | ' ' ' ' ' ' ' i |
5.685G 56886 5.69G 5.692G 5.694G 5.696G 5.698G 576 5.702G 5.704G 57066 5.708G 571G 5.F12G 5.715G 5.47G 548G 5.49G 5.5G 551G 552G 5,536 5.54G 5.55G 5.56G 557G 5,585 5.50G
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrn,/RBY) (dBrn,REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY) (dBrn/REMY) (dBrn/REMY) (dBrmfREVY) (dBrn/REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY)
4,68 468 -0.19 -172 -112 -1.04 -0.54 -0.54 -6.60 -6.96 -3.64 -1.01
PSD;Band:5.6G;YHT20,BF;BW ch:20MHz;Mss:1,(MD);Mant:4;Ch:57 20MHz; TN,¥N PSD;Band:5.6G;YHT80,BF;.BWch:B0MHz;Nss:1,(MD);Nant:4;Ch:56 1 0MHz; TN YN
Ch Freq Sum 2 Ch Freq ! Sum ava
5.71GHz Portl [ 5.61GHz -5 Portl |/
Span Span
sinHe Part2 [/ 10MHe 104 Part2 |7
RENY Part3 [ REMY 5 Port3 |
1MHz Port 4 1MHz Port 4
VBN i - EY -2 | J
3hiHz 3hHz -
Sweep Time Sweep Time .
20ms 20ms -30-|
Detector Type Detector Type
RS RMS 5]
L J L 40
-30- | i | ' ' ' ] | ! ' ! ' 45 i ' ' ' ' ' ' ' ' ' i |
5,686 5.685G 5,696 5.695G 516 5.705G 571G 5.7156 5,726 57256 5,736 5.735G 574G 5,956 5.56G 5.57G 5.58G 550G 5,66 5,616 5.62G 5.63G 564G 565G 5,666 567G
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY) (dBm/RBW) (dBm/RBW) (dBrr/REW) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY)
7.60 T.60 258 116 037 217 -0.54 -0.54 -5.57 -6.46 -4.40 -6.55
PSD;Band:5.6G;YHT40,BF:BW ch:40MHz;Mss:1,(MD);Mant:4;Ch:5510MHz; TH,¥N PSD;Band:5.6G;YHT80,BF;.BWch:B0MHz;Nss:1,(MD);Nant:4;Ch:5690MHz, TN, YN
Ch Freg 57 sum [ A Ch Freg i Sum [
5.51GHz - Partl [/ 5.656Hz % Portl [
Span Span =
prwrs -5- Port2 [/ T 2 Port2 [
RENY 10 Port3 [ REMY -1 Port3 |
MMz 15— Fort 4 MMz il Port 4
VB - - WEWY 30 - -
iMHz ~20-] IMHz e
Sweep Time 75 Sweep Time
s o 20rns =i
Detector Type - Detector Type -35-|
RIMS -354] RMS -40
N T - ‘ -4
45— | | | ' ' ' ] | ! ' ! ' =30 | ' i i ' ' ' ' ' ' | | ' | |
5486 5.485G 540G 5.4950G 5.5G 5.505G 551G 5.5156 5.52G 5.5250G 5.53G 5.535G 554G 556G 552G 554G 5566 558G D66 562G 564G D66G  S.68G  AFG L72G 574G LT6G 578G LBG
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
164 164 -2.099 -4.29 -5.12 -4.65 165 165 -3.29 -472 -.56 -3.78
PSD;Band:5.6G;YHT40,BF:BW ch:40MHz;Mss:1,(MD);Mant:4;Ch:5550MHz; TH,¥N PSD;Band:5.8G;YHT20,BF;.BWch:20MHz;Nss:1,(MD);Nant:4;Ch:57 20MHz, TN, YN
Ch Freg 57 sum [ A Ch Freg Sum [
5.55GHz - Partl [~ 5.735GHz Partl |/
Span Span
Fr. -5 Port2 | Al Part2 |
RENY 10 Port3 [ REMY Port3 |
1hHz _15- Fort 4 S00kHz Part 4
MBI I B WEW i .
3hHz s SMHz
Sweep Time 75 Sweep Time
20rns 20 20rms
Detector Type - Detector Type
RIMS -354] RMS
! 40 ¢
45 ] | 1 ' ' ' | i ' ' ' ' -0 | ' | ! | ' | ! | ' ! ' ! ' ' |
5,526 5.525G 5,536 5.535G 5.54G 5.545G 555G 5.5556 5.56G 55656 5.57G 55756 558G 57156 571756 5.72G 5.7225G 5.735G 5.7273G 573G 5.7325G 5.720G 5.7375G 5.74G 574256 5.745G 5.7475G 575G 5.7525G 5.755G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
176 176 -2.78 -4.57 -4.71 -4.30 6.04 6.04 0.96 -0.24 -1.09 0.28
PSD;Band:5.6G;YHT40,BF:BW ch:40MHz;Mss:1,(MD);Mant:4;Ch:5670MHz; TN,¥N PSD;Band:5.8G;YHT40,BF;.BWch: 40MHz;Nss:1,(MD);Nant:4;Ch:57 10MHz, TN, YN
Ch Freg 57 sum [ A Ch Freg i Sum [
5.67GHz - Partl [~ 5.735GHz 0 Partl |/
Span Span
TV -5+ Port2 [ proeT -5 Part2 |
RENY -10-] Partd |7 REMV 10 Port3 |
1hHz _15- Fort 4 S00kHz 154 Part 4
WEY [ B WEWY i .
3MHz s 3MHz iy
Swieep Time 5 Sweep Time 5
20ms 20 20ms 0
Detector Type - Detector Type -
RIS -35-] RMS -35-
\ o ‘ -404
45 i i | ' ' ! ! i | ! ' ! 45 ! ! ! ! ! ! | ! | ' ! ' ! ' ! |
5,645 5.645G 5.65G 5.6350 5.66G 5,665 567G 5.6755 5.68G 5.6850 5.68G 5.695G 5.7G 5.7156 571756 572G 5.7225G 5.725G 5.7273G 573G 5.7325G 5.733G 573755 574G 574256 5.745G 5.7475G 5,755 5.7525G 5.755G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
168 168 -3.01 -4.84 -3.52 -375 272 232 -2.31 -3.56 -4.10 -3.00
PSD;Band:5.6G;YHT40,BFBW ch:40MHz;Mss:1,(MD);Mant:4;,Ch:5710MHz; TN,¥N PSD;Band:5.8G;YHT80,BF;BEWch:B0MHz;Nss:1,[M0);Nant:4,Ch:5690MHz, TN, YN
Ch Freg 37 Sum [ Ch Freg L sum [N
SS.EQGHz 0 Portl [ SS.HSGHz 5] Partl [/
nan - pan (SRR —

Part 2 T Port 2
140MHz ort2 | [aanarz I and a2
RBMi -10- Port3 [ REWY Part3 |
IMHz 59 Port 4 S00kHz 15 Port 4
BN 30~ \ . B " .
IMHz e IMHz il
Sweep Time Sweep Time .

s B 2k ]
Detectar Type -35- Detectar Type 30—
RIS 40| RMS
L J . L 354
=30 ! i ' i ! ! ' ! ! ! | ' ! ' -4 ! ! ! ! ! ! | ! | ' ! ' ! ' ! |
5,626 563G 564G 565G 5666 567G LEBG 560G 5.7G 5716 572G 573G 574G 573G 576G 57156 571756 572G 5.7225G 5.725G 5.7273G 573G 5,7325G 5.733G 573756 574G 57425G 5.745G 5.7475G 5,755 5.7525G 5.755G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
479 479 -0.10 -158 -1.34 -0.86 -0.61 -0.61 -5.68 -1.33 -1.46 -6.12
SPORTON INTERNATIONAL INC. Page No. 6 of 6
TEL : 886-3-327-3456 Report Version Rev. 01

FAX : 886-3-327-0973



Antenna 2 PSD Result Appendix C
Summary
Mode PD EIRP.PD
(dBm/RBW) (dBm/RBW)

5.3G;11a;Nss1;Ntx4 151 16.93
5.3G;VHT20;Nss1,(MO);Ntx4 151 16.93
5.3G;VHT40;Nss1,(MO);Ntx4 1.46 16.88
5.3G;VHT80;Nss1,(MO);Ntx4 -3.96 11.46
5.6G;11a;Nss1;Ntx4 1.46 16.88
5.6G;VHT20;Nss1,(MO);Ntx4 1.44 16.86
5.6G;VHT40;Nss1,(MO);Ntx4 1.45 16.87
5.6G;VHT80;Nss1,(MO);Ntx4 1.24 16.66
5.8G;11a;Nss1;Ntx4 -0.35 15.07
5.8G;VHT20;Nss1,(MO);Ntx4 -0.14 15.29
5.8G;VHT40;Nss1,(MO);Ntx4 -0.69 14.73
5.8G;VHT80;Nss1,(MO);Ntx4 -1.10 14.32
5.3G;VHT20,BF;Nss1,(MO);Ntx4 0.67 16.10
5.3G;VHT40,BF;Nss1,(MO);Ntx4 -2.10 13.32
5.3G;VHT80,BF;Nss1,(MO);Ntx4 -4.32 11.10
5.6G;VHT20,BF;Nss1,(MO);Ntx4 1.16 16.58
5.6G;VHT40,BF;Nss1,(MO);Ntx4 -1.61 13.81
5.6G;VHT80,BF;Nss1,(MO);Ntx4 -3.28 12.14
5.8G;VHT20,BF;Nss1,(MO);Ntx4 -0.40 15.02
5.8G;VHT40,BF;Nss1,(MO);Ntx4 -3.57 11.85
5.8G;VHT80,BF;Nss1,(MO);Ntx4 -7.00 8.42
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Antenna 2 PSD Result Appendix C

Result
Mode Result Meas.RBW | Lim.RBW BWCF DG PD PD.Limit EIRP.PD EIRPr'rI]DD'Li P1 P2 P3 P4
(Hz) (Hz) (dB) (dBi) (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)
5.3G;11a;Nss1;Ntx4;5260 Pass M M 0.00 15.42 1.39 1.58 16.81 Inf -4.25 -4.78 -4.83 -4.40
5.3G;11a;Nss1;Ntx4;5300 Pass M M 0.00 15.42 151 1.58 16.93 Inf -4.13 -4.65 -4.88 -4.36
5.3G;11a;Nss1;Ntx4;5320 Pass M M 0.00 15.42 1.44 1.58 16.86 Inf -4.25 -4.77 -4.74 -4.46
5.3G;VHT20;Nss1,(MO);Ntx4;5260 Pass M M 0.00 15.42 1.33 1.58 16.75 Inf -3.99 -4.98 -4.70 -4.58
5.3G;VHT20;Nss1,(M0);Ntx4;5300 Pass M M 0.00 15.42 151 1.58 16.93 Inf -3.93 -4.66 -4.56 -4.52
5.3G;VHT20;Nss1,(M0);Ntx4;5320 Pass M M 0.00 15.42 1.36 1.58 16.78 Inf -4.05 -4.99 -4.48 -4.65
5.3G;VHT40;Nss1,(MO);Ntx4;5270 Pass M M 0.00 15.42 1.46 1.58 16.88 Inf -3.73 -4.76 -4.62 -4.34
5.3G;VHT40;Nss1,(MO);Ntx4;5310 Pass M M 0.00 15.42 0.64 158 16.06 Inf -4.58 -5.50 -5.69 -5.29
5.3G;VHT80;Nss1,(MO);Ntx4;5290 Pass M M 0.00 15.42 -3.96 1.58 11.46 Inf -9.91 -9.20 -1.73 -10.91
5.6G;11a;Nss1;Ntx4;5500 Pass M M 0.00 15.42 1.26 1.58 16.68 Inf -3.64 -5.70 -4.60 -5.06
5.6G;11a;Nss1;Ntx4;5580 Pass M M 0.00 15.42 1.22 1.58 16.64 Inf -3.57 -5.99 -4.91 -4.90
5.6G;11a;Nss1;Ntx4,5700 Pass M M 0.00 15.42 1.35 1.58 16.77 Inf -3.77 -5.24 -5.15 -4.46
5.6G;11a;Nss1;Ntx4,5720 Pass M M 0.00 15.42 1.46 1.58 16.88 Inf -3.68 -4.94 -5.02 -4.18
5.6G;VHT20;Nss1,(MO);Ntx4;5500 Pass M M 0.00 15.42 1.36 1.58 16.78 Inf -3.43 -5.77 -4.58 -4.94
5.6G;VHT20;Nss1,(MO);Ntx4;5580 Pass M M 0.00 15.42 1.44 1.58 16.86 Inf -3.28 -5.63 -4.12 -4.59
5.6G;VHT20;Nss1,(MO);Ntx4;5700 Pass M M 0.00 15.42 1.29 1.58 16.71 Inf -3.87 -5.09 -4.68 -4.24
5.6G;VHT20;Nss1,(MO);Ntx4;5720 Pass M M 0.00 15.42 141 1.58 16.83 Inf -3.77 -4.91 -3.60 -4.21
5.6G;VHT40;Nss1,(MO);Ntx4;5510 Pass M M 0.00 15.42 0.45 1.58 15.87 Inf -4.35 -5.57 -5.05 -5.84
5.6G;VHT40;Nss1,(MO);Ntx4;5550 Pass M M 0.00 15.42 1.30 1.58 16.72 Inf -3.43 -5.15 -4.47 -4.67
5.6G;VHT40;Nss1,(MO);Ntx4,5670 Pass M M 0.00 15.42 1.45 1.58 16.87 Inf -3.37 -4.90 -4.20 -3.95
5.6G;VHT40;Nss1,(MO);Ntx4;5710 Pass M M 0.00 15.42 1.26 1.58 16.68 Inf -3.68 -5.18 -4.36 -4.34
5.6G;VHT80;Nss1,(MO);Ntx4;5530 Pass M M 0.00 15.42 -1.92 1.58 13.50 Inf -8.35 -8.47 -4.96 -8.72
5.6G;VHT80;Nss1,(MO);Ntx4;5610 Pass M M 0.00 15.42 0.60 1.58 16.02 Inf -4.47 -5.04 -3.14 -5.18
5.6G;VHT80;Nss1,(MO);Ntx4;5690 Pass M M 0.00 15.42 1.24 1.58 16.66 Inf -3.77 -5.08 -3.57 -4.29
5.8G;11a;Nss1;Ntx4;5720 Pass 500k 500k 0.00 15.42 -0.35 20.58 15.07 Inf -5.58 -6.80 -7.08 -5.93
5.8G;VHT20;Nss1,(M0);Ntx4;5720 Pass 500k 500k 0.00 15.42 -0.14 20.58 15.29 Inf -5.21 -6.55 -6.99 -5.96
5.8G;VHT40;Nss1,(MO);Ntx4;5710 Pass 500k 500k 0.00 15.42 -0.69 20.58 14.73 Inf -5.72 -7.03 -7.55 -6.58
5.8G;VHT80;Nss1,(MO);Ntx4;5690 Pass 500k 500k 0.00 15.42 -1.10 20.58 14.32 Inf -6.09 -7.56 -7.66 -6.74
5.3G;VHT20,BF;Nss1,(MO);Ntx4;5260 Pass M M 0.00 15.42 0.67 1.58 16.09 Inf -4.84 -5.47 -5.17 -5.22
5.3G;VHT20,BF;Nss1,(M0);Ntx4;5300 Pass M M 0.00 15.42 0.67 1.58 16.10 Inf -4.91 -5.44 -4.92 -5.25
5.3G;VHT20,BF;Nss1,(M0);Ntx4;5320 Pass M M 0.00 15.42 0.55 1.58 15.97 Inf -4.99 -5.66 -4.75 -5.26
5.3G;VHT40,BF;Nss1,(MO);Ntx4;5270 Pass M M 0.00 15.42 -2.34 1.58 13.08 Inf -1.67 -8.48 -7.55 -8.23
5.3G;VHT40,BF;Nss1,(MO);Ntx4;5310 Pass M M 0.00 15.42 -2.10 1.58 13.32 Inf -7.41 -8.19 -7.39 -7.86
5.3G;VHT80,BF;Nss1,(M0);Ntx4;5290 Pass M M 0.00 15.42 -4.32 1.58 11.10 Inf -10.54 -10.71 -7.59 -11.25
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5500 Pass M M 0.00 15.42 0.62 1.58 16.04 Inf -4.20 -6.37 -4.85 -5.65
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5580 Pass M M 0.00 15.42 0.44 1.58 15.86 Inf -4.35 -6.68 -4.61 571
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5700 Pass M M 0.00 15.42 0.61 1.58 16.03 Inf -4.46 -5.85 -5.05 -4.91
5.6G;VHT20,BF;Nss1,(MO);Ntx4;5720 Pass M M 0.00 15.42 1.16 1.58 16.58 Inf -4.00 -5.18 -4.89 -4.53
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5510 Pass M M 0.00 15.42 -2.05 1.58 13.37 Inf -7.01 -7.95 -7.16 -8.33
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5550 Pass M M 0.00 15.42 2.2 1.58 13.15 Inf -6.90 -8.52 -6.55 -8.25
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5670 Pass M M 0.00 15.42 -2.63 1.58 12.79 Inf -1.47 -8.88 -8.24 -7.98
5.6G;VHT40,BF;Nss1,(MO);Ntx4;5710 Pass M M 0.00 15.42 -1.61 1.58 13.81 Inf -6.62 -7.94 -7.54 -7.13
5.6G;VHT80,BF;Nss1,(M0);Ntx4;5530 Pass M M 0.00 15.42 -3.90 1.58 11.52 Inf -10.48 -10.96 -7.13 -10.97
5.6G;VHT80,BF;Nss1,(MO);Ntx4;5610 Pass M M 0.00 15.42 -3.28 1.58 12.14 Inf -10.06 -10.34 -6.09 -10.69
5.6G;VHT80,BF;Nss1,(MO);Ntx4;5690 Pass M M 0.00 15.42 -3.40 1.58 12.02 Inf -9.78 -10.69 -6.28 -10.31
5.8G;VHT20,BF;Nss1,(M0);Ntx4;5720 Pass 500k 500k 0.00 15.42 -0.40 20.58 15.02 Inf -5.60 -6.67 -7.02 -6.40
5.8G;VHT40,BF;Nss1,(MO);Ntx4;5710 Pass 500k 500k 0.00 15.42 -3.57 20.58 11.85 Inf -8.66 -9.81 -10.42 -9.35
5.8G;VHT80,BF;Nss1,(M0);Ntx4;5690 Pass 500k 500k 0.00 15.42 -7.00 20.58 8.42 Inf -11.90 -13.60 -13.56 -12.71
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Antenna 2 PSD Result

Appendix C

PSD;Band:5.3G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5260MHz; TN YN

PSD:Band:5.3G;VHT40;BW ch: 40MHz;Nss:1,(M0);Nant:4;Ch:5270MHZ; TN.VN

Ch Freq By Sum 2 Ch Freq 3 Sum ava
5.26GHz 0] Portl [/ 5.27GHz 0 Portl [N
Span Span
o -5- Port2 [~ v 5 Port2 [/
z z
REWY -10- Port3 [ REW/ 10 Part3 [
IMHz =i Port 4 MHz 15 Part 4
B 30— - 4 WEMY - -
MHz S5 MHz 204
Sweep Tirme Sweep Time 25
20ms =HH 20ms
ateeEy Type 35 Diseai e =
RMS -40- RMS -35
‘ -45- ’ -0
L | | | | | | | ' ' ' ' | ] o 45 | | | | ' | ! ! ' ' | ]
52455 52486 5.25G 5.252G 5.254G 5.256G 5.258G 526G 5.262G 5.264G 52666 5.268G 5.27G  5.272G 5.275G 5.24G 5.2450G 5.25G 5.255G 5.26G 5.2656G 5,275 5.275G 5.28G 5.285G 529G 5.295G 536
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrn,/RBY) (dBrn,REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY) (dBrn/REMY) (dBrn/REMY) (dBrmfREVY) (dBrn/REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY)
139 139 -4.25 -4.78 -4.83 -4.40 1.46 146 -373 -4.76 -4.62 -4.34
PSD;Band:5.3G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5300MHz; TN YN PSD:Band:5.3G;VHT40;BW ch: 40MHz;Nss:1,(M0);Nant:4;Ch:5310MHL; TN.VN
Ch Freq By Sum 2 Ch Freq 3 Sum ava
5.36Hz 0] Portl [/ 5.316Hz Portl [N
Span - Span
=EH Port2 Port2
30MHz a0 ort2 |7 0z ark2 |
RENY S Part3 [ REMY Port3 |
IMHz =i Port 4 MHz Part 4
VBN 30— - 4 WEWY - -
MHE e MHz
Swveep Time Sweep Time
20ms =l 20ms
Detector Type -35- Detector Type
RMS -40-| RMS
L J < L
L | | | ' | | ! ' ' | | | ] o 45 | | ' ! ' | ! | ! | ] |
5.285G 52886 520G 52026 5.204G 5.206G 5.208G 536G 5.2302G 5.304G 5306G 53086 531G 53126 5.315G 5,286 5.285G 5.29G 5.295G 5.3G 5.305G 5316 5.315G 5.31G 5.325G 5336 5.335G 534G
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY) (dBm/RBW) (dBm/RBW) (dBrr/REW) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY)
151 151 -413 -465 -4.88 -4.36 0.64 0.64 -4.58 -5.50 -5.60 -5.29
PSD;Band:5.3G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5320MHz; TN, YN PSD;Band:5.3G;YHT80;BW ch:80MHz;Nss:1,(MD);Nant:4;Ch:5200MHz; TN VN
Ch Freg 57 sum [ A Ch Freg i Sum [
S5.325HZ 0- Portl [ SSlngHZ Portl |
[Eeli 5| pan
300Hz ’ O Partz |1 120MHz Partz |7
RESY -10- Port3 [ REMY Port3 |
IMHz -5 Fort 4 IMHz Part 4
VB 30— - - WEWY - -
MHz_ e Ll
Sweep Time Sweep Time
s =N 20rns
Detector Type -35- Detector Type
RhS -40-| RIS
! J 5 ¢
LI | | ] ! ] ] | ! ! ! ! | 1 o -0 | | | | ' ' ! | | | | |
5.305G 53086 531G 53126 5.314G 5.316G 53186 532G 5.322G 5.324G 536G 538G 533G 53326 5.335G 5,236 5.24G 5.25G 5.26G 527G 528G 5,206 5,36 5.21G6 5,326 5336 5,346 535G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
144 144 -4.25 -477 -4.74 -4.46 -3.06 -3.96 -9.91 -9.20 -573 -10.91
PSD:Band:5.3G;YHT20;BWch: 20MHz;Nss:1,(MD);Nant:4;,Ch:5260MHz, TN, YN PSD;Band:5.6G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5500MHz; TN, YN
Ch Freg sum [ A Ch Freg i Sum [
S5.25st Partl [~ SS-SGHZ Partl |
pan pan
’—MMHZ Port2 [ ’—|30MH1 Portz |
RESY Port3 [ REMY Port3 |
1MHz Part 4 1MHz Port 4
MBI I B WEW i .
3bHz 3tHz
Sweep Time Sweep Time
20rns 20rms
Detector Type Detector Type
RIS RIS
LI | | | ' | | | ' ' ' ' | l o L I | ' | | | | ' | | ' ' ' ! (.
5.245G 52486 525G 52526 5.254G 5.256G 5.258G 526G 5.262G 5.264G 52666 5.268G 527G 5.272G 5.275G 5.4855 5.488G 540G 5.492G 5.404G 5.406G 5.408G  55G 5.502G 5.504G 5506G 55086 551G 551G 5.515G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
133 133 -3.09 -4.98 -4.70 -4.58 126 126 -3.64 -5.70 -4.60 -5.06
PSD:Band:5.3G;YHT20;BWch:20MHz;Nss:1,(MD);Nant:4;Ch:5300MHz, TN, YN PSD;Band:5.6G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5580MHz; TN,YN
Ch Freg sum [ A Ch Freg i Sum [
5.36GHz Partl [~ 5.56GH Partl |/
Span Span
;MH Port2 [/ apnMH Port2 |
z z
RENY Partd |7 REMV Port3 |
1MHz Part 4 1MHz Port 4
WEY [ B WEWY i .
IMHz 3MHz
Swieep Time Sweep Time
20ms 20ms
Detectar Type Detectar Type
RME RME
S0 \ ‘ \ , ‘ ‘ : , , , , , | o A5 . : : : : : \ \ . . : R
5.285G 5.2885 529G 52926 5.294G 5.296G 52985 535  5302G 5304G 53066 53086 531G 531G 5.315G 5.5655 5.568G 557G 55726 5.574G 55765 5.578G 558G 5.582G 5.584G 5.586G 5.588G 559G 55926 5.595G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
151 151 -3.03 -466 -4.36 -4.52 122 L2 -337 -5.09 -4.01 -4.090
PSD;Band:5.3G;YHT20;BEWch: 20MHz;Nss:1,(MO);Nant: 4;,Ch:5320MHz, TN YN PSD;Band:5.6G;11a;BWch:20MHz;Nss:1;Mant:4;Ch:5700MHz; TN, YN
Ch Freg 37 Sum [ Ch Freg 3 sum [N
Ss.azGHz 0 Partl [~ SSJGHZ -] Portl [/
an an
v -5 Pot2 [~ v 5 Pot2 [~
z z
RO -10- Port3 W REVY 10— Part 3 W
\}En::sz -4 | Portd ] VIBM\A:'Z 154 | Portd |
20~
20
MWHz 5. MHz
Sweep Time Sweep Time 25|
s B 2k a0
Detectar Type -35- Detectar Type -
RS -40- RMS -354
' TR ’ -40-
L | | ] ! ] ] ! ! ! ! ! ! ! (] ST | ! | | | | ! | | ' ' ! ! o
5.3055 53085 5316 53126 5.314G 5316G 5318G 533G 5322G 5324G 53266 53286 533G 53326 5.335G 5.6855 56880 569G 56926 5.694G 56965 56986 5TG 502G 5.704G 5706G 5.708G 571G 57126 5,715G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
126 126 -4.03 -4.00 -4.48 -4.65 135 135 =377 -5.24 -3.13 -4.46
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Antenna 2 PSD Result

Appendix C

PSD;Band:5.6G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5720MHz; TN YN

PSD:Band:5.6G;YHT40;BW ch: 40MHz;Nss:1,(M0);Nant:4;Ch:5550MHz; TN.VN

Ch Freq By Sum 2 Ch Freq 3 Sum ava
Ss.nGHz 0] Portl [/ sS'SSGHZ 0 Portl [N
pan e pan
Part2 | -5 Port2 |
S0MHz ° SOMHz :
REWY -10- Port3 [ REW/ 10 Part3 [
IMHz =i Port 4 MHz 15 Part 4
B 30— - 4 WEMY - -
MHz S5 MHz 204
Sweep Tirme Sweep Time 25
20ms =HH 20ms
ateeEy Type 35 Diseai e =
RAS -4 RMS -35-]
‘ -45- ’ -0
-30- | ' | ' ' ' ] | ' ' ' ' 45 ' ' ' ' ' ' | ' ' ' ] '
5,685 5.685G 5.69G 5.695G 5.7G 5.705G 571G 5.7156 5.72G 5.725G 5.73G 5.735G 5.74G 5.52G 5.525G 5.53G 5.535G 5.54G 5.545G 5,556 5.555G 5.56G 5.565G 557G 5.575G 5.58G
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrn,/RBY) (dBrn,REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY) (dBrn/REMY) (dBrn/REMY) (dBrmfREVY) (dBrn/REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY)
146 1.46 -3.68 -4.94 -5.02 -4.18 130 130 -3.43 -5.15 -4.47 -4.67
PSD:Band:5.6G;YHT20;BWch: 20MHz;Nss:1,(MO);Mant: 4;Ch:5500MHz; TM.¥YN PSD:Band:5.6G;YHT40;BW ch: 40MHz;Nss:1,(M0);Nant:4;Ch:56 70MHz; TN.VN
Ch Freq By Sum 2 Ch Freq 3 Sum ava
SS.SGHZ 0] Portl [~/ SS.GTGHZ Portl [N
pan e pan
Port2 Part 2
30MHz ort2 |7 0z ark2 |
RENY -10- Part3 [ REMY Port3 |
IMHz =i Port 4 MHz Part 4
VBN 30— - 4 WEWY - -
IMHz e IMHz
Swveep Time Sweep Time
20ms =l 20ms
Detector Type -35- Detector Type
RMS -40-| RMS
! J 5k L
L | | | ' | | ' ' ' | | ' i o 45 | ' ' ' ' ' ' ' ' ' | i
5.485G 54886 540G 5.402G 5.404G 5.406G 5.408G 556 5.502G 5.504G 5506G 5.508G 551G 5.512G 5.515G 5,646 5.6450G 5.65G 56556 566G 5.665G 5676 56756 568G 5.685G 560G 5.695G 576
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY) (dBm/RBW) (dBm/RBW) (dBrr/REW) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY)
136 136 -3.43 =597 -4.58 -4.04 145 145 -337 -4.10 -4.20 -3.95
PSD:Band:5.6G;YHT20;BWch: 20MHz;Nss:1,(MD);Nant:4;,Ch:5580MHz, TN, YN PSD:Band:5.6G;YHT40;BW ch: 40MHz;Nss:1,(MD):;Nant:4;Ch:5710MH, TN VN
Ch Freg 57 sum [ A Ch Freg i Sum [
EEEE - Partl [/ |5895Hz % Portl [
pan pan 5
-5 Part 2 Port 2
300Hz ort2 | 400z artz
RESY 10 Port3 [ REMY -1 Port3 |
MMz 15— Fort 4 MMz il Port 4
VB - - WEWY 30 - -
iMHz ~20-] IMHz e
Sweep Time 75 Sweep Time
s o 20rns =i
Detector Type - Detector Type -35-|
RIMS -354] RMS -40
N T - ‘ -4
S | i i ' i i ' ' ' | | ' | — -0 ' ' ' i i ' ' | | ' ' ' i
5.563G 55686 557G 55726 5.574G 5.576G L5786 558G 5.582G 554G 5586G 5.588G  5.50G 55025 5.505G 5,626 563G 564G 565G GE6G  LETG 568G 560G 3,16 571G 572G LFIG 574G 57IG L.T6G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
144 144 -3.28 -5.63 -4.12 -4,59 126 126 -3.68 -5.18 -4.36 -4.34
PSD:Band:5.6G;YHT20;BWch:20MHz;Nss:1,(MD);Nant:4;,Ch:5700MHz, TN, YN PSD:Band:5.6G;YHT80;BW ch:80MHz;Nss:1,(MD);Nant:4;Ch:5530MHL, TN VN
Ch Freg 57 sum [ A Ch Freg Sum [
Ss,:dst - Partl [~ S5.536Hz Portl |/
pan pan
-5 Part 2 Port 2
300Hz ort2 | 120MHz artz
RESY 10 Port3 [ REMY Port3 |
1hHz _15- Fort 4 MMz Part 4
MBI I B WEW i .
3hHz s SMHz
Sweep Time 75 Sweep Time
20rns 20 20rms
Detector Type - Detector Type
RIMS -354] RMS
; -40- \
45 | i | ' | | ' ' ' | | ' i i 45 ' ' ' ' ' ' ' ' ' i i
5.685G 56886 5.60G 56926 5.604G 5.696G L6986 57G  5702G 5.704G 506G 5.708G 571G 512G 5.715G 5,476 5.48G 5.49G 5,56 551G 552G 5,536 5.54G 5.55G 556G 557G 5,586 5.50G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
129 129 -3.87 -5.00 -4.68 -4.24 -1.92 -1.92 -8.35 -8.47 -4.96 872
PSD:Band:5.6G;YHT20;BWch:20MHz;Nss:1,(MD);Nant:4;,Ch:57 20MHz, TN, YN PSD:Band:5.6G;YHT80;BW ch:80MHz;Nss:1,(MD);Nant:4;Ch:56 1 0MH, TN VN
Ch Freg sum [ A Ch Freg i Sum [
SS,?IGHZ Partl [ SS.ﬁlGHZ 0- Partl |7
pan pan
Part 2 Port 2
G0MHz ot | 120MHz -5+ il
RENY Partd |7 REMV a0 Port3 |
1MHz Part 4 1MHz Port 4
WEY [ B WEWY -15-| i .
IMHz 3MHz -
Swieep Time Sweep Time .
20ms 20ms 25
Detectar Type Detectar Type
RMS RMS 0
L g L -35-]
30 | i | ! ' ' | | ! ' ! ' 40 i ' ' ' ' ! ' ' ' ' i i
5,685 5.685G 5.69G 5.6450 5.7G 5.705G 5,715 5.7155 572G 57250 5.73G 5.735G 5,746 5.55G 5.96G 5.57G 5.58G 5,595 5.68 5,616 5.62G 5.63G 5,645 5656 5,665 567G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
141 141 -7 -4.01 -3.60 -4.21 0.60 060 -4.47 -5.04 -3.14 -5.1%
PSD;Band:5.6G;YHT40;BEWch: J0MHz;Nss:1,(MO;Nant: 4,Ch:5510MHz, TN YN PSD;Band:5.6G;YHT80;BW ch:80MHz;Nss:1,(M0);Nant:4;,Ch:56 90MHL; TN VN
Ch Freg 37 Sum [ Ch Freg 3 sum [N
Ss.mHz Partl [~ Ss.ﬂseHz Ly Portl [/
pan pan i
Port2 -3 Port 2
§0MHz ort2 | 300MHz el
RBMi Port3 [ REWY -10 Part3 |
IMHz Port 4 IMHz <8 Port 4
BN \ . B 30+ " .
3hHz aMHz 5
Sweep Time Sweep Time
s 2k =
Detectar Type Detectar Type -35+
RMS RIS -40
' ’ ‘ 45
5 b T il 5
45 | | | ' ' ! | i ! ' ! ' -0 i ' i i ' ' ' ' ' ! | | ' | |
5,486 5.445G 5,446 5.445G 5.5G 5.505G 5,515 5.5156 5.52G 55250 5.53G 5.535G 554G 556G 5526 5546 5566 5585 565 562G 564G 566G 568G 57G 572G 574G 576G 5786 548G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
0.43 0.45 -4.35 -5.57 -5.05 -5.84 124 124 =377 -5.08 -3.57 -4.20
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Antenna 2 PSD Result

Appendix C

PSD;Band:5.8G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5720MHz; TN YN

PSD;Band:5.3G;YHT20,BF;.BWch: 20MHz;Nss:1,(MD);Nant:4;Ch:5320MHz; TN YN

Ch Freq Sum 2 Ch Freq 3 Sum ava
SS.BSGHZ —s—m%m* Portl [/ SS.BZGHZ 0 Partl |/
pan pan i .
-10- Port2 [/ =3 e~ Port2 [/
Mz ° 200z :
REWY 151 Port3 [ REMY -10- Port3 |
300kHz a- Part 4 IHz =ik Port 4
B - 4 WEMY 304 - -
MHz i MHz 5
Sweep Tirme 30— Sweep Time
20ms 20ms =l
ateeEy Type =5 Diseai e 35
RMS -40-] RMS -40
: 45 ’ -85+
== | | | 1 | ! ! ! | | | ' | ' ' | 500 | | ! ] ] ] ! ] ] ! ! ! ! [
5.715G 5.7175G 572G 572256 5.725G 5.7275G 573G 5.7325G 5.735G 5.7370G 5.74G 5.7425G 5.745G 5.7475G 5.75G 5.7525G 5.755G 5.3056 5.308G 531G 53126 53146 5316G 53186 5326 5.322G 5.324G 53266 5.328G 5336 53326 5.335G
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrn,/RBY) (dBrn,REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY) (dBrn/REMY) (dBrn/REMY) (dBrmfREVY) (dBrn/REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY)
-0.33 -0.35 -5.58 -6.80 -1.08 -5.03 0.55 0.55 -4.09 -5.66 -4.75 -5.26
PSD:Band:5.8G;YHT20;BWch: 20MHz;Nss:1,(MO);Mant: 4;Ch:57 20MHz; TM.¥YN PSD;Band:5.3G;YHT40,BF,BWch: 40MHz;Nss:1,(MD);Nant:4;Ch:5270MHz; TN YN
Ch Freq Sum 2 Ch Freq ! Sum ava
5.735GHz -5 Portl [/ 5.27GHz -5 Portl |/
Span Span
TS 10 Part2 | S0MHE 10 Port2 |
RENY 151 Part3 [ REMY 15| Port3 |
500kHz 3- Part 4 IMHz 204 Port4
MBI I ‘ WEW i .
3MHz i 3MHz =
Swveep Time 30- Sweep Time 30—
20rmns 20rms
D -35- 35|
etector Type Detector Type
RMS -40- RMS -4
; T a5 ; -45-]
-0 | | | 1 | ' | ! | | | ' | ' ' ' =304 | | ' | ' | ' ' ' ' | |
5.715G 5.7175G 572G 5.7225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7373G 574G 5.7425G 5.745G 5.7475G 573G 5.7525G 5.753G 5.24G 5.2450G 5.25G 5.255G 5.26G 5.263G 5,276 5.2750G 5.28G 5.285G 520G 5.205G 536
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY) (dBm/RBW) (dBm/RBW) (dBrr/REW) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY)
-0.14 -0.14 -5.21 -6.55 -6.99 -5.096 -2.34 -2.34 -F.67 -8.48 -3.55 -8.23
PSD:Band:5.8G;VHT40;BWch: 40MHz;Nss:1,(MD);Nant:4;Ch:5710MHz, TN, YN PSD;Band:5.3G;VHT40,BF;.BWch: 40MHz;Nss:1,(MD);Nant:4;Ch:5310MHz, TN, YN
Ch Freq sum [ A Ch Freg sum A
S5.735:3Hz Partl [~ S15-3IGHZ Partl |
an an
:DMH Port2 [ EPDMH Portz |
z z
RENY Port3 [ REMY Port3 |
S00kHz Part 4 1MHz Port 4
MBI I B WEW i .
3bHz 3tHz
Sweep Time Sweep Time
20rns 20rms
Detector Type Detector Type
RIS RIS
-0 | | | 1 | ' | ! | | | ' | ' ' ' -0 | | ' ! ' | ! | ! | ] |
5.715G 5.7175G 572G 5.7225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7373G 574G 5.7425G 5.745G 5.7475G 573G 5.7525G 5.753G 5,286 5.285G 5.29G 5.295G 5.3G 5.305G 5316 5.315G 5.31G 5.325G 5336 5.335G 534G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
-0.69 -0.69 -5.72 -3.03 -1.55 6,58 -210 -2.10 -T.41 -8.19 -330 -1.86
PSD:Band:5.8G;YHT80;BWch:B0MHz;Nss:1,(MD);Nant:4;,Ch:5690MHz, TN, YN PSD;Band:5.3G;YHT80,BF;.BWch:B0MHz;Nss:1,(MD);Nant:4;Ch:5290MHz, TN, YN
Ch Freg 0+ sum [ A Ch Freg i Sum [
S5.735:3Hz e Partl [~ S15-2DGHZ Portl |
nan S O P pan
Part 2 Port 2
4iMHz ey ot | 130MHz ort2 )™
RENY Port3 [ REMY Port3 |
S00kHz -15- Part 4 1MHz Port 4
MBI I B WEW i .
3hHz s SMHz
Sweep Time Sweep Time
20rns = 20rms
Detector Type _30- Detector Type
RIS RIS
! _35- ¢
40— | | | 1 | ' | ! | | | ' | ' ' ' -0 | | | | ' ' ! | | | | |
5.715G 5.7175G 572G 5.7225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7373G 574G 5.7425G 5.745G 5.7475G 573G 5.7525G 5.753G 5,236 5.24G 5.25G 5.26G 527G 528G 5,206 5,36 5.21G6 5,326 5336 5,346 535G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
-1.10 -1.10 -6.09 -3.56 -1.66 -h.74 -4.32 -4.32 -10.54 -10.71 -3.50 -11.25
PSD;Band:5.3G;VHT 20,BF;BW ch:20MHz;Mss:1,(MD);Mant:4;Ch:5260MHz; TN,¥N PSD;Band:5.6G;YHT20,BF;.BWch:20MHz;Nss:1,(MD);Nant:4;Ch:5500MHz, TN, YN
Ch Freg 57 sum [ A Ch Freg i Sum [
EEEES o- Partl [/ |536Hz % Portl [
[Eeli 5| T pan 54
e 1;7 e Port2 [/ Erv 1;7 Portd [~
RENY i Partd |7 REMV i Port3 |
IMHz 59 Fort 4 IMHz <5 Port 4
BN 20 [ : WEWY 20 i -
IMHz i 3MHz 235
Sweep Time = Sweep Time &
s S 2 =i
Detectar Type -35- Detectar Type -35+
RIS 40| RIS -40 ]
; S -as-] ‘ -85+
LI i | | ' | | 0 ' ' ' ' ! ! (- S0 | ! | | | | ' | | ' ' ! ! (|
5.2455 52485 525G 52526 5.254G 5.256G 52585 526G 5.262G 5.264G 52666 52686 527G 5.272G 5.275G 5.4855 5.488G 540G 54926 5.404G 54965 54986 555 5.502G 5.504G 5506G 5.508G 551G 55126 5.515G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
0.67 0.67 -4.84 -5.47 -517 -5.22 0.62 0.62 -4.20 -6.37 -4.85 -5.65
PSD;Band:5.3G;YHT20,BF;BW ch:20MHz;Mss:1,(MD);Mant:4;Ch:5300MHz; TN,¥N PSD;Band:5.6G;YHT20,BF;BEWch: 20MHz;Nss:1,[M0);Nant:4,Ch:5580MHz, TN YN
Ch Freg 37 Sum [ Ch Freg 3 sum [N
|5:36Hz “’ Partl [~ |5505Hz Patl [
pan 5| pan
v 5 rl Portz [ ETy Port2 [
RO -10- Port3 W REVY Part 3 W
IMHz 59 Port 4 IMHz Port 4
BN 30~ \ . B " .
3MHz 5. 3MHz
Sweep Time Sweep Time
s B 2k
Detectar Type -35- Detectar Type
RIS 40| RIS
L J . L
KLl | | | | | | ' , | , , | | L A5, . : | | | ' | | , | ' o
5.2855G 52880 529G 52926 5.294G 5.296G 52985 535 5302G 5304G 53066 53086 531G 53126 5.315G 5.5655 5.568G 557G 55726 55746 55765 5.578G 558G 5.582G 5.584G 5.586G 5.588G 559G 55926 5,595G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
0.67 0.67 -4.01 -5.44 -4.92 -5.25 0.44 0.44 -4.35 -6.68 -461 -5.71
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Antenna 2 PSD Result

Appendix C

PSD;Band:5.6G;YHT20,BF;BW ch:20MHz;Mss:1,(MD);Mant:4;Ch:5700MHz; TN,¥N

PSD;Band:5.6G;YHT80,BF;.BWch:B0MHz;Nss:1,(MD);Nant:4;Ch:5530MHz; TN YN

Ch Freq By Sum 2 Ch Freq ! Sum ava
5.76Hz 0] Portl [/ 5.53GHz -5 Portl [N
Span Span
-5 4
Ty Part2 | 120MHz -10 Port2 |
REWY -10- Port3 [ REW/ _15-] Part3 [
IMHz =i | Portd MHz 20 | Portd
B 30— 4 WEMY -
25|
IMHE_ 5 IMHz_
Sweep Tirme Sweep Time 30—
20ms =HH 20ms
ateeEy Type 35 Diseai e =59
RMS -40- RMS -40-
; -45- ’ 45+
L | i | ! | | ! ' ! | | ! ] o =30 | ! | ' ' ' ' ' ' ' i |
5.685G 56886 5.69G 5.692G 5.694G 5.696G 5.698G 576 5.702G 5.704G 57066 5.708G 571G 5.F12G 5.715G 5.47G 548G 5.49G 5.5G 551G 552G 5,536 5.54G 5.55G 5.56G 557G 5,585 5.50G
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrn,/RBY) (dBrn,REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY) (dBrn/REMY) (dBrn/REMY) (dBrmfREVY) (dBrn/REM) (dBrn,/RBY) (dBrnsREW) (dBrnfREVY)
0.61 0.61 -4.46 -5.85 -5.05 -401 -3.00 -3.00 -10.48 -10.96 -1l -10.97
PSD;Band:5.6G;YHT20,BF;BW ch:20MHz;Mss:1,(MD);Mant:4;Ch:57 20MHz; TN,¥N PSD;Band:5.6G;YHT80,BF;.BWch:B0MHz;Nss:1,(MD);Nant:4;Ch:56 1 0MHz; TN YN
Ch Freq By Sum 2 Ch Freq ! Sum ava
5.71GHz 0] Portl [/ 5.61GHz -5 Portl [N
Span Span
-5 4
Py Part2 | 120MHz -10 Port2 |
RENY -10- Part3 [ REMY 15| Port3 |
IMHz =i | Portd MHz ET | Portd
VBN 30— 4 WEWY -
IMHz S5 3MHz ~25-
Swveep Time Sweep Time 30—
20ms =l 20ms
Detector Type -35- Detector Type 9
RIS -40- RMS -40-
‘ s ; -5+
-30- | i | ' ' ' ] | ! ' ! ' =304 i ' ' ' ' ' ' ' ' ' i |
5,686 5.685G 5,696 5.695G 516 5.705G 571G 5.7156 5,726 57256 5,736 5.735G 574G 5,956 5.56G 5.57G 5.58G 550G 5,66 5,616 5.62G 5.63G 564G 565G 5,666 567G
Surn.Max PD PL P2 P2 P4 Surm.Max PD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY) (dBm/RBW) (dBm/RBW) (dBrr/REW) (dBm/RBYW) (dBrm/RBY) (dBr/REN) (dBrr/REWY)
116 116 -4.00 -5.18 -4.89 -4.43 -3.28 -3.28 -10.06 -10.34 -6.00 -10.69
PSD;Band:5.6G;YHT40,BF:BW ch:40MHz;Mss:1,(MD);Mant:4;Ch:5510MHz; TH,¥N PSD;Band:5.6G;YHT80,BF;.BWch:B0MHz;Nss:1,(MD);Nant:4;Ch:5690MHz, TN, YN
Ch Freg 0+ sum [ A Ch Freg i Sum [
5.51GHz -5+ Partl [~ 3.65GHz Partl |
Span Span
o -1 Fort [/ L Portt [~
z z
RENY 15| Port3 [ REMY Port3 |
IMHz .20+ Port 4 IMHz Portd
MBI I B WEW i .
3hHz s SMHz
Sweep Time 30- Sweep Time
20rns 20rms
Detector Type =3 Detector Type
[rrs [ % RIS
N - 45 e L
-0 | | | ' ' ' ] | ! ' ! ' =30 | ' i i ' ' ' ' ' ' | | ' | |
5486 5.485G 540G 5.4950G 5.5G 5.505G 551G 5.5156 5.52G 5.5250G 5.53G 5.535G 554G 556G 552G 554G 5566 558G D66 562G 564G D66G  S.68G  AFG L72G 574G LT6G 578G LBG
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
-2.05 -2.05 -1.01 -3.95 -1.16 -8.33 -3.40 -3.40 -0.78 -10.69 -6.28 -10.31
PSD;Band:5.6G;YHT40,BF:BW ch:40MHz;Mss:1,(MD);Mant:4;Ch:5550MHz; TH,¥N PSD;Band:5.8G;YHT20,BF;.BWch:20MHz;Nss:1,(MD);Nant:4;Ch:57 20MHz, TN, YN
Ch Freg 0+ sum [ A Ch Freg i Sum [
Ss.ssst -5 Portl [ SS.?}SGHZ 5] Portl [
an an
o -10- Port2 [~/ e 11+ Partz [~
z z
REMY 15— Port3 [ REMY 15 Port3 |
\}Eh(:VHZ 3= | Portd | \chl\?\;(Hz 304 | Portd |
3hHz s SMHz i
Sweep Time 30- Sweep Time 30—
20 20
& ms =5 s 5
etector Type Detector Type
RIMS -0+ RMS -40-
h -45- ; -45-
-0 ] | 1 ' ' ' | i ' ' ' ' -0 | ' | ! | ' | ! | ' ! ' ! ' ' |
5,526 5.525G 5,536 5.535G 5.54G 5.545G 555G 5.5556 5.56G 55656 5.57G 55756 558G 57156 571756 5.72G 5.7225G 5.735G 5.7273G 573G 5.7325G 5.720G 5.7375G 5.74G 574256 5.745G 5.7475G 575G 5.7525G 5.755G
Surn.ax FD PL P2 P3 P4 Surn.Max FD Pl Pz P3 P4
(dBrm/RBY) (dBm/RBW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY) (dBm/REVY (dBm/REVY (dBrr/REWY) (dBm/RBYW, (dBrm/RBY) (dBrm/REVY) (dBrr/REVY)
-2.27 -2.27 -6.90 -8.52 -6.55 -8.25 -0.40 -0.40 -5.60 -6.67 -3.02 -6.40
PSD;Band:5.6G;YHT40,BF:BW ch:40MHz;Mss:1,(MD);Mant:4;Ch:5670MHz; TN,¥N PSD;Band:5.8G;YHT40,BF;.BWch: 40MHz;Nss:1,(MD);Nant:4;Ch:57 10MHz, TN, YN
Ch Freg 0+ sum [ A Ch Freg i Sum [
Ss,sreHz -5 Partl [~ S15.73SGHz -5 Partl |/
an an
e 10 Portd [~ \anH | port2 [~/
z z
RENY 15 Partd |7 REMV 15 Port3 |
1hHz 30~ Fort 4 500kHz 304 Part 4
WEY [ B WEWY i .
3MHz s 3MHz i
Swieep Time . Sweep Time i
20 20
ms =5 s 5
Detectar Type Detectar Type
RIS -0+ RMS -40-
; T a5 ; 45
30 i i | ' ' ! ! i | ! ' ! 30 ! ! ! ! ! ! | ! | ' ! ' ! ' ! |
5,645 5.645G 5.65G 5.6350 5.66G 5,665 567G 5.6755 5.68G 5.6850 5.68G 5.695G 5.7G 5.7156 571756 572G 5.7225G 5.725G 5.7273G 573G 5.7325G 5.733G 573755 574G 574256 5.745G 5.7475G 5,755 5.7525G 5.755G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
-2.63 -2.63 -1A7 -8.88 -B.24 -7.03 -337 -3.57 -2.66 -0.81 -10.42 -9.35
PSD;Band:5.6G;YHT40,BFBW ch:40MHz;Mss:1,(MD);Mant:4;,Ch:5710MHz; TN,¥N PSD;Band:5.8G;YHT80,BF;BEWch:B0MHz;Nss:1,[M0);Nant:4,Ch:5690MHz, TN, YN
Ch Freg 0+ Sum [ Ch Freg A sum [N
SS-EQGHZ -5 Portl | 35-7355HZ 10 Portl |
an an
fwMH 10+ Partd [ ‘EUMH | Part2 [
iz z
RBMi 151 Port3 [ REWY i Part3 |
1hHz 204 Port 4 500kHz Fort 4
WY i . WEMY -25-| i B
MHz i 3MHz 204
Sweep Time 0o Sweep Time .
20rms e 20rms -35-]
Detectar Type Detectar Type
_40-]
RIS 4= RS
- . 45— ¥ 45—
=30 ! i ' i ! ! ' ! ! ! | ' ! ' =30 ! ! ! ! ! ! | ! | ' ! ' ! ' ! |
5,626 563G 564G 565G 5666 567G LEBG 560G 5.7G 5716 572G 573G 574G 573G 576G 57156 571756 572G 5.7225G 5.725G 5.7273G 573G 5,7325G 5.733G 573756 574G 57425G 5.745G 5.7475G 5,755 5.7525G 5.755G
Surn.Max FD Fl P2 P3 P4 Sum,hax PD Pl P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBr/REWY) | (dBm/REWY) | (dBm/REVY) (dBm/REW | (dBm/REWY) | (dBm/REWA | (dBrm/REWY  (dBm/REW) | (dBm/REW)
-161 -161 -6.62 -1.04 -1.54 -1.13 -7.00 -0 -11.90 -12.60 -12.36 -12.71
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Unwanted Emissions Result

Appendix D

Radiated Emissions (1GHz~40GHz)
<For Non-Beamforming Mode>

Dipole Antenna

Configurations IEEE 802.11a CH 52 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit  Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15788.86 A49.56 54.80 -4.44 31.36 14.13 37.97 33.96 174 243 Average HORIZONTAL
2 15786.929 £3.16 74.600 -16.98 44.96 14.13 37.97 33.96 174 243 Peak HORIZONTAL
Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15779.17 63.12 74.80 -18.88 44.92 14.13 37.97 33.96 147 387 Peak VERTICAL
2 15779.79 49.61 54.60 -4.39 31.41 14.13 37.97 33.96 147 387 Average VERTICAL
SPORTON INTERNATIONAL INC. Page No. : 10of178
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Unwanted Emissions Result

Appendix D

Configurations

IEEE 802.11a CH 60/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 10608.18 A47.85 54.88 -6.95 29.26 11.58 39.88 33.67 122 59 Average HORIZONTAL
2 186688.63 61.686 74.00 -13.680 43.21 11.58 39.88 33.67 122 59 Peak HORIZONTAL
3 15899.20 63.16 74.00 -10.84 45.10 14.17 37.81 33.92 175 99 Peak HORIZONTAL
4 15909.74 49.88 54.80 -4.12 31.82 14.17 37.81 33.92 175 99 Average HORIZONTAL
Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 10608.28 A47.45 54.88 -6.55 29.66 11.58 39.88 33.67 235 177 Average VERTICAL
2 18066068.44 66.88 74.80 -13.92 42.29 11.58 39.88 33.67 235 177 Peak VERTICAL
3 15899.80 62.57 74.00 -11.43 44.51 14.17 37.81 33.92 200 138 Peak VERTICAL
4 15909.48 49.79 54.80 -4.21 31.73 14.17 37.81 33.92 200 138 Average VERTICAL
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Unwanted Emissions Result Appendix D

Configurations IEEE 802.11a CH 64 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18639.56 47.26 54.808 -6.80 29.48 11.59 39.989 33.69 165 185 Average HORIZONTAL
2 18639.89 61.11 74.80 -12.82 43.31 11.59 39.98 33.69 165 185 Peak HORIZONTAL
|3 15959.18 58.29 54.88 -3.71 32.28 14.19 37.75 33.93 126 168 Average HORIZONTAL |
4  15960.30 o63.94 74.00 -10.96 45.93 14.19 37.75 33.93 126 168 Peak HORIZONTAL
Vertical
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18639.49 47.6686 54.8080 -6.48 29.88 11.59 39.99 33.69 141 142 Average VERTICAL
2 10639.96 60.65 74.808 -13.35 42.85 11.59 39.98 33.69 141 142 Peak VERTICAL
3 159668.685 568.13 54.88 -3.87 32.12 14.19 37.75 33.93 164 207 Average VERTICAL
4 15960.67 ©63.00 74.00 -11.99 44.99 14.19 37.75 33.93 164 207 Peak VERTICAL
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Unwanted Emissions Result Appendix D

Configurations IEEE 802.11a CH 100 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg

1 18999.24 47.85 54.88 -6.95 28.94 11.74 46.20 33.83 186 295 Average HORIZONTAL
2 11ee8.24 o60.380 74.60 -13.70 42.19 11.74 40.20 33.83 186 295 Peak HORIZONTAL

Vertical
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 189%99_.75 46.91 54.08 -7.89 28.80 11.74 48.20 33.83 143 344 Average VERTICAL
2 11ee@.34 59.98 74.00 -14.02 41.87 11.74 40.20 33.83 143 344 Peak VERTICAL
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Unwanted Emissions Result Appendix D
Configurations IEEE 802.11a CH 116 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11159.14 61.506 74.080 -12.50 43.39 11.81 48.13 33.83 171 225 Peak HORIZONTAL
2 11160.96 47.33 54.88 -6.67 29.22 11.81 48.13 33.83 171 225 Average HORIZONTAL
Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11159.72 68.87 74.88 -13.13 42.76 11.81 48.13 33.83 284 262 Peak VERTICAL
2 11160.86 47.41 54.88 -6.59 29.30 11.81 48.13 33.83 204 262 Average VERTICAL
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Unwanted Emissions Result

Appendix D

Configurations IEEE 802.11a CH 140/ Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11399.18 48.88 54.880 -6.88 29.88 11.91 48.84 33.83 139 262 Average HORIZONTAL
2 11488.94 61.54 74.80 -12.46 43.42 11.91 48.84 33.83 139 262 Peak HORIZONTAL
Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11399.33 48.27 54.88 -5.73 38.15 11.91 48.84 33_.83 118 385 Average VERTICAL
2 11480.43 61.25 74.80 -12.75 43.13 11.91 48.84 33.83 118 305 Peak VERTICAL
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Unwanted Emissions Result Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 52 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit  Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15788.12 49,48 54.88 -4.52 31.28 14.13 37.97 33.90 183 141 Average HORIZONTAL
2 15788.44 63.38 74.88 -16.78 45.16 14.13 37.97 33.96 183 141 Peak HORIZONTAL
Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15779.58 62.56 74.88 -11.56 44.38 14.13 37.97 33.90 283 170 Peak VERTICAL
2 15788.83 A9.57 54.88 -4.43 31.37 14.13 37.97 33.9@ 283 178 Average VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT20 CH 60/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 186688.69 66.45 74.80 -13.55 42.66 11.58 39.88 33.67 158 113 Peak HORIZONTAL
2 10600.95 47.83 54.88 -6.97 29.24 11.58 39.88 33.67 158 113 Average HORIZONTAL
3 15%9@88.66 49.91 54.868 -4.69 31.85 14.17 37.81 33.92 174 129 Average HORIZONTAL
4 1596868.44 63.16 74.80 -16.98 A45.84 14.17 37.81 33.92 174 129 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18686.22 47.52 54.880 -6.48 29.73 11.58 39.88 33.67 227 206 Average VERTICAL
2 10600.83 60.86 74.00 -13.14 43.87 11.58 39.88 33.67 227 206 Peak VERTICAL
3 15889 . 37 63.86 74.00 -16.94 A45.88 14.17 37.81 33.92 283 168 Peak VERTICAL
4 15988.75 49.73 54.88 -4.27 31.67 14.17 37.81 33.92 283 168 Average VERTICAL
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Unwanted Emissions Result

Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT20 CH 64 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18639.24 A47.23 54.88 -6.77 29.43 11.59 39.98 33.69 163 91 Average HORIZONTAL
2 18639.68 61.82 74.00 -12.98 43.22 11.59 39.98 33.69 163 91 Peak HORIZONTAL
3 15968.21 62.9 74.80 -11.64 44.95 14.19 37.75 33.93 201 53 Peak HORIZONTAL
4 15%68.76 49.89 54.880 -4.91 31.88 14.19 37.75 33.93 201 53 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18639.68 47.49 54.88 -6.51 29.69 11.59 39.98 33.69 187 82 Average VERTICAL
2 10640.12 608.61 74.00 -13.39 42.81 11.59 39.98 33.69 187 32 Peak VERTICAL
3 15959.67 62.79 74.80 -11.21 44.78 14.19 37.75 33.93 221 121 Peak VERTICAL
4 15968.92 49,17 54.88 -4.83 31.16 14.19 37.75 33.93 221 121 Average VERTICAL
SPORTON INTERNATIONAL INC. Page No. 1 90f 178
TEL : 886-3-327-3456 Report Version . Rev. 01

FAX : 886-3-327-0973
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Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 100 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18999 85 608.86 74.80 -13.94 41.95 11.74 48.280 33.83 178 125 Peak HORIZONTAL
2 110008.37 46.67 54.88 -7.33 28.56 11.74 408.20 33.83 178 125 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18999 .61 46.97 54.880 -7.83 28.86 11.74 48.280 33.83 198 149 Average VERTICAL
2 11000.11 59.80 74.00 -14.20 41.69 11.74 408.20 33.83 198 149 Peak VERTICAL
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Unwanted Emissions Result

Appendix D

Configurations

IEEE 802.11ac MCSO0/Nss1 VHT20 CH 116 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11168.7608 47.26 54.88 -6.74 29.15 11.81 48.13 33.83 115 271 Average HORIZONTAL
2 11160.70 608.91 74.00 -13.09 42.80 11.81 4©.13 33.83 115 271 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11159.85 668.55 74.80 -13.45 42.44 11.81 48.13 33.83 166 326 Peak VERTICAL
2 111608.64 47.35 54.88 -6.65 29.24 11.81 48.13 33.83 1608 326 Average VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCSO0/Nss1 VHT20 CH 140/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11399.68 48.89 54.880 -5.91 29.97 11.91 48.84 33.83 166 278 Average HORIZONTAL
2 11400.30 61.71 74.80 -12.29 43.59 11.91 408.84 33.83 1608 270 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11399.22 6l1.683 74.80 -12.97 42.91 11.91 48.84 33.83 132 347 Peak VERTICAL
2 114008.88 47.99 54.880 -6.01 29.87 11.91 40.84 33.83 132 347 Average VERTICAL
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Unwanted Emissions Result

Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 54 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15889.32 63.83 74.80 -16.97 44.87 14.14 37.92 33.98 126 287 Peak HORIZONTAL
2 15818.86 49.18 54.88 -4.832 31.02 14.14 37.92 33.90 126 287 MAverage HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15818.39 49,33 54.88 -4.67 31.17 14.14 37.92 33.98 172 337 Average VERTICAL
2 15818.65 62.27 74.80 -11.73 44.11 14.14 37.92 33.90 172 337 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT40 CH 62 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18619.65 47.18 54.880 -6.82 29.39 11.58 39.88 33.67 124 176 Average HORIZONTAL
2 106208.55 608.41 74.80 -13.59 42.62 11.58 39.88 33.67 124 176 Peak HORIZONTAL
3 15929.76 49.16 54.880 -4.84 31.16 14.18 37.75 33.93 152 208 Average HORIZONTAL
4 15938.38 62.85 74.80 -11.95 44.85 14.18 37.75 33.93 152 208 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18628.45 e6.67 74.80 -13.93 42.28 11.58 39.88 33.67 148 264 Peak VERTICAL
2 10620.48 47.76 54.88 -6.24 29.97 11.58 39.88 33.67 148 264 Average VERTICAL
3 15938.52 61.89 74.80 -12.11 43.89 14.18 37.75 33.93 171 239 Peak VERTICAL
4 15938.84 49,21 54.886 -4.79 31.21 14.18 37.75 33.93 171 239 Average VERTICAL
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Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 102 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11819.33 59.35 74.880 -14.65 41.23 11.75 48.280 33.83 131 271 Peak HORIZONTAL
2 110208.99 46.53 54.88 -7.47 28.41 11.75 408.20 33.83 131 271 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11819.52 46.65 54.880 -7.35 28.53 11.75 48.280 33.83 162 229 Average VERTICAL
2 11028.91 59.55 74.80 -14.45 41.43 11.75 408.20 33.83 162 229 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCSO0/Nss1 VHT40 CH 110/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11899.27 46.97 54.88 -7.83 28.85 11.79 48.16 33.83 166 281 Average HORIZONTAL
2 111688.49 e68.75 74.80 -13.25 42.63 11.79 48.16 33.83 166 281 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11899 .58 66.260 74.00 -13.880 42.88 11.79 48.16 33.83 198 322 Peak VERTICAL
2 11899.92 47.81 54.88 -6.99 28.89 11.79 48.16 33.83 198 322 Average VERTICAL
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Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 134 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11339.48 668.36 74.80 -13.64 42.23 11.89 48.87 33.83 153 188 Peak HORIZONTAL
2 11348.74 47.51 54.88 -6.49 29.38 11.89 408.87 33.83 153 188 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11339.48 47.41 54.88 -6.59 29.28 11.89 48.87 33.83 123 234 Average VERTICAL
2 113498.082 68.56 74.00 -13.44 42.43 11.89 408.87 33.83 123 234 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15869.18 62.84 74.80 -11.16 44.73 14.16 37.86 33.91 168 122 Peak HORIZONTAL
2 15869.43 49.57 54.88 -4.43 31.46 14.16 37.86 33.91 168 122 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15869.62 62.64 74.80 -11.36 44.53 14.16 37.86 33.91 178 154 Peak VERTICAL
2 15878.42 49.41 54.88 -4.59 31.30 14.16 37.86 33.91 178 154 Average VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT80 CH 106 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11859.33 59.79 74.80 -14.21 41.66 11.77 48.19 33.83 129 150 Peak HORIZONTAL
2 11060.30 46.83 54.88 -7.17 28.72 11.77 48.17 33.83 129 150 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11868.28 66.22 74.00 -13.78 42.11 11.77 48.17 33.83 183 58 Peak VERTICAL
2 11060.52 46.79 54.88 -7.21 28.68 11.77 48.17 33.83 183 58 Average VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCSO0/Nss1 VHT80 CH 122 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11219.168 A47.62 54.80 -6.38 29.49 11.84 48.12 33.83 126 155 Average HORIZONTAL
2 11219.66 61.26 74.80 -12.74 43.13 11.84 48.12 33.83 126 155 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11219.29 A47.72 54.80 -6.28 29.59 11.84 48.12 33.83 146 184 Average VERTICAL
2 11219.84 68.34 74.80 -13.66 42.21 11.84 48.12 33.83 146 184 Peak VERTICAL
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Appendix D

Straddle Channel

Configurations

IEEE 802.11a CH 144 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11439.16 47.61 54.880 -6.39 29,48 11.93 48.83 33.83 161 188 Average HORIZONTAL
2 11448.86 60.835 74.00 -13.15 42.72 11.93 48.83 33.83 161 180 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11439.16 668.54 74.80 -13.46 42.41 11.93 48.83 33.83 185 136 Peak VERTICAL
2 11439.36 47.71 54.88 -6.29 29.58 11.93 49.83 33.83 185 136 Average VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCSO0/Nss1 VHT20 CH 144 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11439.32 47.69 54.880 -6.31 29.56 11.93 48.83 33.83 198 176 Average HORIZONTAL
2 11439.41 61.83 74.080 -12.97 42.99 11.93 408.83 33.83 198 176 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11439.68 47.67 54.80 -6.33 29.54 11.93 48.83 33.83 212 222 Average VERTICAL
2 11439.65 608.79 74.00 -13.21 42.66 11.93 408.83 33.83 212 222 Peak VERTICAL
SPORTON INTERNATIONAL INC. Page No. : 22 0f 178
TEL : 886-3-327-3456 Report Version . Rev. 01

FAX : 886-3-327-0973




Unwanted Emissions Result

Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 142 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11419.880 ©66.88 74.80 -13.12 42.76 11.92 48.83 33.83 149 124 Peak HORIZONTAL
2 114208.07 47.74 54.88 -6.26 29.62 11.92 408.83 33.83 149 124 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11419.27 47.72 54.880 -6.28 29.60 11.92 48.83 33.83 124 151 Average VERTICAL
2 114208.32 61.57 74.80 -12.43 A43.45 11.92 498.83 33.83 124 151 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT80 CH 138 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11388.25 60.76 74.80 -13.38 42.57 11.91 48.85 33.83 133 177 Peak HORIZONTAL
2 113808.42 47.79 54.88 -6.21 29.66 11.91 408.85 33.83 133 177 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11379.78 66.9 74.80 -13.84 42.83 11.91 48.85 33.83 163 115 Peak VERTICAL
2 11379.95 47.86 54.88 -6.14 29.73 11.91 48.85 33.83 163 115 Average VERTICAL
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Directional Antenna Antenna

Configurations IEEE 802.11a CH 52 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg

1 15763.36 47.66 54.880 -6.34 29.45 14.12 37.97 33.88 158 318 Average HORIZONTAL
2 15789.64 61.18 74.00 -12.82 43.03 14.13 37.92 33.90 150 318 Peak HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15768.32 47.72 54.880 -6.28 29.51 14.12 37.97 33.88 158 135 Average VERTICAL
2 15763.24 61.86 74.80 -12.14 A43.65 14.12 37.97 33.88 158 135 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11a CH 60/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 186688.96 66.83 74.00 -13.97 42.24 11.58 39.88 33.67 175 92 Peak HORIZONTAL
2 18617.76 46.78 54.88 -7.22 28.99 11.58 39.88 33.67 175 92 Average HORIZONTAL
3 15984.32 61.15 74.88 -12.85 43.89 14.17 37.81 33.92 158 255 Peak HORIZONTAL
4 15918.68 47.59 54.880 -6.41 29.52 14.18 37.81 33.92 158 255 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18582.48 59.85 74.80 -14.15 42.89 11.57 39.85 33.66 177 260 Peak VERTICAL
2 186617.64 46.62 54.88 -7.38 28.83 11.58 39.88 33.67 177 260 Average VERTICAL
3 159a85.36 e0.74 74.80 -13.26 42.68 14.17 37.81 33.92 158 81 Peak VERTICAL
4 15918.48 A47.63 54.80 -6.37 29.56 14.18 37.81 33.92 158 81 Average VERTICAL
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Appendix D

Configurations

IEEE 802.11a CH 64 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18622.84 46.56 54.88 -7.44 28.75 11.58 39.98 33.67 181 162 Average HORIZONTAL
2 18634.24 60.89 74.00 -13.91 42.29 11.59 39.98 33.69 181 162 Peak HORIZONTAL
3 15972.68 ©61.26 74.80 -12.74 A43.29 14.20 37.78 33.93 158 295 Peak HORIZONTAL
4 15978.24 A7.83 54.80 -6.17 29.87 14.20 37.78 33.94 158 295 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18622.88 46.83 54.88 -7.17 29.82 11.58 39.98 33.67 172 97 Average VERTICAL
2 10644.20 59.95 74.80 -14.85 42.15 11.59 39.98 33.69 172 97 Peak VERTICAL
3 15975.36 60.88 74.80 -13.12 42.92 14.20 37.78 33.94 158 177 Peak VERTICAL
4 15978.08 A47.82 54.80 -6.18 29.86 14.20 237.78 33.94 158 177 Average VERTICAL
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Configurations IEEE 802.11a CH 100 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11884.56 59.71 74.88 -14.29 41.59 11.75 48.280 33.83 188 206 Peak HORIZONTAL

2 11819.28 46.35 54.80 -7.65 28.23 11.75 40.20 33.83 180 206 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11885.28 59.66 74.80 -14.34 41.54 11.75 48.280 33.83 169 142 Peak VERTICAL
2 119019.48 46.42 54.88 -7.58 28.30 11.75 408.20 33.83 169 142 Average VERTICAL
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Configurations IEEE 802.11a CH 116 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11173.12 6l1.84 74.880 -12.96 42.93 11.81 48.13 33.83 184 146 Peak HORIZONTAL

2 11178.36 47.17 54.80 -6.83 29.05 11.82 40.13 33.83 184 146 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11153.32 68.61 74.80 -13.39 42.48 11.81 48.15 33.83 192 220 Peak VERTICAL
2 11172.12 47.88 54.88 -6.92 28.97 11.81 48.13 33.83 192 220 Average VERTICAL
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Configurations IEEE 802.11a CH 140/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg

1 11388.36 46.93 54.e8 -7.87 28.81 11.91 40.94 33.83 181 232 Average HORIZONTAL
2 11413.48 ©0.77 74.80 -13.23 42.64 11.92 40.04 33.83 181 232 Peak HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11391.12 46.94 54.88 -7.86 28.82 11.91 48.84 33.83 189 132 Average VERTICAL
2 11393.28 68.70 74.00 -13.30 42.58 11.91 40.84 33.83 189 132 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT20 CH 52 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15763.28 47.59 54.880 -6.41 29.38 14.12 37.97 33.88 158 144 Average HORIZONTAL
2 15789.52 61.14 74.88 -12.86 42.99 14.13 37.92 33.90 158 144 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15761.84 A47.55 54.880 -6.45 29.34 14.12 37.97 33.88 158 239 Average VERTICAL
2 15799.32 68.65 74.80 -13.35 42.49 14.14 37.92 33.90 158 239 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT20 CH 60/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18582.48 66.86 74.00 -14.60 A42.24 11.57 39.85 33.66 181 204 Peak HORIZONTAL
2 18617.36 46.70 54.88 -7.30 28.91 11.58 39.88 33.67 181 204 Average HORIZONTAL
3 15891.6680 66.93 74.00 -13.07 42.87 14.17 37.81 33.92 158 176 Peak HORIZONTAL
4 15918.48 47.66 54.80 -6.48 29.53 14.18 37.81 33.92 158 176 Average HORIZONTAL
Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freg Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18587.84 59.99 74.00 -14.81 42.23 11.57 39.85 33.66 192 168 Peak VERTICAL
2 18617.88 46.62 54.80 -7.38 28.83 11.58 39.88 33.67 192 168 Average VERTICAL
3 15981.68 66.84 74.00 -13.16 42.78 14.17 37.81 33.92 158 221 Peak VERTICAL
4 15919.80 A47.50 54.80 -6.50 29.43 14.18 37.81 33.92 158 221 Average VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT20 CH 64 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18638.16 46.92 54.8686 -7.88 29.11 11.58 39.98 33.67 169 24 Average HORIZONTAL
2 18636.84 61.86 74.00 -12.94 43.26 11.59 39.98 33.69 169 24 Peak HORIZONTAL
3 15951.28 61.18 74.88 -12.82 43.18 14.18 37.75 33.93 158 97 Peak HORIZONTAL
4 15969.52 47.66 54.80 -6.34 29.69 14.20 37.78 33.93 158 97 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18633.60 46.34 54.88 -7.66 28.54 11.59 39.98 33.69 175 228 Average VERTICAL
2 186643.60 59.99 74.00 -14.01 42.19 11.59 39.98 33.69 175 228 Peak VERTICAL
3 15953.58 6l.63 74.80 -12.37 43.62 14.19 37.75 33.93 158 298 Peak VERTICAL
4 15966.94 A47.65 54.880 -6.35 29.69 14.19 37.78 33.93 158 298 Average VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT20 CH 100/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18999 . 66 59.66 74.80 -14.34 A41.55 11.74 48.280 33.83 175 123 Peak HORIZONTAL
2 11008.18 45.95 54.88 -8.85 27.83 11.75 408.20 33.83 175 123 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 118682.34 59.48 74.80 -14.52 41.37 11.74 48.280 33.83 166 223 Peak VERTICAL
2 11007.99 A45.87 54.88 -8.13 27.75 11.75 48.20 33.83 166 223 Average VERTICAL
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Configurations IEEE 802.11ac MCSO/Nss1 VHT20 CH 116 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11156.36 66.46 74.80 -13.60 42.27 11.81 48.15 33.83 181 248 Peak HORIZONTAL

2 11167.28 46.95 54.80 -7.85 28.84 11.81 40.13 33.83 181 248 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11156.12 66.56 74.80 -13.44 42.43 11.81 48.15 33.83 176 117 Peak VERTICAL
2 11161.62 46.92 54.88 -7.88 28.81 11.81 4©.13 33.83 176 117 Average VERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 140 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11393.66 60.27 74.80 -13.73 42.15 11.91 48.84 33.83 167 150 Peak HORIZONTAL

2 11396.42 46.65 54.80 -7.35 28.53 11.91 40.04 33.83 167 150 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11384.74 66.13 74.80 -13.87 42.81 11.91 48.84 33.83 171 189 Peak VERTICAL
2 11396.30 46.56 54.88 -7.44 28.44 11.91 408.84 33.83 171 189 Average VERTICAL
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Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 54 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15886.42 61.68 74.80 -12.32 A43.52 14.14 37.92 33.98 158 218 Peak HORIZONTAL
2 15817.38 47.20 54.88 -6.80 29.84 14.14 37.92 33.909 158 218 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15889.66 47.26 54.80 -6.880 29.84 14.14 37.92 33.98 158 185 Average VERTICAL
2 15815.48 61.27 74.80 -12.73 43.11 14.14 37.92 33.90 158 185 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT40 CH 62 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18615.62 46.41 54.88 -7.59 28.62 11.58 39.88 33.67 177 153 Average HORIZONTAL
2 10624.80 608.64 74.00 -13.36 42.83 11.58 39.98 33.67 177 153 Peak HORIZONTAL
3 15931.76 ©66.82 74.00 -13.18 42.82 14.18 37.75 33.93 158 236 Peak HORIZONTAL
4 15935.82 47.51 54.88 -6.49 29.51 14.18 37.75 33.93 158 236 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18613.84 59.88 74.80 -14.12 42.89 11.58 39.88 33.67 174 189 Peak VERTICAL
2 18622.88 46.46 54.88 -7.54 28.65 11.58 39.98 33.67 174 189 Average VERTICAL
3 15938.18 61.54 74.80 -12.46 43.54 14.18 37.75 33.93 158 274 Peak VERTICAL
4 15938.28 47.51 54.88 -6.49 29.51 14.18 37.75 33.93 158 274 Average VERTICAL
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Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 102 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11825.24 59,22 74.80 -14.78 41.89 11.76 48.280 33.83 176 245 Peak HORIZONTAL
2 11927.82 45.84 54.88 -8.16 27.71 11.76 A48.20 33.83 176 245 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11819.54 A45.82 54.88 -8.18 27.780 11.75 48.280 33.83 169 147 Average VERTICAL
2 11925.36 60.89 74.00 -13.91 41.96 11.76 408.20 33.83 169 147 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCSO0/Nss1 VHT40 CH 110/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11183.36 46.57 54.880 -7.43 28.45 11.79 48.16 33.83 174 183 Average HORIZONTAL
2 11184.668 59.86 74.80 -14.14 41.74 11.79 48.16 33.83 174 183 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11892.18 e6.687 74.80 -13.93 41.94 11.79 48.17 33.83 185 156 Peak VERTICAL
2 11183.28 4d6.64 54.880 -7.36 28.52 11.79 48.16 33.83 185 156 Average VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT40 CH 134 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11331.686 46.42 54.88 -7.58 28.29 11.89 48.87 33.83 177 227 Average HORIZONTAL
2 11336.94 59.68 74.00 -14.32 A41.55 11.89 408.87 33.83 177 227 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11333.36 66.99 74.00 -13.81 42.86 11.89 48.87 33.83 182 166 Peak VERTICAL
2 11334.56 46.39 54.88 -7.61 28.26 11.89 408.87 33.83 182 166 Average VERTICAL
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Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15867.685 61.71 74.88 -12.29 43.680 14.16 37.86 33.91 158 132 Peak HORIZONTAL
2 15873.95 47.63 54.88 -6.37 29.58 14.16 37.81 33.92 158 132 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15878.67 47.74 54.880 -6.26 29.63 14.16 37.86 33.91 158 284 Average VERTICAL
2 15874.58 61.32 74.80 -12.68 43.27 14.16 37.81 33.92 158 204 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT80 CH 106 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11858.88 59.95 74.80 -14.65 41.82 11.77 48.19 33.83 158 164 Peak HORIZONTAL
2 11061.50 46.480 54.88 -7.60 28.29 11.77 48.17 33.83 158 164 Average HORIZONTAL
Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freg Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11859.13 6l1.83 74.80 -12.97 42.98 11.77 48.19 33.83 158 207 Peak VERTICAL
2 11864.31 46.37 54.88 -7.63 28.26 11.77 48.17 33.83 158 207 Average VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCSO0/Nss1 VHT80 CH 122 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11218.22 61.15 74.88 -12.85 43.82 11.84 48.12 33.83 158 165 Peak HORIZONTAL
2 11224.54 47.83 54.88 -6.97 28.91 11.84 48.11 33.83 158 165 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11216.71 61.681 74.88 -12.99 A42.88 11.84 48.12 33.83 158 204 Peak VERTICAL
2 11219.49 47.88 54.880 -6.92 28.95 11.84 48.12 33.83 158 204 Average VERTICAL
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Straddle Channel

Configurations IEEE 802.11a CH 144 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg

1 11424.48 46.97 54.68 -7.83 28.85 11.92 408.93 33.83 196 289 Average HORIZONTAL
2 11458.32 61.52 74.00 -12.48 43.38 11.94 40.03 33.83 196 209 Peak HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11421.72 46.78 54.880 -7.22 28.66 11.92 48.83 33.83 176 232 Average VERTICAL
2 11422.12 59.72 74.88 -14.28 41.60 11.92 408.83 33.83 176 232 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCSO0/Nss1 VHT20 CH 144 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11438.34 46.39 54.880 -7.61 28.26 11.93 48.83 33.83 182 284 Average HORIZONTAL
2 11436.80 59.59 74.00 -14.41 41.46 11.93 408.83 33.83 182 204 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11438.82 46.34 54.880 -7.66 28.21 11.93 48.83 33.83 169 1668 Average VERTICAL
2 11441.96 59.64 74.00 -14.36 41.51 11.93 408.83 33.83 169 160 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCSO0/Nss1 VHT40 CH 142 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11487.64 4d6.66 54.80 -7.34 28.54 11.91 48.84 33.83 169 222 Average HORIZONTAL
2 11413.80 608.17 74.00 -13.83 42.84 11.92 408.84 33.83 169 222 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11482.16 46.62 54.880 -7.38 28.580 11.91 48.84 33.83 191 124 Average VERTICAL
2 11485.12 59.92 74.00 -14.88 41.80 11.91 40.84 33.83 191 124 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT80 CH 138 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11388.685 46.68 54.880 -7.32 28.55 11.91 48.85 33.83 166 188 Average HORIZONTAL
2 11384.99 68.98 74.00 -13.02 42.86 11.91 408.84 33.83 1608 180 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11379.99 A46.73 54.80 -7.27 28.60 11.91 48.85 33.83 167 156 Average VERTICAL
2 11384.31 e8.30 74.80 -13.70 42.17 11.91 408.85 33.83 167 156 Peak VERTICAL
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<For Beamforming Mode>

Dipole Antenna

Configurations

IEEE 802.11ac MCS0/Nss1 VHT20 CH 52 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freg Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15775.27 ©60.18 74.80 -13.82 43.88 13.39 38.17 35.26 150 17 Peak HORIZONTAL
2 15775.64 A46.79 54.80 -7.21 38.49 13.39 38.17 35.26 156 17 Average HORIZONTAL
Vertical
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freg Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15778.48 46.64 54.80 -7.36 38.34 13.39 38.17 35.26 150 261 Average VERTICAL
2 15781.91 59.89 74.80 -14.11 43.67 13.39 38.12 35.29 156 261 Peak VERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT20 CH 60/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 10681.98 56.81 74.80 -17.99 41.34 18.59 38.94 34.86 156 64 Peak HORIZONTAL
2 18683.37 42.25 54.86 -11.75 27.58 18.59 38.94 34.86 158 64 Average HORIZONTAL
3 15895.75 060.09 74.00 -13.91 44.83 13.39 38.81 35.34 150 254 Peak HORIZONTAL
4 15991.56 46.44 54.88 -7.56 30.38 13.39 38.81 35.34 150 254 Average HORIZONTAL
Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 1@8596.38 42.49 54.80 -11.51 27.82 18.59 38.94 34.86 156 332 Average VERTICAL
2 18681.22 56.19 74.88 -17.81 41.52 18.59 38.94 34.86 158 332 Peak WVERTICAL
3 15984.53 60.85 74.00 -13.95 43.99 13.39 38.81 35.34 150 175 Peak VERTICAL
4 15994.65 46.50 54.80 -7.58 30.44 13.39 38.81 35.34 150 175 Average VERTICAL
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Configurations

IEEE 802.11ac MCS0/Nss1 VHT20 CH 64 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18639.22 A1.72 54.80 -12.28 27.81 108.60 38.95 34.384 156 113 Average HORIZONTAL
2 18642.89 54.88 74.86 -19.12 48.17 10.60 38.95 34.84 158 113 Peak HORIZONTAL
3 15956.28 61.73 74.80 -12.27 45.75 13.39 37.95 35.36 150 165 Peak HORIZONTAL
4 15959.25 46.74 54.88 -7.26 30.76 13.39 37.95 35.36 150 165 Average HORIZONTAL
Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18636.31 A41.84 54.80 -12.16 27.13 108.60 38.95 34.384 156 332 Average VERTICAL
2 18642.49 55.687 74.06 -18.93 48.36 10.60 38.95 34.84 158 332 Peak WVERTICAL
3 15959.89 46.57 54.80 -7.43 38.59 13.39 37.95 35.36 150 174 Average VERTICAL
4 15960.84 60.74 74.80 -13.26 44.76 13.39 37.95 35.36 150 174 Peak VERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 100 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18996.75 55.20 74.80 -18.80 48.11 18.66 39.10 34.67 156 121 Peak HORIZONTAL
2 11883.98 41.98 54.00 -12.62 26.89 18.66 39.180 34.67 158 121 Average HORIZONTAL
Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11688.89 42.84 54.80 -11.96 26.95 18.66 39.10 34.67 156 186 Average VERTICAL
2 11881.48 55.29 74.08 -18.71 48.20 18.66 39.18 34.67 158 186 Peak WVERTICAL
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Configurations IEEE 802.11ac MCSO/Nss1 VHT20 CH 116 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit  Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11155.22 56.74 74.80 -17.26 41.48 18.69 39.26 34.69 158 19 Peak HORIZONTAL
2 11155.76 42,47 54.88 -11.53 27.21 186.69 39.26 34.69 158 19 Average HORIZONTAL

Vertical
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11158.94 55.79 74.00 -18.21 48.58 186.69 39.38 34.78 158 156 Peak VERTICAL

2 11163.85 42.57 54.80 -11.43 27.28 18.69 39.30 34.70 158 156 Average VERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 140 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11483.54 56.16 74.80 -17.84 48.58 18.73 39.58 34.73 156 38 Peak HORIZONTAL
2 11484 .29 42.51 54.88 -11.49 26.93 18.73 39.58 34.73 158 38 Average HORIZONTAL
Vertical
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11481.95 42.56 54.80 -11.44 26.98 18.73 39.58 34.73 156 333 Average VERTICAL
2 11483.57 55.89 74.08 -18.11 48.31 16.73 39.58 34.73 158 333 Peak WERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 54 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg

1 15885.75 46.29 54.e8 -7.71 30.87 13.39 38.12 35.29 150 165 Average HORIZONTAL
2 1581©.30 ©60.05 74.00 -13.95 43.83 13.39 38.12 35.29 150 165 Peak HORIZONTAL

Vertical

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15885.48 59.84 74.88 -14.16 43.62 13.39 38.12 35.29 158 357 Peak VERTICAL

2 15811.77 46.20 54.00 -7.80 29.98 13.39 38.12 35.29 150 357 Average VERTICAL
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Configurations

IEEE 802.11ac MCS0/Nss1 VHT40 CH 62 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 186615.69 56.01 74.80 -17.99 41.34 16.59 38.94 34.86 158 144 Peak HORIZONTAL
2 18617.27 42.12 54.88 -11.88 27.45 16.59 38.94 34.86 158 144 Average HORIZONTAL
3 15927.52 46.63 54.88 -7.37 38.65 13.39 37.95 35.36 158 77 Average HORIZONTAL
4 15929.15 66.15 74.88 -13.85 44.17 13.39 37.95 35.36 158 77 Peak HORIZONTAL
Vertical
Limit  Ower Read CableAntenna Preamp A/Pos T/Pos
Freqg Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18617.56 42.380 54.88 -11.78 27.63 16.59 38.94 34.86 158 328 Average WERTICAL
2 18623.681 55.64 74.00 -18.36 48.93 18.60 38.95 34.84 158 328 Peak WERTICAL
3 15932.17 68.57 74.88 -13.43 44.59 13.39 37.95 35.36 158 208 Peak WERTICAL
4 15933.85 46.65 54.88 -7.35 38.67 13.39 37.95 35.36 158 208 Average WERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 102 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11817.69 56.80 74.08 -18.88 48.91 18.66 39.18 34.67 158 199 Peak HORIZONTAL

2 11e22.67 42.06 54.00 -11.94 26.97 10.66 39.18 34.67 150 199 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11020.77 55.37 74.00 -18.63 408.28 10.66 39.10 34.67 156 296 Peak VERTICAL

2 11822.38 42.03 54.00 -11.97 26.94 10.66 39.10 34.67 150 296 Average VERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 110/ Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freg Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11896.97 42.83 54.08 -11.17 27.62 16.68 39.22 34.69 158 127 Average HORIZONTAL
2 11188.33 56.35 74.80 -17.65 41.14 10.68 39.22 34.69 150 127 Peak HORIZONTAL
Vertical
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freg Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11897.660 42.78 54.08 -11.22 27.57 16.68 39.22 34.69 158 252 Average WERTICAL
2 11098.42 56.48 74.80 -17.52 41.27 10.68 39.22 34.69 150 252 Peak WVERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 134 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11336.54 42.65 54.80 -11.35 27.15 18.72 39.58 34.72 156 169 Average HORIZONTAL
2 11339.28 55.99 74.00 -18.91 408.49 10.72 39.50 34.72 150 169 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11343.98 42.65 54.80 -11.35 27.15 18.72 39.58 34.72 156 231 Average VERTICAL
2 11344.58 b56.16 74.00 -17.84 48.66 10.72 39.58 34.72 150 231 Peak WVERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15868.54 61.80 74.88 -13.88 44.86 13.39 38.86 35.31 158 74 Peak HORIZONTAL
2 15874.68 46.78 54.88 -7.38 30.64 13.39 38.81 35.34 158 74 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15869.51 60.69 74.00 -13.31 44.55 13.39 38.06 35.31 156 287 Peak VERTICAL

2 15874.96 46.70 54.90 -7.30 30.64 13.39 38.01 35.34 150 287 Average VERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT80 CH 106 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg

1 11861.45 42.64 54.60 -11.36 27.47 18.67 39.18 34.68 150 235 Average HORIZONTAL
2 11863.39 56.14 74.00 -17.86 40.97 10.67 39.18 34.68 150 235 Peak HORIZONTAL

Vertical

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11857.52 56.79 74.88 -17.21 41.66 18.67 39.14 34.68 158 356 Peak VERTICAL

2 11e64d4.33 42.64 54.00 -11.36 27.47 10.67 39.18 34.68 150 356 Average VERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT80 CH 122 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11216.35 42.38 54.80 -11.62 27.84 18.78 39.34 34.70 156 73 Average HORIZONTAL
2 11223.20 55.94 74.00 -18.86 48.57 10.786 39.38 34.71 150 73 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11216.83 42.42 54.80 -11.58 27.88 18.78 39.34 34.70 156 200 Average VERTICAL
2 11224.76 55.83 74.00 -18.17 48.46 10.780 39.38 34.71 150 200 Peak WVERTICAL
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Straddle Channel

Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 144 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11447.28 57.84 74.80 -16.96 41.42 18.74 39.62 34.74 156 111 Peak HORIZONTAL
2 11452.89 42.75 54.00 -11.25 27.89 10.74 39.66 34.74 150 111 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11458.64 42.84 54.80 -11.16 27.18 18.74 39.66 34.74 156 316 Average VERTICAL
2 114508.79 55.94 74.00 -18.06 48.28 10.74 39.66 34.74 150 316 Peak WVERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 142 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg

1 11415.15 42.69 54.60 -11.31 27.11 18.73 39.58 34.73 150 258 Average HORIZONTAL
2 11415.55 56.10 74.00 -17.90 40.52 10.73 39.58 34.73 150 258 Peak HORIZONTAL

Vertical

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11428.17 56.25 74.80 -17.75 48.63 18.74 39.62 34.74 156 37 Peak VERTICAL
2 11422.82 42.87 54.00 -11.13 27.25 10.74 39.62 34.74 150 87 Average WVERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT80 CH 138/ Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11376.82 56.19 74.80 -17.81 48.66 18.72 39.54 34.73 156 202 Peak HORIZONTAL
2 11376.53 42.55 54.00 -11.45 27.82 10.72 39.54 34.73 150 202 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11378.93 42.51 54.80 -11.49 26.98 18.72 39.54 34.73 156 74 Average VERTICAL
2 11383.63 55.92 74.00 -18.88 48.39 10.72 39.54 34.73 150 74 Peak WVERTICAL
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Directional Antenna Antenna

Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 52 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15782.23 608.83 74.88 -13.97 43.81 13.39 38.12 35.29 158 228 Peak HORIZONTAL

2 15782.56 46.19 54.00 -7.81 29.97 13.39 38.12 35.29 150 228 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15775.87 61.24 74.00 -12.76 44.94 13.39 38.17 35.26 156 184 Peak VERTICAL

2 15779.33 46.23 54.e0 -7.77 29.93 13.39 38.17 35.26 150 184 Average VERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 60 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit  Owver Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 1866860.71 42.080 54.08 -12.88 27.33 16.59 38.94 34.86 178 139 Average HORIZONTAL
2 18681.82 55.53 74.00 -18.47 48.86 16.59 38.94 34.86 178 139 Peak HORIZONTAL
3 15982.98 46.46 54.880 -7.54 38.48 13.39 38.81 35.34 158 12 Average HORIZONTAL
4 15984.85 59.75 74.88 -14.25 43.69 13.39 38.81 35.34 158 12 Peak HORIZONTAL
Vertical
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18682.65 55.39 74.00 -18.61 48.72 16.59 38.94 34.86 175 274 Peak WERTICAL
2 186683.57 42.22 54.88 -11.78 27.55 16.59 38.94 34.86 175 274 Average WERTICAL
3 15885.86 46.55 54.88 -7.45 38.49 13.39 38.81 35.34 158 36 Average WERTICAL
4 15889.12 68.68 74.00 -13.32 44.62 13.39 38.81 35.34 158 36 Peak WERTICAL
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Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT20 CH 64 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18636.38 41.63 54.00 -12.37 26.92 18.60 38.95 34.84 158 223 Average HORIZONTAL
2 18638.68 55.37 74.00 -18.63 48.66 10.60 38.95 34.84 158 223 Peak HORIZONTAL
3 15957.59 66.34 74.08 -13.66 44.36 13.39 37.95 35.36 158 218 Peak HORIZONTAL
4 15958.48 46.66 54.880 -7.34 38.68 13.39 37.95 35.36 158 218 Average HORIZONTAL
Vertical
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18636.38 41.60 54.00 -12.48 26.89 10.60 38.95 34.84 158 116 Average WERTICAL
2 18637.62 54.95 74.00 -19.85 48.24 18.60 38.95 34.84 158 116 Peak WERTICAL
3 15959.19 66.49 74.88 -13.51 44.51 13.39 37.95 35.36 158 165 Peak WERTICAL
4 15964.59 46.64 54.88 -7.36 38.66 13.39 37.95 35.36 158 165 Average WERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 100 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 10998.66 55.73 74.00 -18.27 48.64 10.66 39.10 34.67 156 35 Peak HORIZONTAL
2 11ee3.75 41.80 54.00 -12.20 26.71 10.66 39.180 34.67 150 35 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 10998.13 55.30 74.00 -18.70 48.21 10.66 39.10 34.67 156 147 Peak VERTICAL

2 11eed.03 42.04 54.00 -11.96 26.95 10.66 39.10 34.67 150 147 Average VERTICAL
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Configurations IEEE 802.11ac MCSO/Nss1 VHT20 CH 116 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11158.62 56.13 74.88 -17.87 48.84 18.69 39.380 34.78 158 179 Peak HORIZONTAL

2 11162.20 42.36 54.00 -11.64 27.97 10.69 39.30 34.70 150 179 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11158.27 55.97 74.00 -18.03 408.68 10.69 39.30 34.70 156 222 Peak VERTICAL

2 11162.27 42.39 54.00 -11.61 27.10 10.69 39.30 34.70 150 222 Average VERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 140 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 113%9.76 56.88 74.88 -17.92 48.58 18.73 39.58 34.73 158 4 Peak HORIZONTAL
2 11399.%6 42.60 54.00 -11.46 27.82 18.73 39.58 34.73 158 4 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11398.13 55.92 74.00 -18.08 48.34 10.73 39.58 34.73 156 235 Peak VERTICAL

2 11482.95 42.65 54.00 -11.35 27.97 180.73 39.58 34.73 150 235 Average VERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 54 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 158687.23 46.780 54.88 -7.38 38.48 13.39 38.12 35.29 158 54 Average HORIZONTAL
2 15811.48 68.46 74.08 -13.54 44.24 13.39 38.12 35.29 158 54 Peak HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15808.42 60.44 74.00 -13.56 44.22 13.39 38.12 35.29 156 298 Peak VERTICAL

2 15812.69 46.72 54.00 -7.28 30.50 13.39 38.12 35.29 150 298 Average VERTICAL

SPORTON INTERNATIONAL INC. Page No. : 72 0f 178
TEL : 886-3-327-3456 Report Version . Rev. 01
FAX : 886-3-327-0973



Unwanted Emissions Result

Appendix D

Configurations

IEEE 802.11ac MCS0/Nss1 VHT40 CH 62 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 18617.17 42.83 54.88 -11.97 27.36 16.59 38.94 34.86 158 241 Average HORIZONTAL
2 18622.39 55.99 74,00 -18.81 41.28 18.60 38.95 34.84 158 241 Peak HORIZONTAL
3 15926.13 46.78 54.88 -7.22 38.88 13.39 37.95 35.36 158 12 Average HORIZONTAL
4 15934.81 68.73 74.00 -13.27 44.75 13.39 37.95 35.36 158 12 Peak HORIZONTAL
Vertical
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV,/m dBuV,/m dB dBuV dB dB/m dB cm deg
1 18615.81 55.72 74.80 -18.28 41.85 18.59 38.94 34.86 150 336 Peak WVERTICAL
2 18617.17 41.75 54.88 -12.25 27.88 16.59 38.94 34.86 158 336 Average WERTICAL
3 15925.49 46.70 54.80 -7.30 38.72 13.39 37.95 35.36 150 178 Average WVERTICAL
4 15928.94 60.40 74.00 -13.60 44.42 13.39 37.95 35.36 156 178 Peak VERTICAL
SPORTON INTERNATIONAL INC. Page No. : 73 0f 178
TEL : 886-3-327-3456 Report Version . Rev. 01

FAX : 886-3-327-0973



Unwanted Emissions Result Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 102 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

Limit Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11815.41 56.16 74.88 -17.84 A41.87 18.66 39.18 34.67 158 245 Peak HORIZONTAL

2 11e23.01 42.24 54.00 -11.76 27.15 18.66 39.18 34.67 150 245 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11821.75 55.23 74.00 -18.77 48.14 10.66 39.10 34.67 156 117 Peak VERTICAL

2 11823.47 42.18 54.00 -11.82 27.99 10.66 39.18 34.67 150 117 Average VERTICAL
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Appendix D

Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 110/ Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freg Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11186.660 42.83 54.008 -11.17 27.62 16.68 39.22 34.69 158 145 Average HORIZONTAL
2 11182.86 55.89 74.80 -18.11 40.68 10.68 39.22 34.69 150 145 Peak HORIZONTAL
Vertical
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freg Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11897.91 42.92 54.08 -11.88 27.71 16.68 39.22 34.69 158 13 Average WERTICAL
2 1118©.96 56.32 74.80 -17.68 41.11 10.68 39.22 34.69 150 13 Peak WVERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 134 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11336.98 57.89 74.80 -16.11 42.39 18.72 39.58 34.72 156 168 Peak HORIZONTAL
2 11337.48 42.57 54.00 -11.43 27.87 10.72 39.50 34.72 150 168 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11335.64 42.60 54.00 -11.40 27.18 18.72 39.58 34.72 156 336 Average VERTICAL
2 11349.44 56.84 74.00 -17.16 41.34 10.72 39.50 34.72 150 336 Peak WVERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15869.60 60.03 74.00 -13.97 43.89 13.39 38.86 35.31 156 222 Peak HORIZONTAL
2 15873.76 46.69 54.80 -7.31 38.63 13.39 38.01 35.34 150 222 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 15865.30 46.99 54.080 -7.10 38.76 13.39 38.86 35.31 156 167 Average VERTICAL
2 15868.63 ©00.27 74.00 -13.73 44.13 13.39 38.86 35.31 150 167 Peak WVERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT80 CH 106 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11857.24 56.44 74.80 -17.56 41.31 18.67 39.14 34.68 156 148 Peak HORIZONTAL
2 11961.95 42.62 54.00 -11.38 27.45 10.67 39.18 34.68 150 148 Average HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11862.12 42.60 54.00 -11.40 27.43 18.67 39.18 34.68 156 221 Average VERTICAL
2 11963.40 56.12 74.00 -17.88 48.95 10.67 39.18 34.68 150 221 Peak WVERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT80 CH 122 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11217.86 42.22 54.00 -11.78 26.88 18.78 39.34 34.70 156 33 Average HORIZONTAL
2 11222.29 55.84 74.00 -18.16 48.47 10.786 39.38 34.71 150 33 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11219.75 42.25 54.80 -11.75 26.91 18.78 39.34 34.70 156 181 Average VERTICAL
2 11224.32 56.35 74.080 -17.65 48.98 10.780 39.38 34.71 150 181 Peak WVERTICAL
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Straddle Channel

Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 144 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Horizontal
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11448.34 42.99 54.80 -11.81 27.37 18.74 39.62 34.74 177 96 Average HORIZONTAL
2 11449.48 56.71 74.00 -17.29 41.89 10.74 39.62 34.74 177 96 Peak HORIZONTAL
Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11434.44 42.80 54.00 -11.20 27.18 18.74 39.62 34.74 192 221 Average VERTICAL
2 11437.18 56.98 74.00 -17.82 41.36 10.74 39.62 34.74 192 221 Peak WVERTICAL
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT40 CH 142 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Horizontal

imit Over Read CableAntenna Preamp A/Pos T/Pos

treq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 11418.84 56.82 74.88 -17.98 48.48 18.74 39.62 34.74 158 283 Peak HORIZONTAL

2 11424.29 42.71 54.00 -11.29 27.99 10.74 39.62 34.74 150 283 Average HORIZONTAL

Vertical
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuW/m dBuV/m dB dBuV dB dB/m dB cm deg
1 114286.48 56.36 74.00 -17.64 48.74 18.74 39.62 34.74 156 45 Peak VERTICAL
2 11424.56 42.71 54.00 -11.29 27.89 10.74 39.62 34.74 150 95 Average WVERTICAL
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Configurations

IEEE 802.11ac MCS0/Nss1 VHT80 CH 138 / Chain 1 + Chain 2 + Chain 3 + Chain 4

Limit Over Read

CableAntenna
Loss Factor

Remark Pol/Phase

dB dB/m
18.72 39.54
18.72 39.54
CableAntenna

Loss Factor

Average HORIZONTAL
Peak HORIZONTAL

Remark Pol/Phase

Horizontal
Freq
MHz
1 11375.14
2 11375.93
Vertical
Freq
MHz
1 11377.86
2 11383.43
Note:

Level Line Limit Level

dBuV/m dBuV/m dB dBuV
A42_47 54.88 -11.53 26.94

55.94 74.900 -18.06 40.41

Limit Over Read

Level Line Limit Level

dBuV/m dBuV/m dB dBuV

42.55 54.00 -11.45 27.02
55.96 74.00 -18.04 40.43

dB  dB/m
10.72 39.54
10.72 39.54

Average VERTICAL
Peak VERTICAL

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Band Edge Emissions
<For Non-Beamforming Mode>

Dipole Antenna

Configurations IEEE 802.11a CH 52, 60, 64 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Channel 52
130LEVE| (dBuVim) Date: 2016-10-07 Time: 01:33:30
120 3
100
80 FCC CLASS-B PK
2 B
60 FCC CLASS-BAV
B ' 7 " =® -
40
20
E&IH[I 5100. 5200. 5300. 5400. 5510

Frequency (MHz)

Limit  Owver Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 5095.80 48.33 54.80 -5.67 40.47 3.84 31.47 31.65 184 224 Average VERTICAL
2 5@95.80 60.75 74.80 -13.25 52.89 8.84 31.47 31.65 184 224 Peak VERTICAL
3@ 5254.00 183.11 05,00 8.13 31.61 31.63 184 224 Average VERTICAL
4 @ 5255.00 113.92 185.81 8.13 31.61 31.63 184 224 Peak VERTICAL
5 5356.80 A47.68 54.80 -6.32 39.35 8.26 31.69 31.62 184 224 Average VERTICAL
6 5483.80 60.59 74.80 -13.41 52.16 8.32 31.73 31.62 184 224 Peak VERTICAL
Item 3, 4 are the fundamental frequency at 5260 MHz.
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Channel 60
130LEVE| (dBuVim) Date: 2016-10-07 Time: 01:37:19
120 2
100
80 FCC CLASS-B PK
1 o |
60 - FCC/CLASS-B AV
2 R [ 5 - !
40
20
E51ﬂﬂ 5130.5150.5170.5190.5210.5230. 5250.5270. 5290.5310. 5330. 5350.5370.5390.5410. 5430.5450.5470. 5500
Frequency (MHz)
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 5126.80 59.61 74.80 -14.39 51.71 8.85 31.50 31.65 190 35 Peak VERTICAL
2 5132.80 A7.75 54.08 -6.25 39.84 8.85 31.51 31.65 190 35 Average VERTICAL
3@ 5294.00 162.70 04,50 8.12 31.64 31.63 190 35 Average VERTICAL
4 @ 5294.680 112.79 184.59 8.12 31.64 31.63 190 35 Peak VERTICAL
5 5352.40 61.67 74.80 -12.33 53.35 8.26 31.68 31.62 190 35 Peak VERTICAL
6 5374.49 A8.71 54.880 -5.29 49.35 8.28 31.70 31.62 190 35 Average VERTICAL
Item 3, 4 are the fundamental frequency at 5300 MHz.
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Channel 64
130LEVE| (dBuVim) Date: 2016-10-07 Time: 01:41:29
120
1
3
100
80 FCC CLASS-B PK
1
60 A FCC CLASS{B AV
P D P [ o [N
40
20
EEEED 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5420
Frequency (MHz)
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1@ 5313.60 111.68 183.44 8.22 31.65 31.63 198 21 Peak VERTICAL
2@ 5313.80 101.79 83.55 8.22 31.85 31.63 198 21 Average VERTICAL
3 5353.88 49.26 54.80 -4.74 46.94 8.26 31.68 31.62 198 21 Average VERTICAL
4 5354.60 63.02 74.00 -10.98 54.69 8.26 31.69 31.62 198 21 Peak VERTICAL

Item 1, 2 are the fundamental frequency at 5320 MHz.
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Configurations

IEEE 802.11a CH 100, 116, 140/ Chain 1 + Chain 2 + Chain 3 + Chain 4

Channel 100
130LEVE| (dBuVim) Date: 2016-10-07 Time: 01:48:11
120 -
0
100 E
80 FCC CLASS-B PK
1 4
60 FCC/CLASS-B AV
I O O N SO OO I 3% = S L
40
20
Eﬁﬁﬂﬂ 5330.5350.5370.5390.5410.5430. 5450.5470. 5490.5510. 5530. 5550.5570. 5590.5610. 5630.5650. 5670. 5700
Frequency (MHz)
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 5459.20 60.84 74.08 -13.16 52.28 8.41 31.76 31.61 190 8 Peak VERTICAL
2 5468.48 A48.68 54.80 -5.48 46.84 8.41 31.76 31.61 198 8 Average VERTICAL
3 S5478.88 A9.67 S54.880 -4.33 41.67 8.43 31.78 31.61 198 8 Average VERTICAL
4 5478.80 62.49 74.08 -11.51 53.89 8.43 31.78 31.61 190 B Peak WVERTICAL
5@ 5497.20 100.80 62.12 8.49 31.806 31.61 198 8 Average VERTICAL
6 @ 5498.40 111.61 1682.93 8.49 31.806 31.61 198 8 Peak VERTICAL
Item 5, 6 are the fundamental frequency at 5500 MHz.
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Channel 116
130LEVE| (dBuVim) Date: 2016-10-07 Time: 01:51:59
120 £
100
80 FCC CLASS-B PK
2 A !
60 FCC/CLASS-B AV
SR O N S S — T N SV
40
20
EESBD 5410.5430.5450.5470. 5490.5510. 5530.5550. 5570.5590. 5610. 5630.5650. 5670.5690. 5710.5730.5750. 5780
Frequency (MHz)
Limit  Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 5418.86 48.96 54.00 -5.84 48.49 8.35 31.74 31.62 178 357 Average VERTICAL
2 5418.80 60.53 74.00 -13.47 52.86 8.35 31.74 31.62 178 357 Peak VERTICAL
3 5478.86 47.91 54.80 -6.89 39.31 8.43 31.78 3l1.61 178 357 Average VERTICAL
4 5478.86 58.85 74.80 -15.15 58.25 8.43 31.78 3l1.61 178 357 Peak VERTICAL
5@ 5576.80 113.94 185.88 8.60 31.98 31.64 178 357 Peak VERTICAL
6 @ 5577.20 104.12 05,26 8.00 31.98 31.64 178 357 Average VERTICAL
7 5738.86 62.24 74.80 -11.76 53.33 8.53 32.88 31.7@ 178 357 Peak VERTICAL
Item 5, 6 are the fundamental frequency at 5580 MHz.
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Channel 140
130LEVE| (dBuVim) Date: 2016-10-07 Time: 01:56:46
120
2
1
100
80 FCC CLASS-B PK
3 4
60 FCC CLASS-B AV
i ]
___/\n_g_,_,ﬁwf\f L\am e
40
20
Eﬁ&l]ﬂ 5530.5550.5570.5590.5610.5630. 5650.5670.5690.5710.5730.5750.5770. 5790.5810. 5830.5850. 5870. 53900
Frequency (MHz)
Limit  Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1@ 5697.20 182.68 893.76 8.57 32.84 31.69 172 344 Average VERTICAL
2@ 5697.60 112.33 183.41 8.57 32.84 31.69 172 344 Peak VERTICAL
3 5731.286 63.69 74.80 -18.31 54.77 8.54 32.88 31.76 172 344 Peak VERTICAL
4 5858.48 50.24 54.88 -3.76 41.15 8.68 32.24 31.75 172 344 Average VERTICAL

Item 1, 2 are the fundamental frequency at 5700 MHz.
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Configurations IEEE 802.11ac MCSO0/Nss1 VHT20 CH 52, 60, 64 / Chain 1 + Chain 2 + Chain 3 + Chain 4
Channel 52
13{]LEVE| (dBuV/m) Date: 2016-10-07 Time: 02:01:25
120 A
3
100
80 FCC CLASS-B PK
2 6
60 FCC/CLASS-B AV
40
20
0

5060 5090.5110. 5130.5150.5170.5190.5210.5230. 5250.5270. 5290. 5310.5330. 5350.5370. 5390.5410. 5430. 5460
Frequency (MHz)

Limit  Over Read CableAntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB dBuV dB dB/m dB cm deg
1 5185.20 A47.81 54.08 -6.12 39.94 8.4 31.48 31.65 183 264 Average VERTICAL
2 5185.20 68.61 74.00 -13.32 52.74 8.84 31.48 31.65 183 264 Peak VERTICAL
3@ 5256.00 102.05 83.94 8.13 31.61 231.63 183 264 Average VERTICAL
4 @ 5265.60 113.21 185.87 8.15 31.62 31.63 183 264 Peak VERTICAL
5 5350.80 A47.59 54.80 -6.41 39,27 8.26 31.68 31.62 183 264 Average VERTICAL
6 5364.800 61.84 74.80 -12.96 52.69 8.28 31.69 31.62 183 264 Peak VERTICAL
Item 3, 4 are the fundamental frequency at 5260 MHz.
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